CuoCar

2004-2005
ILLUSTRATED
PARTS LIST

TURF 272, CARRYALL 272,
AND CARRYALL 472

GASOLINE VEHICLES

MANUAL NUMBER 102397505
EDITION CODE 0105A00000






USING THE ILLUSTRATED PARTS LIST

A WARNING

e This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all 2003 Turf 272, Carryall 272™, and Carryall 472 vehicles.

The manual is divided into 13 sections. Sections 1 through 12 pertain to the 272 and 472 vehicles, and
Section 13 pertains to tools that are used on all Club Car products. Note that there are two flags on the
outside edge of each page. The first flag contains the section number of which that page is a part. The other
flag contains the letter G, signifying that the page pertains to the gasoline vehicle only.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The index can be used to find specific parts and assemblies. The index is divided into
numerical and alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a
balloon. The right-hand page is the parts list page, and gives the page title at the top, then the item numbers
(corresponding to the numbers on the illustration), part descriptions, and quantity of parts used. Some item
numbers have more than one part number because several configurations of a component are represented
together on one spread.

There are some wiring diagrams in this manual that cover two pages. For these diagrams the parts list page
will be on the next two-page spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated
by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part
that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under. A level 3 part is
a component of the level 2 part that it is listed under, and a level 4 part is a component of the level 3 part
preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity used per next
higher level assembly of which it is a component. A part that is not indented is a level 1 part. This means that
the quantity given is the quantity used per the portion of the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and distributors.
You can obtain the name and phone number of your closest Club Car contact by visiting our web site at
www.clubcar.com and clicking on the “Distributor Search” link or by calling our toll-free Service Parts and
Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3281 or 3854.

ClubCar |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com




NOTE: This illustrated parts list represents the most current information at the time of publication. Club Car,
Inc. is continually working to further improve its vehicles and other products. These improvements
may affect the parts used to service the vehicle. Any modification and/or significant change in speci-
fications will be forwarded to all Club Car and Carryall distributors/dealers and will, when applicable,
appear in future editions of this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice and
without incurring the obligation of making changes to units previously sold.

Copyright © 2003 Club Car, Inc.

Club Car and Carryall

are registered trademarks of Club Car, Inc.
This manual effective July 23, 2003.

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CONTENTS

SECTION 1 — BODY AND TRIM

L C0] T =TT |V I o 1-3
o) ST PSR 1-5
Rear Seat and Support Structure — Carryall 472 VEhICIES ........ccceoiiiiiiiiiiieieeee e 1-7
Latch Plate and Prop Rod — Turf 272 and Carryall 272 VehicCleS .......ccccveeeeeiiiciciiiiiieee e 1-9
Tilt Bed, Hinge and Latch — Turf 272 and Carryall 272 VEhiCIES .........cceeiiiiiiiiiiiiiieieceee e 1-11
Cargo Box — Turf 272 and Carryall 272 VENICIES ..........oiiiiiiiiii et 1-13
Tilt Bed, Hinge and Latch — Carryall 472 VEhICIES .......c.eeviiiiiiiiiee e 1-15
Cargo Box — Carryall 472 VENICIES .......ocoueiiiiiieee ettt 1-17
Rear Body Trim — Carryall 272 VENICIES .......ccoiuiiiiiii ettt 1-19
Rear Body Trim — Carryall 472 VENICIES ..ottt e e e e e e 1-21

SECTION 2 - WHEELS AND TIRES

WREEIS @NA TIMES ...eieeiieiiee ittt e et e e e e e s e e e et e e e e e e e e e s b n e et e e e e e e e e e e s eannnneeeeeeas 2-3
SECTION 3 - DECALS

Decals — TUM 272 VENICIES ....cooieeiiie ettt e e s e e e e e e e ennneas 3-3

Decals — Carryall 272 VERNICIES .........uuiiiiiiiiiiee ettt ettt ae e be e e sne e sanee s 3-5

Decals, Continued — Turf 272 and Carryall 272 VENICIES .........coviieeiiiiiiiie e 3-7

Decals, Continued — Carryall 472 VENICIES .......ccooiiiiieeieeie ettt e e e e e e e e e 3-9

Decals, Continued — Carryall 472 VENICIES ........ooiiiiiiiiii ettt e e e ae e e 3-11

SECTION 4 - BRAKE SYSTEMS

Front Brake ASSEMDIY ...t e e e e e e e e e eee s 4-3
Rear Brake ASSEMDIY ......ccooiiiiieeeeeeeeeee e e s e e e e e e e e e e e e e e e e et e e e e e aanaaaaaas 4-5
= 1S (=Y @Y1 T - PSRRI 4-7
Hydraulic Brake System — Turf 272 and Carryall 272 Vehicles .........cccooviiiiiriiiii e 4-9
Hydraulic Brake System — Carryall 472 VERNICIES .......ccuvviiiiiieiee e e e e 4-11
Hand Park Brake ASSEMDIY ......... i e e e e e e e e e e e e e e e e e e e eeeeeeseenenennnes 4-13

SECTION 5 - PEDAL GROUP

Brake Pedal ASSEMDIY ... e e s 5-3
Accelerator Pedal ASSEMDIY ...t e e s e e 5-5

SECTION 6 — STEERING, FRONT AND REAR SUSPENSION

S Y= TqTaTo [ O o] [F 4o o T PR TRR 6-3
Steering GEar ASSEMDIY ... it e e e e st e e e a b e e e s e b e e e e e e nnr e e e e nnnes 6-5
[ (o] a1 S TU TS o = g 1= o] o RS OUR ORI 6-7

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CONTENTS

T TS o114 E=7 oo H PSPPSR 6-9

SECTION 7 - ELECTRICAL SYSTEM

Wiring — Turf 272, Pedal-Start VEhICIE .........ccccuiiiiiiie et 7-5
Wiring — Turf and Carryall 272

NG VS = U V=Y oo =Y 7-9
Wiring — Carryall 472, Key-Start VENICIE ........ooueiiiiiiie e e 7-13
Forward/Reverse Shifter ASSEMDIY ......cooueiiiiiiii e e e 7-15
Electrical Component Box, Pedal-Start VENICIES .........coooiieiiiiiiiieeec e 7-17
Electrical Component Box, Key-Start VENICIES ........coooiiiiiiiieeee e 7-19
Electrical Components, Front BOAY .........cc.ooiiiiiiiiiiiie ittt ettt s s 7-21
Electrical Components, Dash Pan€l .............uuuiiiiiiiiii ettt a e 7-23
Starter/Generator ASSEMDIY .....ccoiiee e e e s e e e e e e e e e e e e aaeeanaaanrnnrans 7-25
Starter/Generator MOUNTING ........oioiiiiiii ettt ettt et e et e s e e s abe e s snneeesnreeen 7-27
=1 (=] 7-29

SECTION 8 — ENGINE

FE350 Engine (Pedal-Start) — Shrouds and Brackets ...........cccccoiiiiriiiiiiiie e 8-3
FE350 Engine (Pedal-Start) — Ignition Components and Flywheel ...........ccccovviiiiniiiini e 8-5
FE350 Engine (Pedal-Start) — Oil Circulation ...........cooiiiiiiiiie e 8-7
FE350 Engine (Pedal-Start) — Cylinder Head ..........ccueeiiiiiiiiiiieiie e 8-9
FE350 Engine (Pedal-Start) — Crankcase, Camshaft and Oil Sensor .........ccoccovceviiiiiiie e, 8-11
FE350 Engine (Pedal-Start) — Crankcase and Crankshaft ..........ccccoociiiiiiiiiiiiiiin e 8-13
FE400 Engine (Key-Start) — Shrouds and Brackets ..........occcceiiiiiiiiiiiiiieee e 8-15
FE400 Engine (Key-Start) — Ignition Components and FIywWheel ...........ccccooviiiiiiiiiiine e, 8-17
FE400 Engine (Key-Start) — Oil CircUlation ............coouiiiiiiiiiiie et 8-19
FE400 Engine (Key-Start) — Cylinder HEad .........ccooiiiiiiiiiiiiiiiiiiee et 8-21
FE400 Engine (Key-Start) — Crankcase, Camshaft and Oil SENSOr .........ccoeeviiieiiiiiiiine e, 8-23
FE400 Engine (Key-Start) — Crankcase and Crankshaft ... 8-25
ENGINE MOUNTING oeiiiiiiiiiiii ettt e et e e e e e e e s s e e e e e e e et e e e s e e s nnreeeeeeaeeeaeas 8-27

SECTION 9 - FUEL, INTAKE, AND GOVERNOR SYSTEMS

Fuel System — Turf 272 and Carryall 272 VENICIES .......ccuuvmiiiiiiiee e eeeee e e 9-3
Fuel System — Carryall 472 VENICIES .........oo it 9-5
Carburetor Assembly, FE350 €NGINE .....ccoouiiiiiiiiiii ettt ee e ae e 9-7
Carburetor Assembly, FE400 @NQINE .....ccoiiiuiiiiiiiiiiiie et ee ettt et e e sbee e e e seree e s e sneeeeens 9-9
Carburetor INSAllAtioN ...........ooi i r e e e nreaees 9-11
Governor and ACCElErator CabIES ..........cuiiiiiiiieiiiiiee ettt e e e e e ssae e e e esnnrae e e s ennnreaees 9-13
Intake Duct, Choke, and Air Box Assembly — Turf 272 and Carryall 272 Vehicles ........ccccccveeeeennn. 9-15
Intake Duct, Choke, and Air Box Assembly — Carryall 472 Vehicles ........cccccoccveieiiicieee e 9-17

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CONTENTS

SECTION 10 — EXHAUST SYSTEM

Exhaust System, FE350 €NQINE .....oiiiiiiiiiiiiiiiiie ettt e s e s e e e s e e e e e s enneneeas 10-3
Exhaust System, FE4A00 €NQINE ....c.uuiiiiiiiiiiie et ree ettt et e st e e e be e s be e e sabeesbbeeesaneeeas 10-5

SECTION 11 — TORQUE CONVERTER

(D] VLY @1 [ (o IR 11-3
[0 LRV =Y o O[] 1N 11-5

SECTION 12 — UNITIZED TRANSAXLE

MCO012C-ASO00 Prior To Serial Number MC012C3J0001 — Gear Cases, Brackets and Guard ........ 12-3
MCO012C-ASO00 Prior To Serial Number MC012C3 J0001 — F&R Transmission and Gear Reduction 12-5
MCO012C-ASO00 Prior To Serial Number MC012C3J0001 — Differential Lock and Axles .................. 12-7

MCO012C-BS00 Beginning With Serial Number MC012C3J0001 — Gear Cases, Brackets and Guard 12-9
MCO012C-BS00 Beginning With Serial Number MC012C3J0001 — F&R Transmission And Gear ... 12-11

MC012C-BS00 Beginning With Serial Number MC012C3J0001 — Differential Lock And Axles .... 12-13
Unitized Transaxle — Differential Lock Cable Assembly and Shifter .........cccccccivviciiiiiiiieei e, 12-15

SECTION 13 — MAINTENANCE AND SERVICE TOOLS

Maintenance and SEIVICE TOOIS ......ciiiiiiiiiiii et e e s e b e e e e b ee e e e nanee 13-3
Maintenance and Service TooIs, CONtINUE ........coooiiiiiiiiiiii e 13-5
Maintenance and Service ToOoIS, CONtINUE ............oooiiiiiiiiiiieeee e e e e e e e e e e e e e e e e e ereeeaaees 13-7
Maintenance and Service TooIs, CONtINUE ........coooiiiiiiiiiiii e 13-9
Maintenance and Service TooIS, CONtINUE .........oooiiiiiiiiiiii e 13-11

SECTION i — INDEX

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List






BODY AND TRIM E



TYPICAL
5 PLACES

TYPICAL
2 PLACES

%
rTYPICAL

TYPICAL 4 PLACES
4 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL @ S \ |

2 PLACES

TYPICAL

2 PLACES
@ TYPICAL
TYPICAL 4 PLACES
4 PLACES
TYPICAL
2 PLACES

Page 1-2 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FRONT BODY TRIM

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 102021710 Body, Front with Headlight Opening (dark green) (Turf 272 only) .......ccccceerieennee 1
1 102021714 Body, Front with Headlight Opening (dark gray)

(Carryall 272 and Carryall 472 ONlY) ...cccoocciieeieiee e e e 1
2 102025701 SCrEW, TUFIOK ... e e 15
3 102021801 D F=T] o] oo T- 1 (o KPR 1
4 102030501 Panel, DAsh ... e 1
5 102056901 Kit, Dash Hardware (includes items 6 - 8) .......cccovviiiiiiiiieieiee e 1
6 102025801 Screw, Truss-Head, Type C, 1/4-20 X 3/4 ......uoiiiiiiie e 5
7 102045001 (7= T o SRS UPRR PRI 5
8 102048401 L2 g T PP SUSRRR 5
9 1017384 Screw, Hex Washer-Head, Type AB, #12 .......coociiiiiiiiii e 5
10 102021501 Fender, Front, DRVEr-Sid€ ........oouiiiiiiiiiiee e 1
11 102021601 Fender, Front, Passenger-Side ... 1
12 1010545 Screw, Hex Washer-Head, Type AB, 1/4-14 X 3/4 ....ccccvevieeiiie e 4
13 1606 | Rivet, BIINd, 3/16 X 1/2 oot e e 4
14 183 Washer, Flat, TYPE A, #10 oo 8
15 102015701 Support, Upper Front BOAY ........occoiiiiiiiiiiieieieee et 1
16 1012285 | Screw, Hex-Head Thread-Rolling, 1/4-20 X 5/8 ....ccccueeiiiiiiieeeiieee e 4
17 102015801 Y0 o] oY) o o o 1LY gl =T o o =Y PR 1
18 102078101 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 .....oviiiiiieie et 4
19 332 Washer, Flat, TYPE A, 1/4 ..ottt r e e e e e e e e nnnes 4
20 7473 | Nut, Nylon LOCK, 5/16-18 ...ttt e 6
21 102013901 LSRR 1
22 1010921 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 ......uuriiiieeee ettt 2
23 1241 Washer, Flat, TYPE A, 5/16 ..ococe et e e e e e e e e e 6
24 102055801 BUMPEK, TUDE ..t e e e e e e e e e e e e e as 1
25 102058401 (7T o T 101 oY= gl =0 g1 o =Y SRS 2
26 7410 Screw, Phillips Truss-Head, 5/16-18 X 1-1/4 .....oovvrieeiieeee e 4
27 102046501 Decal, Club Car Nameplate .........c.cuiiiiiciiiieieieiee et 1
28 102160101 1Y/ E= L o o i (g o] =] a o 1/ o) SRS 1
29 7174 LA T gL g o Yo O Y A I TR 2
30 102259001 Decal, IR (TUM 272 ONIY) ..ottt s 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-3




2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 1-4



FRONT SEATS

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 102026501 Seat, BUCKEL — GIAY ....c..oevieiiiiiiieiiiiei e ettt e st e e e e seae e e st ee e e e e esnaeeeesennreeeeeennes 2
2 102023701 =g L= TS 1= | S 2
3 1012830 Screw, Hex-Head, M8 X 1.25 X 22 MM ....eiiiiiiiiie et 8
4 1013734 Washer, LOCK, 8 MM ..ottt e e e e e e e e e enaaaas 8
5 1011652 Plate, HINGE ....ooiiiiii et e e e e e e e e 4
6 102047001 Rivet, Pop, Stainless Steel, 1/4 X 1/2 ... 8
7 102026901 Weldment, Seat SUPPOI ......oouiiiiie e 1
8 102024901 Armrest, DriVEr-Side ........coiiiiiiiie e e 1
9 102025001 Armrest, Passenger-Side ... e 1
10 1012412 Plate, HINgE, BOAY ...t 4
11 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...ttt a e 8
12 8935 Screw, Hex-Head Cap, 5/16-18 X 2-1/4 ......uurreeeeeee ettt aa e 4
13 1011697 | WaSher, Flat, 5/16 ....ccccveiiiiiiiiiie ettt et e st e e e e erae e e e ae e e e e ennes 16
14 7473 Nut, NYIOn LOCK, 5/16-18 .. ..o 8
15 102029501 Seal, Bed (Turf 272 and Carryall 272 ONlY) ........uveiereeeeeeeieccieeeeeee e e 1
16 102026401 (070} V=T A 0o I-To] [T 1
17 N/A | TAPE, VHB ..ottt e e e e e e e e A/R
18 O TS B O T T o ¢ =T PR 2
19 1014321 Screw, Torx Truss-Head, 1/4-14 X /4 ........ooooeeeeeeeeeeceee et 4
20 102061101 (0 o TS 1Y | (o] [0 [T P EREER 2
21 102059001 Base, Seat HOIAET ........eoiiiiieie e e 2
22 102059401 Screw, Hex-Head Cap, M6 X 1 X 10 MM ....ooiiiiiiiiiie e 2
23 102059501 Screw, Hex-Head Cap, M6 X 1 X 35 MM ......uuiiiiiiieeiiiiccceiieeee e 2
24 332 Washer, Flat, TYPE A, 1/4 ..ottt r e e e e e e e e nnnes 2
25 101887601 NULt, NYION LOCK, MB ...ttt e e e e e e e e e 2
26 451 WaAShEN, LOCK, 1/4 ..ot e e e eee e 12
27 102060201 Insert, Threaded, 1/4-20 .......ooiii i 10
28 7311 Screw, Hex-Head Cap, 5/16-18 x 2 (Turf 272 and Carryall 272 only) ................... 4
29 102068501 Holder, Radio/BEVEIAge .........ooiiiiuiiiiiiiiiiie et 1
30 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...ttt e e 2

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-5



ed Parts

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrat

Page 1-6



REAR SEAT AND SUPPORT STRUCTURE -

CARRYALL 472 VEHICLES
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101564505 | Assembly, Seat Bottom (gray) (includes items 2 - 9) ....ccooceeiiiiiiiiiniieeeeee 1
2 1013309 Strap, Seat Bottom ... ————— 1
3 101954301 Screw, Hex-Head Cap with Adhesive Patch, 1/4-20 X 3/4 ......cooovveevcccniiieeeeenn. 5
4 332 AT == =T = T I 5
5 101894303 SHIfENEL, SEAL ... e 1
6 1010543 INSEIt, WOOA ... e e e e e e 5
7 1013311 Bumper, Seat, SNOIM .......oociiiiii e 4
8 101562710 Cover, Vinyl Seat Bottom (Gray) ......occeeeeeiiieiiie e 1
9 1013312 BUmMper, SEat, LONG ...ooiiiiiiiiiii ittt 1
10 101888501 Assembly, Armrest, PaSSENQET ...t 1
11 101888502 AsseMDIY, Armrest, DIVEL ......coooe e e e e e e e e e e e aaa s 1
12 1010434 Barrel, PIASHC ....ocoiiiii e 5
13 101963901 Trim, Seat Bottom, REAr ........cooeiiiieieeeee et 1
14 101964001 Trim, Seat Bottom, Front ... 1
15 101677705 | Assembly, Seat Back (gray) (includes items 16 and 17) .....cccovcvveeeiiiiine e 1
16 101675506 Cover, Vinyl Seat Back (Gray) .....ccceeeeeerierriieeerieeesiieeesieeesieee s sse e see e snee e 1
17 1016751 Cap, Seat Back (Dlack) ........cooecciiiiiiiieie e 1
18 101946201 Washer, External Tooth LOCK, 1/4 ........ooiiiiiie e 4
19 8251 Screw, Phillips Truss-Head, 1/4-20 X 1 ...ccciiiiiiiiee e 4
20 101958601 Bolt, Carriage, 1/4-20 X 3/4 .....ooo et 10
21 101835601 NUL, FIANGE, 1/4-20 ....oeeiiii e 10
22 1016723 | Panel, Sat SUPPOIT ....cooeiiiiie ettt smr e s ne e 1
23 101963301 Bolt, Carriage, 5/16-18 X 3/4 ...coo ot 4
24 101963401 NUL, FIANGE, 5/16-18 ....eeiiiiiiieie e e e esneeas 4
25 1014321 Screw, Torx Truss-Head, 1/4-14 X /4 ........ooooe oo 4
26 O T I 7 T N o ¢ 1= PR 2
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-7



TYPICAL ™\
4 PLACES

Page 1-8 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



LATCH PLATE AND PROP ROD -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTyY n

1.2 3 4
1 101958602 Bolt, Carriage, 1/4-20 X 1 .ttt e e e e e 4
2 1015277 Plate, Tilt Bed LatCh ........uviiiiieiiee et e e e e e e e e 2
3 1016078 Shim, LatCh PlIate .....cooeviii i A/R
4 1016060 | Support, LatCh Plate ........coooeiiiiiiiiii et 2
5 101835601 NuUt, FIaNGEd, 1/4-20 ....ooiiiiiiiie et ee e e rnaaee s 4
6 1010878 0T o] =Y e U] o o = 4
7 1016201 WEASKHEE, WAVE ...ttt e e e e e e e e e e eaannas 4
8 332 Washer, Flat, TYPE A, 1/4 ..ottt e e e e e e e e nnnnes 4
9 8233 NUt, NYION LOCK, 1/4-20 ...oeeeiieeie ettt e e e e e e e e s s e e e e e e e e e e enans 4
10 102301401 [ ToTe I o (0T o TSR 1
11 1035 Pin, Cotter, 3/32 X 1 .t e e e e e e e s e e e e e e e e 1
12 334 | Washer, Flat, 3/8 ....occoioiiiiieee ettt e e e e e 1
13 101921601 Track, Prop ROQ ... ..t a e e e e e e 1
14 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...ttt a e 2

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-9



Page 1-10 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



TILT BED, HINGE AND LATCH -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E
101542901 Assembly, Tilt Bed, Manual Lift (includes items 1 - 11) ..o 1
1 1015391 Spring, Latch EXIENSION .......uviiiiiiee e 2
2 1015252 Assembly, LatCh WEId .......ccooiiiii e e a e e 1
3 403 Screw, Hex-Head Cap, 1/4-20 X 5/8 ....cccuvvieeiiiieie ettt staee e 4
4 101835601 Nut, Flanged LOCK, 1/4-20 ......ccoiiiiiieeiiiieee et 4
5 1015400 Hand Grip, T LAtCh .....vveeeeeieeeeeee e 1
6 7473 Nut, NYION LOCK, 5/16-18 ....oeiiiiiiiiiie ettt e 4
7 1010435 Bolt, Carriage, 5/16-18 X T ... 4
8 1014471 Insulation, Bulk (4 iNChES 10NQ) ....eeeiiiiiiiiiie e A/R
9 1014471 Insulation, Bulk (8 iINChES 10NQ) .....ceviiiiiiiiiieie e A/R
10 1014471 Insulation, Bulk (46 INCHES IONQ) ...eeviiiiiiiiiieiiiee e A/R
11 1015399 Screw, Torx Truss-Head, 5/16-18 X 5/8 .....cccoviiiiiiiiiiiiie e 4
12 102065901 Nut, Dimpled Flanged LOCK, 3/8-16 .......cccccveiiiiiiieiiciie e 4
13 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ....eeeeeeeeee e 4
14 102066001 Washer, Flat, TYpe B, 3/8 ..ot 4
15 8755 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 .......coviiiiiiiie et 2
16 8754 NUt, NYION LOCK, 3/8-16 .....eeeeiiieiiieiee ettt e 2
17 1015507 | Shim, Tilt B PIVOL .....eiiiiiieiiiie e A/R
18 1015583 Bushing, Urethane ... 4
19 1015356 [ [T To L= ) =T o PSR 2
20 1012303 BUSHING, SEEEI ... 2
21 101963401 Nut, Flanged LOCK, 5/16-18......cccoiieiieeiiiie ettt e et 4

For latch plate and prop rod components, see page 1-9.

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-11



TYPICAL 2
PLACES

TYPICAL 2
PLACES
— &

TYPICAL 9
PLACES

TYPICAL 2
PLACES

VEHICLE L=

¢
FLATBED \b

/-
e

TYPICAL 14
PLACES

4

DN TYPICAL 2 Q
TYPICAL 2 PLACES
@ PLACES
@ @ J 999

Page 1-12 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CARGO BOX -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102030001 Assembly, Front Panel (includes item 2) ..........cooiiiiiiiiiiiiiee e 1
2 101553901 (D7 Tor= LI = T=To [N 10 Y= T N 1
3 102029801 Assembly, Side Panel, Driver-Side (includes items 5and 7 - 18) ......ccccceeeveeeeenns 1
4 102029601 Assembly, Side Panel, Passenger-Side (includes items 6 - 17 and 19) ............... 1
5 1014513 Bracket, Tailgate, Driver-Side ........coouiuiiiieiiiiiee e e 1
6 1014514 Bracket, Tailgate, Passenger-Side ... 1
7 1014537 Stud, FIUSN HEAA ...ttt 4
8 1241 WaSher, Flat, 5/16 ....oooiiiiiie et 4
9 7174 WaShEr, LOCK, 5/16 ...cooi ittt e 4
10 1242 NUL, HEX, 5/16-18 ...ttt e e e e e e e e neeas 4
11 1015400 LC T4 o TR =T o Lo PRSP 2
12 1015390 o] (1 aTo @] 141 o] 1= -1 (o] o PP 2
13 1032 BUSHING, NYION ..o 2
14 1231 LR To ]| I T T 7= G PR R 2
15 1010434 Barrel, PIastiC - BIACK ........coiiiiiiiiiiieeee e 2
16 1015363 BUSRING e 2
17 1011990 Washer, Flat, 3/8 ......ooi i 2
18 1015313 LatCh, DHVEI-SIAE .....eeiiiiiiiiiee e 1
19 1015245 Latch, PasSeNger-Side .........uuiiiiiiiiiee et 1
20 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o 2
21 102030201 Assembly, Tailgate (includes item 22) ........ccceeiiiiiiiieii e 1
22 1013317 Decal, Club Car Tailgate (TUIf 272) .......c.eoiiiiiiiiieeieee e 1
22 102234901 Decal, Club Car Tailgate (Carryall 272) ........cccoeiiiiiiieeeeee e 1
23 7049 BUShING, NYION e e e 2
24 101894302 | ANgIle, TAIIGAtE ....cooceeieiiiiiiieee e e e 1
25 1015399 | Screw, Torx Truss-Head, 5/16-18 X 3/4 ......cooi i 23
26 101963401 Nut, Flange LOCK, 5/16-18 .......coiiiiiiiii et 25
27 1014387 (0= o TR 00 1 0= SRR 2
28 1014321 Screw, Torx Truss-Head, #10-24 X 3/8 .......ouiiiiiiiieeee e 4
29 1014415 | Screw, Torx Truss-Head, 1/4-20 X 3/4 .......oooiiiiiiiiiiiee e 4
30 332 Washer, Flat, TYPE A, 1/4 ..ottt naaae e 4
31 8233 | Nut, NYlON LOCK, 1/4-20 ...ttt et et 4
32 1014537 | Stud, FIUSh HEAA ...c.eeeeiiie e e 4
33 101963401 NuUt, FIanged, 5/T16-18 ....cccoiiiiiie et s e eree e e e e snnre e e e e ennes 4
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-13



\@:c\\X\ J\ _ \
T , ﬂm m;;@x

Page 1-14 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



TILT BED, HINGE AND LATCH -

CARRYALL 472 VEHICLES
ITEM PART NO. DESCRIPTION QTY
1.2 3 4

**** | Assembly, Tilt Bed And Latch, Carryall 472 (includes items 1 - 11) ......cccoeeiienen. 1
1 1015391 Spring, Latch EXIENSION .......vviiiiiiiece e 2
2 102335001 Assembly, Latch WEId .........ooueiiiiiiiie e 1
3 1015400 Hand Grip, TilE LAtCh .......ocueiiieiiciee e 1

4 1014471 Insulation, Bulk, (42 iINChES IONQ) ...eeiiiiiiiiiiei e A/R
5 403 Screw, Hex-Head Cap, 1/4-20 X 5/8 ...ttt e e s 4
6 101835601 Nut, Flanged LOCK, 1/4-20 .......cooiciiieiiiieie e eetee e e 4
7 1010435 Bolt, Carriage, 5/16-18 X T ..oeiiiiiiiiie e 2
8 7473 Nut, NYIOn LOCK, 5/16-18 ..ottt 2
9 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4 .....ceeiiiciiee e 4
10 N/A g P LT o o T | PRSP 1
11 N/A Assembly, Frame Weldment, Tilt Bed .........coovviiiieiiiiiiiiiiieieie e, 1
12 7532 AT TR A SRS 4
13 1017976 | SEAI BEA ..ooiieeeeee e naeee s 1
14 102065901 Nut, Dimpled Flange LOCK, 3/8-16 ......ccoiiuiiiiiiiiiie e 4
15 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ...t 4
16 102066001 Washer, Flat, Type B, 3/8 ..ot 4
17 8755 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 .......ouriiiiiiiie et 2
18 8754 NUt, NYION LOCK, 3/8-16 .....eeeiiieeiiiiie ettt e enrae e snnnaee s 2

19 1015507 | Shim, Tilt BEd PiVOL .....oeiiiiieiie e A/R
20 1015583 Bushing, Urethane ... 4
21 1015356 | Assembly, Tilt Bed Hinge Weld .........oooiiiiiiii e 2
22 1012303 | BUSHING, STEEI ..o 2
23 101963401 Nut, Flanged LOCK, 5/16-18.....ccoo it 4

For latch plate components, see page 1-9.
e Special order item available upon request.
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-15



/o2,

TYPICAL 2
PLACES

TYPICAL 2
PLACES

TYPICAL 4
PLACES

g TYPICAL 9

TYPICAL 2
PLACES

VEHICLE

FLATBED \

TYPICAL 8
PLACES

® =

1)
&

TYPICAL 2
PLACES

TYPICAL 2
PLACES

Page 1-16 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CARGO BOX — CARRYALL 472 VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1015606 | Kit, Cargo Box (includes items 1 - 32) .....coooiiiiiiiiiiii e 1
1 1015413 Front Panel Assembly (includes item 2) .........cooovieiiiiiiieeeee e 1
2 101553901 Decal, Bed LOAd ...t 1
3 1015367 Side, Panel Assembly, Driver-Side
(includes items 5and 7 - 18) 1
4 1015365 Side, Panel Assembly, Passenger-Side
(includes items 6 - 17 aNd 19) ...ccviiiiiiee e s 1
5 1014513 Bracket, Tailgate, Driver-Side ........ccooviiiiiiiiiiiiee e 1
6 1014514 Bracket, Tailgate, Passenger-Side ........ccccccvvcviieeiiniiiii e 1
7 1014537 Stud, FIUSh HEAA ... e 8
8 1241 Washer, Flat, 5/16 .......oooiiiiece e s 4
9 7174 WaASHET, LOCK, 5/16 ...vuveieriie e ettt e e e 4
10 1242 NUL, HEX, 5/16-18 ..o 4
11 1015400 GriP, HANA .. e 2
12 1015390 SPring, COMPIESSION ...ccuuiiiiiiiiiiiee ettt sae e sabe e s sbe e e eaneas 2
13 1032 BUSHING, NYION .. 2
14 1231 ROIINPIN, 1/8 X T oot 2
15 1010434 Barrel, Plastic (DIACK) .......ceeeeiiiiieee e 2
16 1015363 BUSKNING e s 2
17 1011990 Washer, Flat, 3/8 ... s 2
18 1015313 (=Y (o] g T B T (A=Y T L= RN 1
19 1015245 Latch, Passenger-Side .........cooiiiiiiiiiiiiiiee e 1
20 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o 2
21 1015414 Tailgate Assembly (includes item 22) ... 1
22 1013317 Decal, Club Car Tailgate .......cccooiiiiiiiiiiieee e 2
23 7049 BUSKING, NYION e 2
24 101894701 Kit, TAIlgate ANGIE ... e 1
25 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4 ......cocciiiiiiie e 17
26 101963401 Nut, Flanged LOCK, 5/16-18 .......c.oiiiiiieiriee et 19
27 1014387 (O o T 070 1 o= S PSP RSERN 2
28 1014321 Screw, Torx Truss-Head, #10-24 X 3/8 ......oovciiiiiieee e 4
29 1014415 Screw, Torx Truss-Head, 1/4-20 X 3/4 ......oooveiiiieeee e 4
30 332 WaAShET, Flat, 1/4 ... e e e 4
31 8233 Nut, NYION LOCK, 1/4-20 ....ceeiiiirie et 4
32 101963401 Nut, Flange LOCK, 5/16-18 ......ccocuiiiiiiieiiiee et e 4
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-17




Page 1-18 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



REAR BODY TRIM — CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4

1 102251701 Fender, Rear, DHVEI-Side .........cceiiiieieieieii e a e 1
2 102251601 Fender, Rear, Passenger-Side ..........oooiiiiiiiiiiiiie et 1
3 304 Screw, Hex-Head Cap, 1/4-20 X 1 .ooorrii oot e e e 10
4 1014306 AT EE] gL g = R 1 20
5 8233 NUt, NYION LOCK, 1/4-20 ..oeeeeeieeee ettt ee ettt e e e e e e e e e e e e e e e e anennes 10
6 O T 0 B = V1 11 S 1
7 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......ccccuiiiiiieiie et 2
8 1015445 [ Lt TR = 1= SRS 1
9 1011553 1= Yor= R I = 11 1= o 11 (o o 1
10 1013483 Brace, Trailer HItCh .......oooooiii i e 2
11 1241 WaAShETL, Flat, 5/16 .....eeeiiiiiiieee et e e e e e e e e e e e e e eneeans 4
12 7174 LA T L= g o Yo O Y A I TR 4
13 1242 NUL, HEX, 5/16-18 .. e e e e e e e e e e e 4
14 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ....eeeeeeeeeeeee e 2
15 706 NUL, HEX, 3/8-16 ..ot e e e e e e e e e e e e s s rer e e e eeeeeaneenns 2
16 357 WaASHEY, LOCK, 3/8 ... e e et e e e e e e e e e e e e e e e e e e e e e e ee e e saeeeeeaaaaes 2
17 1011990 | WaSher, Flat, 3/8 ...ttt e e e e e e e e e s e e 2
18 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o e 4
19 332 Washer, Flat, TYPE A, 1/4 ..ottt naaaee s 2

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-19



2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 1-20



REAR BODY TRIM — CARRYALL 472 VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102251701 Fender, Rear, DIVEI-Side ........ccccciiiiiiiiiiiiie e e e e e 1
2 102251601 Fender, Rear, Passenger-Side ..........oooiiiiiiiiiiiiie et 1
3 304 Screw, Hex-Head Cap, 1/4-20 X 1 .ooorrii oot e e e 10
4 1014306 AT EE] gL g = R 1 20
5 8233 NUt, NYION LOCK, 1/4-20 ...ttt e e 10
6 L0 170 O I B - V1 £ PR 1
7 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......ccccuiiiiiieiie et 2
8 332 Washer, Flat, TYPE A, 1/4 ..ottt e e e e e e e s nnnnes 2
9 102065103 Kit, Rear Receiver (includes items 10 - 15) ....ccoiiiiiiiiiiiiiiee e 1
10 102056001 Hitch, ReceivVer, 2-INCH .......ooovieieeee e 1
11 1011553 (D= Tor= I I =11 (=T g o 1 o] o N 1
12 7174 WaShEr, LOCK, 5/16 ....oiiiiieiiiie ittt 6
13 1242 NUL, HEX, 5/16-18 ...ttt e e e e e e e e neeas 6
14 1241 WaSher, Flat, 5/16 ....ooooiiiiiiiee e 6
15 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o e 6
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-21







WHEELS AND TIRES E



Page 2-2

ALL TERRAIN TURF
TREAD TREAD

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



WHEELS AND TIRES

ITEM PART NO. DESCRIPTION QTY

1 2 3 4
1 O 0= N 11 R o SR 16
2 7310 SEEM, VAIVE ™ .t 1
3 102021402 Assembly, Wheel (gray) and Tire, All Terrain Tread,

4-Ply Rated (23 x 10.50 - 12) (All Trail) (includes item 4) ........coooveciiiiiereeeeeieeenns 4
4 i Tire, Unmounted, All Terrain Tread (23 x 10.50 - 12) (All Trail) .......ccccvvrrunnenn. 1
5 102021401 Assembly, Wheel (gray) and Tire, Turf Tread,

4-Ply Rated (23 x 10.50 - 12) (Turf Mate) (includes item 6) ..........cccccvvvereeeeeieennns 4
6 o Tire, Unmounted, Turf Tread (23 x 10.50 - 12) (Turf Mate) .......ccccccveereeeeeiennnns 1

* Note: Item 2 is a part of all wheel assemblies.

Kkkk

Special order item available upon request.

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 2-3






DECALS E



* Read Owner’s Manual and safety warnings located on dash panel prior to driving.
o Study and understand controls.
© Make sure wheels are turned in desired direction.
 Turn key to “ON” position and be sure nothing is in your path.
* While vehicle is stopped, select direction by placing
A WARN'NG shift lever or switch in desired position:
F-Forward N-Neutral R - Reverse (Buzzer will sound)
ROLLOVER OR FALLING OFF MAY o Release hand brake.
CAUEEE DA * Vehicle will start moving when accelerator pedal is depressed.
°lrteae gperators LAV G g instructions. X  Slowly depress accelerator pedal to increase speed.
* Rgmaln seatgd Tliekien t? SR NENGIE WD MEiag: * To stop, release accelerator pedal and depress brake pedal.
B e e o s o oo, s k.
. vehicle until u L . e
000 (1 pron or st o e et s o
* Operate from driver side only and not on public roads. *
« Keep entire body inside vehicle while moving. CCl 102029301 /\ WARNING
* Do not operate while under the influence of alcohol or drugs. REDUCED STEERING

* Never attempt jumps. CONTROL MAY CAUSE
CCl 102029101 SERIOUS INJURY OR DEATH

Disengage differential lock on
paved surfaces.

A WARNING

YOUNG DRIVERS INCREASE
CHANCE OF DEATH

*Young drivers may not be able to control vehicle.

* No drivers younger than 16 years old.

* Do not leave childern unattended on vehicle.
CCl 102044601

CCl 102046601

/N WARNING

Riding in cargo bed
can cause severe injury
or death.

Do not ride in cargo bed.
CC1 1015539-01

(UNDER SEAT
SUPPORT)

L A /A WARNING
/N WARNING |} " CRUSH AREA
Crush area. T t
Can cause severe injury. C N
Stay clear when closing bed. H CCI1015437-01

IngersollRand

STAY CLEAR

« Vehicle rated capacity - 1200 Ibs. on level surface only. Cargo should be evenly spread over the floor of the
VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured. CEIMOIGosUl
a a 9 For vehicle stability, when fully loaded, drive slowly
LOADI NG gros_s trailer weight. See Owner's M_anual. B and avoid stopping o’n or backing down,sieep hills.
« Maximum cargo load - 800 Ibs. Weight to include cargo Avoid top heavy loads. See Owner's Manual.
Read Owner's Manual bed load and gross trailer weight. When driving on uneven terrain or down steep hills,

and warnings on dash. « Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load. CCl 1019602-01

Page 3-2 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



DECALS - TURF 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102029101 Decal, Driver/Passenger Warning .........occoe i eneeeniee e seiee e saee e 1
2 101825101 Decal, Key SWitch (Off-0N) ....eeeveiiieieiicceee e e e 1
2 101825102 Decal, Key Switch (off-on/start) ..o 1
3 102029301 Decal, Operating Instructions (pedal-start vehicles) .........cccccciiiiiiiiniiieniieenne 1
3 102224301 Decal, Operating Instructions (key-start vehicles) ........cccovuvieiiiiiiiiiieeeee, 1
4 101553901 Decal, Bed Load WarNiNg ......cccooii oo e e 1
5 102046601 Decal, Differential Lock Control Warning .........cccccevecueireeicieiee i eee s 1
6 1013317 | Decal, Club Car Tallgate ........ccooiiiiiiiiiiiie e 1
7 101609401 Decal, Crush Area Warning .....cooueeeeeiiiieee ettt e e sneeeee s 2
8 102158301 Decal, Turf 272 (driver side) (includes items 10 and 11) .......ccooiiieiiiiiiiieeiieenn, 1
9 102157001 Decal, Turf 272 (passenger side) (includes item 10) ........cccceviiiiieniiiiiieee e, 1
10 N/A Decal, INgersoll-RaNd .........cooiiiiiiie e 1
11 101543701 Decal, Bed Latch Warning ........cooooiiiiiieei e 1
12 101960201 Decal, VehiCle LOAdING .......ueiiiiiiiiiiiiiiieiee et e e 1
13 102044601 Decal, Under Age WAINING ....ccooiiiiiiiiiiiiiieeee et e e e e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 3-3



A WARNING

ROLLOVER OR FALLING OFF MAY
CAUSE DEATH

* Read operators manual and operating instructions.
* Remain seated and hold on to seat handle while moving.
¢ Drive slowly in turns and straight up and down slopes.
* Do not start vehicle until all occupants are seated.
* One (1) person per seat maximum.
* Operate from driver side only and not on public roads.
* Keep entire body inside vehicle while moving.
* Do not operate while under the influence of alcohol or drugs.

* Never attempt jumps.
CCl 102029101

A WARNING

YOUNG DRIVERS INCREASE
CHANCE OF DEATH

*Young drivers may not be able to control vehicle.

* No drivers younger than 16 years old.

+ Do not leave childern unattended on vehicle.
CCl 102044601

OPERATING INSTRUCTIONS

* Read owner's manual and safety warnings located on dash panel prior to driving.

* Study and understand controls.

TO START ENGINE
* Place shift lever in '— Neutral position.
* Depress brake pedal.
* Turn key switch to “START” position and hold, activating the choke
as necessary, until engine starts.

TO OPERATE VEHICLE

* Make sure wheels are turned in desired direction.

* Be sure nothing is in your path.
* While vehicle is stopped, select vehicle direction by placing
shift lever in desired position.
F — Forward N — Neutral R — Reverse (Buzzer will sound)
* Release hand brake.
* Slowly push accelerator pedal to increase speed.
* Accelerator pedal must be released to move shift lever.

TO STOP VEHICLE
* Release accelerator pedal and push brake pedal.
* After stopping, firmly set hand brake.
* Turn key to “OFF” position, remove key and place shift lever in
straight up neutral position when not in use.
CCl 102224301

/N WARNING

Riding in cargo bed
can cause severe injury
or death.

Do not ride in cargo bed.
CCl 1015539-01

/\ WARNING

REDUCED STEERING

CONTROL MAY CAUSE
SERIOUS INJURY OR DEATH

Disengage differential lock on
paved surfaces.

I-P
"

CCl 102046601

(UNDER SEAT

SUPPORT)
/A WARNING
CRUSH AREA
/N WARNING ) I
Crush area. [3
Can cause severe injury. N
Stay clear when closing bed. CCl1015437-01

STAY CLEAR
IngersollRand GG 1016004-01

« Vehicle rated capacity - 1200 Ibs. on level surface only. Cargo should be evenly spread over the floor of the

VEHICLE Weight to include passengers, cargo bed load, and ‘;a"g° :Fdl asl'al:"lf"t,rwa:ld asf |'|‘|'57ib|: :"‘L s_e"‘""l"d-l
i i . or vehicle stability, when fully loaded, drive slowly
LOADING gms? trailerjwelghtiSee Ovneris M_anual. . and avoid stopping on or backing down steep hills.
)  Maximum cargo load - 800 Ibs. Weight to include cargo Avoid top heavy loads. See Owner's Manual.
Read Owner's Manual bed load and gross trailer weight. When driving on uneven terrain or down steep hills,
and warnings on dash.

« Maximum trailer hitch tongue weight - 150 Ibs.

reduce speed and load. CCl 1019602-01

Page 3-4 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



DECALS - CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102029101 Decal, Driver/Passenger Warning .........occoe i eneeeniee e seiee e saee e 1
2 102224301 Decal, Operating Instructions (key-start VEhicles) .........cccovvivieiiiiiiiiiiiee e, 1
3 101825102 Decal, Key Switch (off-0n/start) .........cccuuviiiiiiieie e 1
4 101553901 Decal, Bed Load Warning ......cooooiio it e e e e 1
5 102046601 Decal, Differential Lock Control Warning ..........c.ccoevcoieeeiiiieiee e 1
6 102234901 Decal, Club Car Tallgate ........ccooiiiiiiiiiiiee e 1
7 101609401 Decal, Crush Area Warning ......occveeieiiiiiie e eiiiiee et e e sereeee e snree e e s snneeeeesnnaeees 2
8 102157601 Decal, Carryall 272 (driver side) (includes items 10 and 11) .........cccccvvvvvieeeeenennn. 1
9 102156301 Decal, Carryall 272 (passenger side) (includes item 10) ......cccovviieeiiiiiiienenieenn, 1
10 N/A Decal, INgersoll-Rand ... 1
11 101543701 Decal, Bed Latch Warning ........cooooiiiiiiie e 1
12 101960201 Decal, VehiCle LOAdING ......ueiiiiiiiiiiiiiiiieeeee e e e 1
13 102044601 Decal, Under Age WaINING ....ccoooiiiiiiiiiiee et 1
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 3-5




/\ WARNING

/\ WARNING Rotating Parts

© GASOLINE EXPLOSION / FIRE.
o CAN CAUSE SEVERE INJURY OR DEATH.
* NO SMOKING, SPARKS, OR OPEN FLAME.

CCl 102224001

o STOP ENGINE, ALLOW TO COOL BEFORE REFUELING. (ON PASSENGER-SIDE
o TURN FUEL VALVE (a2~ ) ON DURING OPERATION.
(~~) OFF DURING STORAGE OR TRANSPORT. ¢ 1015476-01 REAR FENDER)

(ON PASSENGER-SIDE
SEAT SUPPORT)

NOTICE

MAXIMUM TONGUE

WEIGHT - 150 Ibs.
CCl 1011553

(ON FRONT AND REAR
RECEIVER HITCHES) (

CAN CAUSE SEVERE INJURY

Rotating parts
HOT
manifold & muffler

KEEP CLEAR  cci1019605-01

(ON STARTER/GENERATOR

(FOR VEHICLES WITH WINCH ACCESSORY)
AND ENGINE)

/\ WARNING

WINCH CABLE FRACTURE COULD RESULT
IN SERIOUS INJURY OR DEATH.
* Do not use winch while persons are seated on the vehicle.
* Use remote operation switch for winch control.
 Stand to the side and away from the vehicle to operate winch.
* Read winch operator manual before operating winch.
CCl1 102231601

\

(ON SEAT SUPPORT PANEL)

/\ WARNING

INCORRECT WIRING COULD RESULT IN
SEVERE INJURY OR DEATH.
* Diode and solenoid connections must have correct polarity.

* Keep all persons clear of engine belts when making final
connections. CC1102345901

(ON FRAME ABOVE DIODE)

Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.
Disconnect negative battery lead first. Do not tamper with engine governor adjustment.
CC11019152-01

/N WARNING ; /\ WARNING
‘ Negative frame ground. Can cause severe injury. Excessive speed.

(ON FRAME NEXT TO BATTERY)

Page 3-6 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



DECALS, CONTINUED -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4 E
1 101547601 Decal, Gasoling WarniNg ..........cocuuiiiiiiiiiieeeiiieee e seee e e e e e snree e s s snneeeeesnnnnaees 1
2 102224001 Decal, ROtating Pars ........ueiiiiiiiiii et 1
3 101960501 Decal, Rotating Parts and Hot Manifold ..., 2
4 101915201 Decal, Frame GroUNG ..........ueveuiiiiiieieieeeeeeeeeeeeeee ettt s s e s e e e e e e eeeaeans 1
5 102345901 Decal, Diode Wiring (key-start vehicle only) .......cccoooeviiiiiieiiiie e, 1
6 102231601 Decal, Winch Cable Warning ..........coooiiiiiioiiiiee ettt e 1
7 1011553 Decal, Trailer HItCh ......cooeieeee et eeees 2
8 102046501 Decal, Club Car (TUM 272) ....oeiieiiiee et 1
8 102228001 Decal, Club Car (Carryall 272) ......ccceeiie et e e e e e srrnree e e eaa s 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 3-7



/\ WARNING

REDUCED STEERING

* Read owner's manual and safety warnings located on dash panel prior to driving. CONTROL MAY CAUSE
« Study and understand controls. SERIOUS INJURY OR DEATH

TO START ENGINE Disengage differential lock on
* Place shift lever in “N”— Neutral position. paved surfaces.

« Depress brake pedal.

A WARNING

ROLLOVER OR FALLING OFF MAY
CAUSE DEATH

OPERATING INSTRUCTIONS

* Read operators manual and operating instructions.
* Remain seated and hold on to seat handle while moving.
« Drive slowly in turns and straight up and down slopes.
* Do not start vehicle until all occupants are seated.

«Turn key switch to “START” position and hold, activating the choke
as necessary, until engine starts.
TO OPERATE VEHICLE
* Make sure wheels are turned in desired direction.
« Be sure nothing is in your path.

* Front seats: One (1) person per seat maximum.
* Operate from driver side only and not on public roads.
P 5 . 5 « While vehicle is stopped, and the engine is at idle, select vehicle direction
Keep entire body inside vehicle while moving. by placing shift lever in desired position.
Do not operate while under the influence of alcohol or drugs. F - Forward N - Neutral R — Reverse (Buzzer will sound)
O SR TS * Release hand brake.
b @l BRI « Slowly push accelerator pedal to increase speed.
+ Engine must be at idle before moving shift lever.
TO STOP VEHICLE
« Release accelerator pedal and push brake pedal.
« After stopping, firmly set hand brake.
« Turn key to “OFF” position, remove key and place shift lever in
straight up neutral position when not in use.

CCl 102046601

CCl 102224301

A WARNING

YOUNG DRIVERS INCREASE
CHANCE OF DEATH
+Young drivers may not be able to control vehicle.
* No drivers younger than 16 years old.
Do not leave childern unattended on vehicle.
CCl 102044601

A WARNING
Riding in cargo bed
can cause severe injury
or death.

Do not ride in cargo bed.
CCl 101553901

/A WARNING
CRUSH AREA

Failure to follow these instructions

can cause severe injury or death. STAV ELEAH

CCI 101609401

- Remain seated with entire body
inside vehicle and hold on to seat
handle or handrail at all times.

«No more than two persons per seat.

« Do not leave children unattended on
vehicle at anytime. A WARN'NG

«Never stand in front of or behind
vehicle.

Crush area. Can cause severe injury.

Stay clear when closing bed.
CCI 1017057-01

 Vehicle rated capacity - 1300 Ibs. on level surface only. Cargo should be evenly spread over the floor of the
VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.
LOADING gross trailer weight. See owner's manual. For vehicle stability, when fully loaded, drive slowly
* Maximum cargo load - 500 Ibs. Weight to include cargo and avoid stopping on or backing down steep hills.
Read Owner's Manual bed load and gross trailer weight. Avoid top heavy loads. See owner's manual.
and warnings on dash. * Maximum trailer hitch tongue weight - 150 Ibs. When driving on uneven terrain or down steep hills,

reduce speed and load. CCl 102274301

Page 3-8 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



DECALS, CONTINUED - CARRYALL 472 VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102044601 Decal, Under Age WAarINING ....ccooieiiiiiiiiee et 1
2 102029101 Decal, Driver/Passenger Warning ........ccceeeeeiereeeeiiieeee e eeessieeeesssseeeeessneneee s 1
3 101825102 | Decal, KeY SWITCH ...oouiiiiiiiiieie e e 1
4 102224301 Decal, Operating INSTrUCHIONS .........coioiiiiiiiiiiie e 1
5 102046601 Decal, Differential Lock Control Warning .........ccccceeieeieeeeniiiiee e 1
6 101553901 Decal, Bed Load WarNiNg .......c.ceeiiiiiiiiiiieee et ee e 1
7 102234901 Decal, Club Car Talgate ........coeeiiiiiiieiiciiie e e 1
8 101609401 Decal, Crush Area Warning ......ooceeeeieiiiiee et 2
9 102334801 Decal, Carryall 472 (driver side) (includes items 11 and 12) ..........cccccvvvvvveeeeeennn. 1
10 102334701 Decal, Carryall 472 (passenger side) (includes item 11) .......cccoeiiiiiiiiiieniieeee 1
11 N/A Decal, INgersoll-RaNd .........cooiiiiiiei e 1
12 101543701 Decal, Bed Latch Warning .........ooooiiiiiiiieeeeee e 1
13 101705701 Decal, Passenger WarNiNg ........occueeieiiierieiiiieee e 1
14 102274301 Decal, VehiCle LOAdING .......ueiiiiiiiiiiiiiiieiee et e e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 3-9



/\ WARNING

CAN CAUSE SEVERE INJURY

/\ WARNING

GASOLINE EXPLOSION / FIRE.
CAN CAUSE SEVERE INJURY OR DEATH.
NO SMOKING, SPARKS, OR OPEN FLAME.

STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
TURN FUEL VALVE (=) ON DURING OPERATION.
(~) OFF DURING STORAGE OR TRANSPORT. < 101547601

manifold & muffler
(ON PASSENGER SIDE /N WARNING KEEP CLEAR  cci1019605-01
SEAT SUPPORT) (ON STARTER/GENERATOR

Rotating Parts AND ENGINE)

©C1102224001

(TOP OF PASSENGER SIDE FENDER)

NOTICE

MAXIMUM TONGUE

WEIGHT - 150 Ibs.
CC11011553

(ON FRONT AND REAR
RECEIVER HITCHES)

(FOR VEHICLES WITH WINCH ACCESSORY)
/\ WARNING

WINCH CABLE FRACTURE COULD RESULT
IN SERIOUS INJURY OR DEATH.

* Do not use winch while persons are seated on the vehicle.

* Use remote operation switch for winch control.

* Stand to the side and away from the vehicle to operate winch.

* Read winch operator manual before operating winch.

A

SVP146301

(ON SEAT SUPPORT PANEL)

/\ WARNING

INCORRECT WIRING COULD RESULT IN
SEVERE INJURY OR DEATH.
* Diode and solenoid connections must have correct polarity.

* Keep all persons clear of engine belts when making final
connections. CC1102345901

(ON FRAME ABOVE DIODE)

Negative frame ground. Can cause severe injury. Excessive speed.
Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.

Disconnect negative battery lead first. Do not tamper with engine governor adjustment.
CCl 1019152-01

zllm /\ WARNING ; /\ WARNING

(ON FRAME)

Page 3-10 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



DECALS, CONTINUED - CARRYALL 472 VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101547601 Decal, Gasoling WarniNg ..........cocuuiiiiiiiiiieeeiiieee e seee e e e e e snree e s s snneeeeesnnnnaees 1
2 102224001 Decal, ROtating Pars ........ueiiiiiiiiii et 1
3 101960501 Decal, Rotating Parts and Hot Manifold ..., 2
4 101915201 Decal, Frame GroUNG ..........ueveuiiiiiieieieeeeeeeeeeeeeee ettt s s e s e e e e e e eeeaeans 1
5 102345901 Decal, Diode Wiring (key-start vehicle only) .......cccoooeviiiiiieiiiie e, 1
6 102231601 Decal, Winch Cable Warning ...........couoiiiiieiiiiiiee et e s 1
7 1011553 Decal, Trailer HItCh ......cooeieeee et eeees 2
8 102228001 DECAl, ClUD Ca .eiiiiiiiiiiee ettt e e nr e e e e neeas 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 3-11







BRAKE SYSTEMS E



TYPICAL
2 PLACES REFERENCE FRONT
BRAKE HOSE,
BLEEDER PAGE49
VALVE
‘ M TYPICAL

4 PLACES
TYPICAL ®
2 PLACES

TYPICAL
4 PLACES

TYPICAL
2 PLACES

\ ~_
\/

TYPICAL

4 PLACES TYPICAL

TYPICAL 2 PLACES
4 PLACES

~
C

Page 4-2 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FRONT BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
12 3 4
102033301 Cluster, Brake (includes items 1 - 14) ....oooiiiiiiiiee e 2
1 102049401 Plate, BACKING ....ceviiieieiieeeee e 1
2 102049601 Kit, Adjuster, Axle (one kit will service both front brakes)
(INCIUAES IHEMS 3 = 7) e e e e e e e e r e eeeeae s 1
3 102049501 Assembly, AQJUSTEr LEVET .........eiiiiieeee e 4
4 102049901 BOIt, 1/4-28 X .31 oot 4
5 102050001 Washer, BEIIVIIIE .........cooiiiei e 4
6 N/A WaAShET, FIat ...t e 4
7 102050101 COVEL, DUST ... 4
8 102050301 Cylinder, Wheel, 5/8 ......cooiiiiieii et 1
9 102049701 Kit, Axle Hardware (not shown) (includes items 10 - 13) ....ccccooiiiiiiiiiiieeenee 1
10 102050401 Bolt, Wheel Cylinder, Self-Locking, M6 X 1 .......cooiiiiiiiiiiiiiieeeiiee e 2
11 102050601 Spring, Shoe 10 ShOE (UPPET) .eeeiiiiiiiieiiiiie et 1
12 102050501 Spring, Shoe to0 Shoe (IOWEF) ......eiiiiiiiiii e 1
13 102050701 HOIA-AOWN, SNOE .....eeiiiiie it 2
14 102050201 Kit, Hydraulic Shoe (BPI 4070) (four shoes per Kit) ......ccccveeeeeiicccniiiieeieeeeeeeees 1
15 102044201 Assembly, Brake Drum and Hub (includes item 16) ..........ccccceiiiieeeniiiieei e, 2
16 1013787 StUA, LUQG, 1/2-20 ..o e 4
17 102044401 BOIt, BaNjO, 3/8-24 ...t 2
18 102045501 = T 1= A O] o o 1= TP PR 4
19 102051001 Screw, Torx Pan-Head, 5/16-24 X 1 .....cooiiiiiiieeee e 8
20 1017233 | Washer, Flat, 5/16 .....coooiiiiieiee et 8
21 1013924 Nut, Hex-Head Lock, Grade 8, 5/16-24 .......cccocooeiiieiieieieeeeeeeeeeee s 8
22 1010984 | NUL, LUQG ceeeeiiiieiiieeee et et e e s e snr e e e sne e e 8
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 4-3



TYPICAL
4 PLACES

TYPICAL !
2 PLACES

TYPICAL

4PLACES 2PLACES

I X\
NIM
i —
TYPICAL
. 4 PLACES
\\\ N
(2s) .
NI

%

e
¢
O8

Page 4-4 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



REAR BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E
102033401 Assembly, Brake, Driver-Side (includes items 1 - 15) .....coociiiiiiiiiiiiiiceee e, 1
102033501 Assembly, Brake, Passenger-Side (includes items 1 -15) .......cccciiviiiiiiiiiennns 1
1 102049401 Plate, BACKING ...eeiiiiiiiiie ittt et e e e e e e e e e anee 1
2 102049601 Kit, Adjuster, Axle (one kit will service both rear brakes)
(INCIUAES IEBIMS B = 7) et 1
3 102049501 (oY= L |11 (Y PR 4
4 102049901 BOIt, 1/4-28 X .37 oo 4
5 102050001 Washer, BEIVIIIE .......ooooeeeiee e 4
6 N/A WaSher, FIat ... e 4
7 102050101 L0701 I T 1= RS 4
8 102050801 Cylinder, WhEEI, 7/8 ...ttt e e e naaeee s 1
9 102049701 Kit, Axle Hardware (not shown) (includes items 10 - 13) .........cccciviiiivieeeeieennns 1
10 102050401 Bolt, Wheel Cylinder, Self-Locking, M6 X 1 ......ccooiiiiiiiiiiiiiieeiieee e 2
11 102050601 Spring, Shoe t0 S0 (UPPEI) ..eoieeiiiiiiiiiie et 1
12 102050501 Spring, Shoe 10 Sh0E (IOWEK) ..coiiiieiiii e 1
13 102050701 HOIA-DOWN, SNOE .....eiiiiiiiiieie et ee e 2
14 102050201 Kit, Hydraulic Shoe (BPI 4070) (four shoes per Kit) ........ccccoiveiiiiiniiniiiennnn. 1
15 102050901 Lever, Park Brake, Passenger-Side .........cccooviiieiiiiiiei e 1
15 102050902 Lever, Park Brake, Driver-Side ... 1
16 102264701 (D] (00 T = T = 1 TSRS 1
17 102051001 Screw, Torx Pan-Head, 5/16-24 X 1 ...ooooiiiiiiie e e 8
18 1017233 | WaSher, FIat, 5/16 .......ooiiiiieiie e e e s 8
19 1013924 Nut, Hex-Head Lock, Grade 8, 5/16-24 .......cccocooeiiieiieieieeeeeeeeeeee s 8
20 1010829 | Pin, ClEVIS, 5/16 ..coiiiiiiiiiii ettt e s e e e s snnneee s 2
21 1013366 | Pin, Hair SPring COter ..o e 2
22 O 0122 S N 11 R I T 8
23 102269101 Flange, Wheel BOlt .........ooo i 2
24 102269301 WaSher, FIat ..o e 2
25 102269201 NUL, WEASKNEE .ottt ettt e et e e e e e e e e e e e e e e eeeees 2
26 101838801 T T O 01 =Y RS 2
27 102274101 (07 Vo TN {0 o] o 7= g =Y o1 (Y P 2
28 102276001 (OF=To 0 IoTor {1 o PR UPPTUUURT PRI 2

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 4-5



ed Parts

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrat

Page 4-6



MASTER CYLINDER

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102033201 Assembly, Master Cylinder (includes items 2 - 5) ......oooceiiiiiiiiiiiniee e, 1
2 102051101 T o ) (TP 1
3 102051201 RO, PUSH <. et 1
4 102051301 YV (o] g T R (=TT U <Y 1
5 102051401 (7= o T 111 PRI 1
6 102054201 Crank, Bell (includes ieMS 7 = 11) .ouereiiriie e 1
7 N/A Pin, CleVvis, B/8 X 1 5/16 ....ccoeeeeeeeeeeeeeetee e e s e e e e e e e e e e e e e e e ee e e e e ee e eaaaeresasanes 2
8 N/A Pin, BOW Ti€ LOCKING....ccciiiiiiiiiiiiiie ettt e e 2
9 N/A Pin, CIEVIS, 1/2 X2 1/2 .ottt 1
10 N/A Pin, BOW Tie .120 X 2.750 .. .cceti ettt e e e e e e e e e e eaaanas 1
11 N/A Spacer (Not interchangeable with spacer 102057801) ........ccvveeeriiieeeeeiiieeenenne 1
12 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o e e 6
13 7473 NUL, NYION LOCK, 5/16 ..eeeiiiiiiiiee ettt e e e e e e e ennneeas 6
14 1241 Washer, Flat, TYPE A, 5/16 ..occco ettt e e e e e e e nnnes 4
15 101806102 | ClEVIS, ROG .....eeiiiiiiiiii ettt e e st e e e snte e e e sante e e e e snreeeeeens 1
16 101953105 RO, EQUANIZET ...t e e e e e e e 1
17 1013531 Spring, Brake Pedal REtUIMN ... 1
18 102054401 Bracket, Master Cylinder MOUNEING ......ccuuiiiiiiiiiiie e 1
19 102339201 Plug, 3/8-24 (Carryall 472 ONlY) ....oooieieieie ettt 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 4-7




REFERENCE
REAR BRAKE

TYPICAL
BOTH SIDES

REFERENCE
FRONT SUSPENSION

REFERENCE
MASTER CYLINDER

(WS
1ﬂmsggﬂﬂﬂ -i15$§w
IS

)

TYPICAL
BOTH SIDES

ASSEMBLY —___ /_
N

Page 4-8

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List




HYDRAULIC BRAKE SYSTEM -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4 E
1 102032801 HOSE, BraKe, FIrONt .......oo oottt et e e et e e e e e e e e e e eees 1
2 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 .....eeeeeeeeee et 1
3 8233 | Nut, NYION LOCK, 1/4-20 ....ooiieiiiiiiiiiee ettt e e e e 1
4 102032901 Line, Brake, FrONT .......coooiiiiiii ettt et e e e et e e e e e e e e e eeeees 1
5 102044401 BOIt, BanjO, 3/8-24 ... 2
6 102045501 L AT 2T =] A 0T o] o1 SRR 4
7 102045801 7T o] o J SR 1
8 1014136 Rivet, Pop, Stainless Steel, 3/16 X 1/2 ... 1
9 102033101 HOSE, Brake, REAr ...t 2
10 102033001 Line, Brake, Rear (Passenger Sid) .......cc.eeeviiiieiieiiiiiee e 1
11 102044001 Line, Brake, Rear (driVer SIAE) ....cceeeiiiii i e e e e eee e e e e e 1
12 102045701 (O 7 o TR o (o =T =Y o o T S 2
13 1014007 WaASHET, Flat, 1/4 ..o e e e e e e e e e e eeees 1
14 183 Washer, Flat, TYPE A, #10 oo 2

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 4-9



REFERENCE

»
5 R{
Y
T

AN
@%%P TYPICAL @

BOTH SIDES

2 PLAGES

REAR BRAKE

Page 4-10

REFERENCE
FRONT SUSPENSION REFERENCE

MASTER CYLINDER

((z,
@D
e o2

TYPICAL
BOTH SIDES

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List




HYDRAULIC BRAKE SYSTEM -

CARRYALL 472 VEHICLES
ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E
1 102032801 HOSE, BraKe, FIrONt .......oo oottt et e e et e e e e e e e e e e eees 1
2 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 .....eeeeeeeeee et 1
3 8233 | Nut, NYION LOCK, 1/4-20 ....ooiieiiiiiiiiiee ettt e e e e 1
4 102032901 Line, Brake, FrONT .......coooiiiiiii ettt et e e e et e e e e e e e e e eeeees 1
5 102044401 BOIt, BanjO, 3/8-24 ... 2
6 102045501 L AT 2T =] A 0T o] o1 SRR 4
7 102045801 7T o] o J SR 1
8 1014136 Rivet, Pop, Stainless Steel, 3/16 X 1/2 ... 1
9 102033101 HOSE, Brake, REAr ...t 2
10 102331701 Line, Brake, Rear (Passenger Sid) .......cc.eeeviiiieiieiiiiiee e 1
11 102331801 Line, Brake, Rear (driVer SIAE) ....cceeeiiiii i e e e e eee e e e e e 1
12 102045701 (O 7 o TR o (o =T =Y o o T S 2
13 1014007 WaASHET, Flat, 1/4 ..o e e e e e e e e e e eeees 1
14 183 Washer, Flat, TYPE A, #10 oo 2
15 102331601 Line, Brake Supply (master cylinder to t€€) .....cvevvviiiiiiiiiieeeee e 1
16 102339201 L (UL R < R 1
17 102333301 T, BraKe, 3/8 ... e ee e 1
18 1012285 Screw, Hex Washer-Head, 1/4-20 X 5/8 .......coooiiiiieiiiiiieeee e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 4-11



/@ TYPICAL @
R
? TYPICAL 4 PLACES

)}/& ! 2 PLACES [
C

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
EACH SIDE
OF VEHICLE

o

TYPICAL
EACH SIDE
OF VEHICLE

Page 4-12 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



HAND PARK BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E
1 102170901 LEVEr, PArk BraK .......cioiieiiiiiiieie ettt ettt e e e eeete e e e e e e s e e e e e s sabaeeeaees 1
2 102033701 B0Ot, Park Brake LEVEL .......oooiiiiiiii et 1
3 101832001 Screw, Phillips-Head, 5/16-18 ... 2
4 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ..o 2
5 1011990 | WaSher, FIat, 3/8 ...t 4
6 8754 | Nut, NYION LOCK, 3/8-16 ....coiieiiiiiiiiiee ettt ettt s 2
7 1013366 | Pin, Hair SPring COter ......oooiiiiiie et 2
8 102033901 Cable, Park Brake, LONG ..c..ooiiiiiiii ittt 2
9 102247201 Cable, Park Brake, Short (Turf 272 and Carryall 272 Vehicles) ......ccccccvevevviicnnnns 1
9 102331201 Cable, Park Brake (Carryall 472 VEhiCIES) ......c..eveieiiiiiiiiiiieiie e 1
10 102052701 EQUAIIZET .t 1
11 102160501 NUL, HEX, B5/16-24 ...ttt e e e e b bee e e e e 1
12 102028401 Clip, Park Brake Cable ........cccuuiiiiiiiiiie e eseee e e e e e rae e e 4
13 102242701 Kit, Pulley (inCludes itemS 14 = 17) ....eiiiiiii e 1
14 102028302 Pulley, Flat Mount, 2-iNCh ... 1
15 101260202 Screw, Socket-Head, #10-24 X .75 ...cooeeiiiiiiiiieeeeeeeeeeeeeeeeeee s 4
16 1012438 Nut, NYION LOCK, #10-24 ....oeeiiiiiieie et e 4
17 183 Washer, Flat, TYpe A, #10 ..o e e e e e e e e e ee e 4
18 1010829 | Pin, ClEVIS, 5/16 ..oeiiiiiiiiiei ittt ettt e e e e st e e s st e e s e nnnaeeeesnnnnnees 2
19 102052801 NUt, HEX CONE, 5/16-24 ... s 1
20 1013531 S]] 1T PR 1
21 N/A Y 111 (o TR = oo ] 1
22 101900802 Hanger, Brake Cable........ooouiiiiiiiiiie et 2

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 4-13






PEDAL GROUP E



FLOORBOARD
REMOVED

B f ‘
% / FOR CLARITY
g /p
TYPICAL /Q)T\
4 PLACES

TYPICAL
4 PLACES

h
V' "
N
’ ‘ TYPICAL
‘ 2 PLACES
&
@&

4 PLACES

Page 5-2 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



BRAKE PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY B
1.2 3 4 E
1 102028901 Assembly, Brake Pedal (includes items 2 - 5) ......oocuveiiiiiiieiiiiiiec e 1
2 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 ......ccccoeiiiiiiei i 4
3 102028601 Pad, Brake Peal ........coooiiiiiiiiiiii et 1
4 1010878 Bumper, RUDDET ... .. 1
5 1028 NUL, HEX, 1/4-20 ..ottt e e 1
6 1011402 Package, Brake Mounting Block (contains upper and lower
for driver and passSenger SIAES) .....cccoiiiiiiiiiiiiiiee e 1
7 1010921 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 ....oviiioiiiie e 4
8 1241 A T gL g = LT A 1 T 4
9 7473 Nut, NYIOon LOCK, 5/16-18 .. ..ot 4
10 101953105 RO, EQUANIZET ...ttt e et e e e e e e 1
11 102323201 PiN, ClEVIS, B5/16 ..eeiiieiiiiei et 1
12 102292801 Pin, BOW Ti€ LOCKING ...veiiiiiiiiiiie ettt e e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 5-3



FLOORBOARD
REMOVED FOR
CLARITY

Page 5-4 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTyY B

12 3 4
1 1017696 | Assembly, Accelerator Pedal (includes item 2 and 3) ........cccceviiiieeiiiieieeniiieenn, 1
2 1013871 Pad, PEAAI ... e 1
3 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 ......cccceeiiiiiieiiieeee e 4
4 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ....eeiriiiiee e 1
5 1241 A T L= g = L T A 1 T 1
6 102026001 Kit, Accelerator Pivot Rod (inCludes item 7) .......cooveiicciiiiiieee e 1
7 1011700 S o2 (o) SRR 1
8 7473 | Nut, NylIon LOCK, 5/168-18 ...coiiiiiiiei ittt e e e e e 1
9 332 Washer, Flat, TYPE A, 1/4 ..ottt e e e e e e e e nnnnes 4
10 1017424 | Bearing, PiVOt SUPPOIT .....ooiiiii ittt 1
11 101966901 Nut, Flanged LOCK, 1/4-28 .......cooo ittt 1
12 101817401 (R =Y = U g T S o] T o PR 1
13 101796201 SPriNG, REIUMN et s 1
14 L AT T B G0 o TS o] 1o [ PR 1
15 1017380 Bumper, RETUIN SPriNG ..cooooiiiiiiee et 1
16 8233 NUt, NYION LOCK, 1/4-20 ...eeeeeie ettt et e e ae e e e 4
17 101818801 SHU, Ball ..o e 1
18 101822001 Assembly, Accelerator Rod (Turf/Carryall 272) (includes items 19 and 20) .......... 1
18 101674702 | Assembly, Accelerator Rod (Carryall 472) (includes items 19 and 20) ................. 1
19 1011084 Nut, UNF Hex Jam, 1/4-28 ... e 2
20 1011734 Joint, Spring-Loaded Ball .............ooiiiiiiiiiii e 2
21 1011694 Support, Accelerator Pivot RO ........coceiiiiiiiiiiiiiee e 2
22 101861901 Screw, Hex-Head Cap, 1/4-20 X 1-1/8 ..eeeieiiiiee e 4
23 8754 | Nut, NYION LOCK, 3/8-16 ....coiieiiiiiiiiiiee ettt et 2
24 101916901 Spacer, Ratchet SUPPOIT ..o 1
25 334 | Washer, Flat, 3/8 ...t 2

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 5-5






STEERING,
FRONT AND REAR SUSPENSION E






STEERING COLUMN

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102010201 Joint, Steering (includes items 2 and 3) .......ccooiiiiiiiiiniie e 1
2 1017226 Screw, Hex-Head Cap, M8 X 1.25 X 30 MM ...ccceeiiiiiiiiieeieeee e 3
3 7174 WaShEr, LOCK, 5/16 ...cooiiiiiiieieieie ettt e 3
4 102013101 Assembly, Steering Column (includes items 5 - 13) ....cooioiiiiiiiiiiniiie e 1
5 1012605 RiNG, REtainiNg ... 1
6 1012604 AT ] [ S (Y= Y £ < TR 1
7 1014217 SPring, COMPIESSION .......uiiiiiiiiiiii ettt e b e e st e e sbe e eneeas 1
8 1014125 LT =T [ 1= PRSI 2
9 1014213 ASSEMDIY, BEANNG ..oeeiiiiiiiii e 2
10 1014126 Seat, BEAMNGT .iveieeeiiiiiie ettt e e e e e s et e e e et a e e e e s aanaeeeeeaan 2
11 1017315 Shaft, Steering COIUMN ... e 1
12 1014214 RiNG, REtaiNiNg ... e 1
13 102013001 Weldment, Steering COIUMN .......ooiiiiiiie e 1
14 102278001 Boot, Steering COlUMN ... 1
15 320 Screw, Hex-Head Cap, 3/8-16 X 1 ..ooviiiiiiicieee e e e 4
16 334 Washer, Flat, TYPE A, B/8 ..ottt e e aneaaee s 4
17 8754 | Nut, NYlON LOCK, 3/8-16 ....coiieiiieiiiiiee ettt et e 4
18 1017273 | Nut, Nylon LOCK, 5/8-18 ......eeeiiiiiiiee et 1
19 1016219 | Assembly, Scorecard Plate (includes items 20 - 23) ......cccooiiiriiienniiiieriiee e 1
20 1012565 Screw, Round-Head, #12-14 X 1 i 2
21 1012566 Spring, Tapered COMPIrESSION ........ceiiiiiiiiieeiiiie et 2
22 1016214 LC T4 o TR =Y o | U 1
23 1016154 (O o TS Yoo = Tox- | o [P 1
24 1016663 | Screw, Phillips, Type A, #12-14 X 5/8 ..ceeieeieee e 2
25 1016156 LA =T= IS (=YY o o SRR 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 6-3



TYPICAL
4 PLACES

TYPICAL
2 PLACES

TYPICAL
4 PLACES

REFERENCE FRONT
SPINDLE

TYPICAL
2 PLACES

Page 6-4 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



STEERING GEAR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
12 3 4 E
102010101 Assembly, Steering Gear Box (includes items 1 - 16) ......cooceviiiiiiieninieceriee e, 1
1 N/A BOX, SEEEMNG GBAT ....eeiiiiiieeie et 1
2 N/A RACK, STEEIING .eeiiieiiiie e 1
3 N/A g o TS LYY g o RSP 1
4 1013051 RING, SNAP ot e 1
5 101879701 Guide, Steering RACK .......occuuiiiiiiiiie e 1
6 101879801 SPIING, YOKE .ottt et e a e e b e eaeeas 1
7 N/A Screw, RACK GUIE ......coccviiiiiiiiie e 1
8 1013044 Nut, Hex Jam, MBO0 X 2 ....oociiieieieiriee et e s 1
9 101880201 Assembly, Inner Ball JOINt ... 2
10 1013035 SEAl, DUSE ... 2
11 8990 LT A L= ORI 2
12 1013042 Nut, Hex Jam, MT2 X 1.25 .o 4
13 1013052 Seal, Dust, Steering PiNiON ........oooiiiiiiiii e 1
14 N/A Bearing, LOWET PiniON ......oouuiiiiiiiiee ettt 1
15 101879401 Bearing, Upper PiNiON ..........oooi i 1
16 101879901 2T aTo R O Y o LY o] o RPN 1
17 102022901 Nut, Nylon LOCK, MT12 X 1.25 ..o 2
18 102023301 [T T O 7o) 1 (=Y SRS
19 102022801 Link, Rack and Pinion Drag ........ooooiiiiiiiiieieee et 2
20 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ... 4
21 334 Washer, Flat, TYPE A, B/8 ..ottt e e annaaee s 4
22 1010138 | Nut, Dimpled LOCK, 3/8-16 .......ccoii i 4
23 102022601 JOINE, Bl .o 2

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 6-5



TYPICAL
2 PLACES

TYPICAL
4 PLACES

TYPICAL ‘

o (o

TYPICAL ‘ .
TYPICAL et
4PLACES

//

2 PLACES QE
TYPICAL@/ ’ @? - . T
~ - —
2 PLACES /,/ - " TYPICAL T
TYPICAL - A > 4PLAGES . —
2PLACES X\ @ - = A TYPICAL
= . = [, o 2 PLACES
,/’ ‘ _ - -
- TYPICAL

" /'/\ - T~ 2 PLACES
- -
i/ 6) Q K/ | (///
[ =gl By TYPICAL
ﬂ @ TYPICAL
‘ ~ R DN
@ TYPICAL N -

4 PLACES @/

g 1
® Rl
@ TYP @

TYPICAL
2 PLACES

Page 6-6 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FRONT SUSPENSION

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102012301 TOWEE, SNOCK i e e e e e e e e e e e e e e e eeeeeeeeeeeresreeeeenranes 1
2 102023101 Screw, Hex-Head Cap, 7/16-14 X 2-1/4 .....ooo i 4
3 1014555 | Nut, NYION LOCK, 7/16-14 ...eeeiiee et 4
4 7270 Screw, Hex-Head Cap, 3/8-16 X 4-1/2 ....oeieii et 4
5 102016801 Plate, Suspension MOUNTING ......cocuiiiiiiiiiiee e e 1
6 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o e 2
7 7473 Nut, NYION LOCK, 5/16-18 .....eeiiiiiiiiiie et et e e e e e 2
8 8754 | Nut, NYION LOCK, 3/8-16 .....coiiiiiiiiiieiiieenieee et 4
9 102017601 SHhOCK, COIl OVEI ..ot 2
10 1016387 Screw, Hex-Head Cap, 3/8-16 X 2-3/4 ......oovii ittt 4
11 8754 | Nut, NYION LOCK, 3/8-16 .....coiiieiiiiiieiieie et 4
12 102052401 Assembly, A-Arm, Driver-Side (includes items 14 - 18) ....cccoeviiiiviciiiiieeie e 1
13 102052301 Assembly, A-Arm, Passenger-Side (includes items 14 - 18) ........cccoceiiiieniiennnnn. 1
14 1016346 BUShing, Urethane ...t 4
15 102066701 Y=Y TS (== 2
16 8067 Bushing, Bronze SPINdIE.........ccocuiiiiiiiiiii e 1
17 1015597 Fitting, Grease, Thread-Forming, 1/4-28 ........cccceoiiiiiiiiiiie e 1
18 7048 BUSNING, BIONZE ... e e e 1
19 102016701 SpINdIE, DHVEI-SIAE ...t e e 1
20 102016501 Spindle, PassSeNnger-Side ..........ueoiiiiiiiiiiiee s 1
21 102048601 BOIt, KINGPIN .o e e 2
22 101903101 Nut, NYION LOCK, 1/2-20 ...coiiiiiiiiii ettt 4
23 102023001 Seal, DOUDIE LD ..t 2
24 102013701 Bearing, HUD ... 4
25 102013801 N[O S (o] 1Yo [ = 1) G 2
26 101838801 Pin, Cotter, 5/32 X 1-1/4 ..o e 2
27 102013601 COVEL, DUST i 2
28 102044201 Assembly, Brake Drum (includes items 29 and 30) ........cccocerriiiiiiiirinier e 2
29 N/A (O] o T =TT U g o o PR 2
30 1013787 StUA, LUQG, 1/2-20 ..ot e 4
31 1010984 | NUt, LUQG, 1/2-20 ..ooiiiieiiei ettt st a e ae e e e snn e e e saneeeeaee 8
32 1010150 Bearing, TRIUST ... 2
33 1016389 | Washer, Kingpin WaVe ...t 2
34 102100001 (o] RS (=11 o o PSRRI 2
35 102067001 Screw, Hex-Head Cap, 1/2-20 X 4-1/2 ...ttt 2
36 1010028 | Washer, Flat, 1/2 ...t 2
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 6-7




REAR BRAKE CABLE

i

ag—y  PwP9

CF_
$3
o

(2]
QME
z2
>3
o

O
Pee

Ha

B

AXLE

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 6-8



REAR SUSPENSION

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102256901 Shackle, REAr SPriNG ...c.oouiio ittt s 4
2 8754 | Nut, NYION LOCK, 3/8-16 ......ciiciiiiiiiieiiiee et 6
3 1012303 | BUSKING, STEEI ....oeeiiieii e e 6
4 1015583 Bushing, Urethane ... e 12
5 1010145 | Nut, UNF HeX, 3/8-24 ...ttt 4
6 102267301 Shock ADSOrDEr, REAr ....c..eveiiiee e 2
7 1011415 Kit, Shock Absorber Cushion (includes items 8 and 9) ........ccccocceiiiiiiniiec e, 4
8 N/A Retainer, Shock Absorber CUShION ..........ccociviiiiiiii e 2
9 N/A (O o[ [e] g TR gToTe] [ AY o110 1 o 1= 2
10 102258801 LU =70 | SRS 4
11 102006501 Spring, Rear FOUrHIEaf ..o 2
12 102066201 Screw, Hex-Head Cap, Grade 8, 3/8-16 X 3-1/2 ....ccoiiioiieieeeee e 2
13 102266301 = o IS0 1o Vo RSSO 2
14 7270 Screw, Hex-Head Cap, 3/8-16 X 4-1/2 ...ttt 4
15 808 | Washer, Flat, 3/8 ......coo it 8
16 1015453 MOUNE, COMPIESSION ...veiiiiieiiieie et e sttt e e e st e e e s e e e e st ae e e e s nee e e s esnsseeeesannnnees 8
17 102045601 S 0= Lo Y P 8
18 101900802 Hanger, Brake Cable ........oouiiiiiiiie e 2
19 102065001 Nut, Flanged, 7/16-14 ... .o et sar e 8
20 102188701 SEOP, AXIE e 2
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 6-9







ELECTRICAL SYSTEM E



EH

TURF 272 PEDAL-START VEHICLE WIRING

PASSENGER SIDE
HEADLIGHT VOLTAGE LIMITER

GROUND
TERMINAL
BLOCK

REVERSE
BUZZER

io

w
E
I
DRIVER SIDE 2
HEADLIGHT ]
o
olL
LIGHT
X
2
o = % 2 FUEL GAUGE/
o HOUR METER
«x Quwd5gdu ) w
wdQ 2 JECPES &
238 2 > =z =
o
o t
WHITE
ORANGE
WHITE/BLACK:
YELLOW
RED
BLUE
YELLOW
BLUE
BLACK
BLACK
BLACK
BLUE
GREEN/WHITE
MASTER
CYLINDER

YELLOW ———
f WHITE——

Page 7-2 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List




FORWARD / REVERSE
LEVER

REVERSE BUZZER
LIMIT SWITCH
ACCELERATOR PEDAL

NEUTRAL LOCKOUT LIMIT SWITCH

LIMIT SWITCH

_— FUEL TANK
’/-\Ef)

e
Y 5
RED/WHT-
RED/WHT \ﬂ\,\« @@\ g
o
w
[O]
b4
VOLTAGE 2
REGULATOR oK 5 @
o FRAME
"3 GROUND
/ /\NY\\
o
S \
e\?’\}o
W
o = NN
STARTER/
GENERATOR
& W\
u m 9
g RPM LIMITER z3
) Q>
]
7 >
’ oL |
e \ SENDING
ORANGE \\ YEL oy, LY 1
—— WHITE/BLACK Wiy =
TE -
YELLOW
RED \\ W—
BLUE —suack—— \ //
YELLOW.
BLUE \
BLACK
BLACK ‘ SONIC 8, @
BLACK WELD MC"\
BLUE SN ——
SONIC U
WELD 3]
it
GREEN/WHITE @ \
YELLOW 81,804
B L4, Cy
WHITE / E”szo"”/v Ck\k\‘
o / "o \
o W P
- & OPTIONAL
& / TAIL LIGHT
+ NS /
& oV
GED\ \“\e\\ %?\o%\}c»
BATTERY
OPTIONAL
TAIL LIGHT

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-3



EH

Page 7-4

See previous two pages for wiring diagram.

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



WIRING - TURF 272, PEDAL-START VEHICLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

102032601 Wire Harness Assembly (includes items 1 - 22) ........cooiiiiieeiiiiiieieiieee e 1
1 1015769 Wire Assembly, #6 WHhIte .........ooooiiii i 1
2 N/A Wire Assembly, #1686 YEIIOW ......cooeiiiieeeeee e a e 1
3 1016380 Wire Assembly, #6 Black ........c..oeeeiiiiiiiiii e 1
4 N/A Wire Assembly, #18 GIreeN .......ccccviiiiieiiiee e e e e e 1
5 N/A Wire Assembly, #18 YElIOW ......ccooiiiieeeeee e e 1
6 N/A Wire Assembly, #18 Red/WHIte ........cccceiiiiiiiiiie e 1
7 N/A Wire Assembly, #14 Red, #18 Orange .......ccceeveiiiiieei e 1
8 N/A Wire Assembly, #18 Blue, #18 YElIOW .......oveveeeeiiiiiiiieieeeie e 1
9 N/A Wire Assembly, #18 Black, #14 BIackK ..........ooooiiiiiiiiiieeeee e 1
10 N/A Wire Assembly, #14 YEHIOW .....ccooeiiieeceeeee e e e e e e e e 1
11 N/A Wire Assembly, #16 Blue, #16 BrOWN .........cuveeeiiiiiiiieieieie e eeeeeee e 1
12 N/A Wire Assembly, #16 BIaCK .......coooieiiiiieieee e 1
13 N/A Wire Assembly, #18 WHhIte .........oooiiiiiiieeeee e 1
14 N/A Wire Assembly, #18 Green/WHhite ..........oooeeiiiiiiciiiiiiiiee e 1
15 N/A Wire Assembly, #18 White ..o 1
16 N/A Wire Assembly, #18 YElIOW .....ccooriiieeceeee e 1
17 N/A Wire Assembly, #18 Black, #14 BIaCK ...........uuvuiuimiiiiiiiii i 1
18 N/A Wire Assembly, #16 BrOWN ... 1
19 N/A Wire Assembly, #18 Orange .......ooviiiiiiiiii et 1
20 N/A Wire Assembly, #18 Red .......cooi i e 1
21 N/A Wire Assembly, #18 White/BIack ..........ccccoeeuiiiiiiiiinieceeee e 1
22 N/A Wire Assembly, #18 BIaCK .........coooieiiiieeeeeeeee e 1
23 1014119 | Wire Assembly, #6 Red ......cooueiiiiiiiiie e 1
24 N/A Wire Assembly, #18 BIaCK .......oooiiiii e 1
25 N/A Wire Assembly, #18 BIACK ........coeeriiiiiiiiiiiiceese e 1
26 1012382 Wire Assembly, #6 BIACK ..........coooiiiiiee e e 1
27 N/A | Wire Assembly, #18 Orange (part of electrical component box) ..........ccceeeeennen. 1
28 1015737 | Wire Assembly, #10 Red (part of electrical component box) .......ccccccceccvvvivnenennnn. 1
29 1015332 Wire Assembly, #10 Braided Ground ..........ccceoeeieiiiiiiiiieeee e ccesieeeeeee e e e 1
30 101837301 Wire ASSEMDIY, #6 GrEEN .....cciiiciiiieeeciiiie e sttt ee ettt e st e e e e st e e s sennee e e s e sraeeeeens 1
31 N/A Wire Assembly, #18 YElIOW ......coooriieieiieee e 1
32 N/A Wire AssembBly, #16 BIACK ........cooeeiiiiiiiiiiiiesereree e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 7-5




EH

CARRYALL AND TURF 272 KEY-START
VEHICLE WIRING

HEADLIGHT
PASSENGER SIDE DIODE
HEADLIGHT \

REVERSE
BUZZER

DRIVER SIDE
HEADLIGHT

5

RED/WHITE
(_

OIL
LIGHT

o

FUEL GAUGE/
HOUR METER

YELLOW
WHITE/BLACK

BLUE
YELLOW
BLUE
RED
ORANGE

BLUE

& ] WHITE/BLACK ——
YELLOW ——
! RED

YELLOW —
BLUE —

BLUE —

\ GREEN/WHITE -

YELLOW ——
WHITE —

MASTER
CYLINDER

BROWN

GREEN/WHITE

Page 7-6 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FORWARD / REVERSE
LEVER

REVERSE BUZZER
LIMIT SWITCH

B
VOLTAGE  CK
REGULATOR SONIC

WELD

_—] WHITE/BLACK

— RED

— YELLOW — J

— BLUE —
SONIC
WELD
—BLUE BROWN
BROWN

SONIC
WELD
-GREEN/WHITE “

— YELLOW
— WHITE
ot /

BATTERY

AN\
U

DIODE \

_ FUEL TANK
)
—
X
(%]
3
z o

SOLENOID \@

FRAME
GROUND

STARTER /

/% GENERATOR
)

YELLOW-

N
\

8, B4
B0y, Ack 2Kk
BRoy,, o
W
YELLOW \Q\“
@ OPTIONAL
/ TAIL LIGHT

N
&
e
@y@
OPTIONAL
TAIL LIGHT

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-7




EH

Page 7-8

See previous two pages for wiring diagram.

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



WIRING — TURF AND CARRYALL 272

KEY-START VEHICLES
ITEM PART NO. DESCRIPTION QTY
1.2 3 4

102223601 Wire Harness Assembly (includes items 1 - 22) ........cooiiiiieeiiiiiieieiieee e 1
1 1015769 Wire Assembly, #6 WHhIte .........ooooiiii i 1
2 N/A Wire Assembly, #18 YElIOW .....ccooeeiiieceeeee e 1
3 1016380 Wire Assembly, #6 Black ........c..oeeeiiiiiiiiii e 1
4 N/A Wire Assembly, #18 YElIOW ......coooeiieeeeeee e e 1
5 N/A Wire Assembly, #18 Red .......coociiieiieee e 1
6 N/A Wire Assembly, #18 Black, #16 BIaCK .........ccccccceviiieriiiiiiiiee e 1
7 N/A Wire Assembly, #18 Red/WHhIte ..........cooviieiiiiiiiiiiiieeee e 1
8 N/A Wire Assembly, #14 Red, #18 Orange .......ccceeeiiiiiieei e 1
9 N/A Wire Assembly, #18 Yellow, #18 Blue, #18 White ........ccccccoiiiiiiis 1
10 N/A Wire Assembly, #14 YEHIOW .....ccooeiiieeceeeee e e e e e e e e 1
11 N/A Wire Assembly, #18 BIACK ........cooovviiiiiieeeeee e 1
12 N/A Wire Assembly, #16 Blue, #14 Blue, #18 Brown, #16 Brown ................c.cc.... 1
13 N/A Wire Assembly, #16 Black, #16 Black/White ..........cccccceeeeeiiiiiiiiiieeee e 1
14 N/A Wire Assembly, #18 GIreeN .......cccceiiiiiieeiee e e e e e e 1
15 N/A Wire Assembly, #18 BIUE ......coooeeeeee e 1
16 N/A Wire Assembly, #18 Black, #16 BIaCK ............uvuruimiiiiiiiiiiiieieie e 1
17 N/A Wire Assembly, #18 Green/WHhite ..........cooveiiiiiiciiiiiiiiiee e 1
18 N/A Wire Assembly, #18 WhIte ......ooooiie e 1
19 N/A Wire Assembly, #18 YElIOW .....ccooeiiieeeeeee e 1
20 N/A Wire Assembly, #18 BrOWN ......ccooiiiiiiiceee e e e e e e e e e e e e 1
21 N/A Wire Assembly, #18 Orange ........oocceeiiiiiiiieiiiee ettt 1
22 N/A Wire Assembly, #18 White/BIack ..........cceeeiiiiiiiiiiiiiieiiiee e e 1
23 N/A Wire AssembBly, #18 YElIOW ......cooerieiieiee e 1
24 1014119 Wire Assembly, #6 Red ......oooi e 1
25 N/A Wire Assembly, #18 BIACK ........coeeriiiiiiiiiiiiceese e 1
26 1012382 Wire Assembly, #6 BIACK ..........coooiiiiiee e e 1
27 1015737 | Wire Assembly, #10 Red (part of electrical component box) ........cccccccevciverriieenne 1
28 1015332 Wire Assembly, #10 Braided Ground ..........ccceeeeieiiiiiiiiiiieeie e ccesieeeeeee e e e 1
29 101837301 Wire ASSemMDIY, #6 GIrEEN .....coceeeiii i e e e e e e e e e e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-9



EH

CARRYALL 472 KEY-START VEHICLE WIRING

PASSENGER SIDE
HEADLIGHT

HEADLIGHT
DIODE

REVERSE
BUZZER

DRIVER SIDE
HEADLIGHT

5

X
Q
gg FUEL GAUGE/
¥ 2 w95 HOUR METER
S Y49 2mgk
w I Z 3 ot >ZI
= o > =
o

ORANGE

WHITE/BLACK ——

YELLOW ——
RED

YELLOW ——
BLUE

(r

BLACK

BLUE —

\ GREEN/WHITE —

YELLOW ——
WHITE —

MASTER
CYLINDER

GREEN/WHITE

Page 7-10 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FORWARD / REVERSE
LEVER

REVERSE BUZZER

LIMIT SWITCH @ @

LOCKOUT CAM
LIMIT SWITCH

\4\ | —ORANGE
o
SONIC
WEﬁu/
<
S\
&
SOLENOID
GROUND
<
%
1
- =)
NZ
o

——)——|——— WHITE/BLACK

— RED

— YELLOW —

— BLUE

YELLOW-

/RED/WHITE

:
B

—BLACK

-BLUE

SONIC
WELD
-GREEN/WHITE ~

— YELLOW
— WHITE

JCBROWN
BROWN

n
=% o @ " yd OPTIONAL
& s TAIL LIGHT
3
2
BATTERY
OPTIONAL
TAIL LIGHT

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-11




EH

Page 7-12

See previous two pages for wiring diagram.

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



WIRING — CARRYALL 472, KEY-START VEHICLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

102316101 Wire Harness Assembly (includes items 1 - 22) ........cooiiiiieeiiiiiieieiieee e 1
1 1015769 Wire Assembly, #6 WHhIte .........ooooiiii i 1
2 N/A Wire Assembly, #1686 YEIIOW ......cooeiiiieeeeee e a e 1
3 1016380 Wire Assembly, #6 Black ........c..oeeeiiiiiiiiii e 1
4 N/A Wire Assembly, #18 YElIOW ......coooeiieeeeeee e e 1
5 N/A Wire Assembly, #18 Black, #16 BlaCK ............uvuieimiiiiiiiieieie e 1
6 N/A Wire Assembly, #18 Red/WHIte ........cccceiiiiiiiiiie e 1
7 N/A Wire Assembly, #14 Red, #18 Orange .......ccceeveiiiiieei e 1
8 N/A Wire Assembly, #18 Blue, #18 Yellow, and #18 White ............cccceeiieen e, 1
9 N/A Wire Assembly, #14 YEIIOW ... 1
10 N/A Wire Assembly, #18 BIaCK ........ccoooveriiieeeeeeeee e 1
11 N/A Wire Assembly, #16 Blue, #16 BrOWN .........ovvviiiiieiiiiiicierere e e e e e 1
12 N/A Wire Assembly, #16 Black, #16 Black/White ...........ccccoeviiiriviiiieeiiiieeee e, 1
13 N/A Wire Assembly, #18 GIreeN .......cccceviiiiieiiee e e e e e e e e 1
14 N/A Wire Assembly, #18 BIUE .......coooveiieee e e e e 1
15 N/A Wire Assembly, #18 Black, #16 Black ...........coooiiiiiiiiiie e 1
16 N/A Wire Assembly, #18 Green/WHhite ..........oooeeiiiiiiciiiiiiiiiieee e 1
17 N/A Wire Assembly, #18 WHhIte .........oooiririiiieeeee e 1
18 N/A Wire Assembly, #18 YEIIOW ........eeeeeeeee e 1
19 N/A Wire Assembly, #18 BrOWN ......ccooiiiieieieee e e e e e e e e e e 1
20 N/A Wire Assembly, #18 Orange .......eoviiiiiiiiie it 1
21 N/A Wire Assembly, #18 White/BIack ..........ccccoeeuiiiiiiiiinieceeee e 1
22 N/A Wire Assembly, #18 Red ......ccooiiiiii e 1
23 1014119 | Wire Assembly, #6 Red .......cccciiiiiiiii et e e e e e 1
24 N/A Wire Assembly, #18 BIaCK .......oooiiiii e 1
25 1012382 Wire Assembly, #6 BIACK .........coooeiiiiiee e e 1
26 1015737 | Wire Assembly, #10 Red (part of electrical component box) .......c.cccceeecvvvvvnennnnnn. 1
27 1015332 Wire Assembly, #10 Braided Ground ...........cccceeiiiiiiieeiiiiiee e eseeee e 1
28 101837301 Wire ASSEmMDIY, #6 GIrEEN .....coceeeiii i e e e e e e e e 1
29 N/A Wire AssembBly, #18 YElIOW ......cooorieiieiiee e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 7-13




G

Page 7-14

TYPICAL /
4 PLACES
//

TYPICAL
" 5 PLACES
- TYPICAL
4 PLACES
@ TYPICAL

2 PLACES TYPICAL
2 PLACES

e TYPICAL
2 PLACES

TYPICAL
3 PLACES

REFERENCE
UNITIZED
TRANSAXLE

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List




FORWARD/REVERSE SHIFTER ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1016947 | Assembly, Forward/Reverse Shifter (includes items 1 -17) ......cccoiiiiiiiniiinnnne. 1
1 1012594 Screw, Machine, #4-40 X 1-1/2 ..o 2
2 1016342 Base, Forward/Reverse Shifter ... 1
3 8057 Nut, Hex-Head, #4-40 ........cooereiieeeeeeeeee et 4
4 1012431 WaSher, Flat, #4 ... e 4
5 101979101 SWILCh, LIMIt o 1
6 1014727 Washer, Nylon Flat, #4 ... 2
7 1014807 SWILCh, LIMIt e 1
8 8058 WASHEL, LOCK, #4 ...t e e e e e 2
9 1014145 BUShING, BrONZE .. ...t e e e e 2
10 1014089 Kit, Neutral Lockout Cam (includes item 11) .......cccciiiiiieeie s 1
11 1014065 Washer, Flat, Delrin ... 1
12 1013590 Spring, Forward/Reverse Cam ..ot 1
13 1013589 RiNG, REtainiNg ... 1
14 1013587 Weldment, Forward/Reverse Bell Crank .........ccoovveieeeeiieeieiieeiee e 1
15 1013591 oV o | R I RSP 1
16 8717 Nut, NYIOn LOCK, 1/4-28 .....ooeiiiiiee ettt 1
17 1010954 Stud, Ball, 174-28 X 1/4 ..o 1
18 1015409 | Cable, Transmission (includes items 19 and 20) (Turf 272 and Carryall 272) ...... 1
18 101672701 Cable, Transmission (includes items 19 and 20) (Carryall 472) ......ccccceveeeevvecnnnns 1
19 7893 NUL, HEX, #10-32 ..o e 2
20 1012333 JOINE, Bl .o e e nnree s 2
21 1015064 Screw, Phillips Oval Countersunk Machine, SS, #8-32 X 5/8 .......cccoevveccvvvvveenennn. 1
22 1012987 Handle, Forward/Reverse SWItCh ..........cccccoiiiiiiiiiiiiee e 1
23 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 .....oooooiceiee et 4
24 8233 | Nut, NYlON LOCK, 1/4-20 ...ttt et 4
25 1016201 Washer, Wave, 3/8 ...ttt e e e 1
26 102045901 Bracket, Transmission Cable Support ..........ccceiiiiiiii e 1
27 1012285 | Screw, Thread-Rolling, 1/4-20 X 5/8 .....ccueiiiiiiiiiiee et 3

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-15

G



EH

@\ W ACCELERATOR CABLE
(=}

o

O
@ﬁ

REFERENCE

(10
&g

@f PLACES ‘ ‘ ‘ \@ PLACES

~

ol

=
|

TYPICAL 2 @
PLACES

~ 30 /4

S

TYPICAL 2
PLACES

TYPICAL 2
PLACES

S

~| | % @ S RECECEnon oo
/ N é/@

-

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



ELECTRICAL COMPONENT BOX,

PEDAL-START VEHICLES
ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 1015372 Cover, Electrical Component BOX .......c.ccoicviieeiiiiiieeeiiiieee e seiiee e e e sieeee e sreea e 1
2 1015752 Screw, Hi-lo, #12-16 X 5/8 ......eeeiiiiiiiiee et e e e e e 5
3 1013589 RING, REtaINING .o e 1
4 1015373 (OF=T g o = =Yl g (or=1 I = 1o ) 1
5 1014145 BUSNING, BIONZE ...t e e 2
6 1014065 Washer, Flat, DEIMN ......oeeieeeeeee et e e e e e eeeaaaas 1
7 1010954 StUd, Ball, 1/4-28 ... 1
8 1015345 Assembly, Bell Crank and Shaft ... 1
9 8717 NUt, NYION LOCK, 1/4-28 ...oeeeeeeeee ettt ee e e e e e e e e s e e e e e e e e e e enans 1
10 8057 NUL, HEX, #4-40 ..t e e e e e e e e et r e e e e e e e e e e e aeeenans 4
11 8058 AL =TS =T g o Yo G 2
12 1014807 RS (o] TR I 1 1
13 1014808 SWICH, LIMIE <..eeieiiiiiieee e e e e e e e e 1
14 1012431 WaAShETr, FIat, #4 .....ooeeeieeee e e e e e e e e e 2
15 N/A | Wire Assembly, #16 Orange .........ccccceeiiiiiieie it e 1
16 1015878 Screw, Hex-Head Machine, #4-40 X 1-5/8 .......ouvuereeereieieieieieeeeeee e 2
17 101856102 Screw, Hex Washer-Head Hi-Lo, 1/4-15 X 1-1/2 ..ooooiiiioiieee e, 1
18 1015777 Regulator, VOIAGE ... 1
19 7893 NUL, HEX, #10-32 ...ttt e e e e e e e e e e eara e e eeeeaeaaeeeanennnes 2
20 1242 NUL, HEX, 5/16-18 .ot e e e e e e e s s e e e e eeeeeaneenns 2
21 1013609 1S To1 =1 0 o T I 2o | (P 1
22 1012295 LU= T L0 o o o TP UPPRRRR 1
23 1015737 Wire Assembly, #10 ReA .....coooiiiiieeeeeeeeee s e e e e e e e e e e aenaes 1
24 1015741 BIOCK, FUSE eeeiieieee ettt e e et e e e e e e e e e e s e e aee e e e eeeeeananane 1
25 1015371 Box, Electrical COMPONENT .......coooiiiiiiiiciieee et e 1
26 1014119 | Wire Assembly, #6 Red ........cccciiiiiiiii et e e e e 1
27 1015405 Bolt, Carriage, 5/16-18 X 2 ....eiiiiiiiiiiee e 1
28 1241 WaAShET, Flat, 5/168 ...ccooooiiiiieeeeeeeeeeeeeeeeee e e e e e e e e e e e e e e e e e e e e e e eee e e aeeeeeeaaaans 2
29 7473 NUt, NYION LOCK, 5/16-18 ...eeeieiieieii it e et e e e e e e e e e e e e e e 2
30 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ..o 1
31 1016423 TSI 0 T o o TSR 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-17



REFERENCE

ACCELERATOR CABLE
TYPICAL 2
et /69 PLAGES
&
&

S &)
\@
‘ DS

TO FRAME
GROUND

TYPICAL 2
PLACES

TYPICAL 2

/ Ny PLACES
' "~ REFERENCE é

ACCELERATOR ROD

Page 7-18 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



ELECTRICAL COMPONENT BOX,

KEY-START VEHICLES
ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 1015372 Cover, Electrical Component BOX .......c.ccoicviieeiiiiiieeeiiiieee e seiiee e e e sieeee e sreea e 1
2 1015752 Screw, Hi-LO, #12-168 X 5/8 .....ouuiiiieiiee ettt e s e e e e e e s s eeeee s 5
3 1013589 RING, REtaINING .o e 1
4 1015373 (OF=T g o = =Yl g (or=1 I = 1o ) 1
5 1014145 BUSNING, BIONZE ...t e e 2
6 1014065 Washer, Flat, DEIMN ......oeeieeeeeee et e e e e e eeeaaaas 1
7 1010954 StUd, Ball, 1/4-28 ... 1
8 1015345 Assembly, Bell Crank and Shaft ... 1
9 8717 NUt, NYION LOCK, 1/4-28 ...oeeeeeeeee ettt ee e e e e e e e e s e e e e e e e e e e enans 1
10 101856102 Screw, Hex Washer-Head Hi-Lo, 1/4-15 X 1-1/2 ..ovveereeeiececeee e 1
11 1015777 Regulator, VOIAGE ...t 1
12 7893 NUL, HEX, #10-32 ...t e e s e s e e e e e s e s e e e e aeeeaeaeeesannnnnes 2
13 1242 NUL, HEX, 5/16-18 ...t e e e e e e et rre e e e e e e e aeeeans 2
14 1013609 Yo=Y Vo To I 2 o | PR 1
15 1012295 UYL 0 Y o o TSRS 1
16 1015737 Wire Assembly, #10 Red ... 1
17 1015741 BIOCK, FUSE eeeeiieiee ettt e e e e e e e e e e e e e s s e aee e e e e e e e e aneaanes 1
18 1015371 Box, Electrical COMPONENT .....cooviiiiiiieieeeee et e e e e e ae e 1
19 1015405 Bolt, Carriage, 5/16-18 X 2 ....ooiiiiiiiiee et e e e e e e s e e nnneaee s 1
20 1241 WaShEr, Flat, 5/16 .....oveiiiiiiieee et e e e e e e s e e e e e e e e eeeeans 2
21 7473 NUt, NYION LOCK, 5/16-18 ...oeeeeiieeeii it e e e e e e e e e e e e e e e 2
22 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ..ottt 1
23 1016423 LTI 0 Y o o TSRS 1
24 1014948 Diode, FIYDACK ....cce et a e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-19



EH

WIRE TIE

TYPICAL
4 PLACES

—_

ANGLED
I-BEAM

HEADLIGHT
MOUNTING

KIT OUTER
I-BEAM

* Note: Diode mounting shown is for Carryall 272 vehicle.
The diode mounts differently on a Carryall 472 vehicle.

Page 7-20 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 8639 T, WITE ettt et e e e e e e et e e e e e e e e e e e eesaa e e e eerasbananns 4
2 1016859 Kit, Reverse Buzzer (includes items 3 and 4) .......ccooooviiiieeiie e 1
3 1016851 BUZZEI, REVEISE ...t e e 1
4 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 ........coooviieeeeeeeee e 2
5 1010909 Screw, Machine Head, #10-32 X 1-1/4 ... 1
6 101988001 Assembly, Headlight, Driver-Side (includes items 8 - 16) ........ccccceevviieriiriiieennnne 1
7 101988002 | Assembly, Headlight, Passenger-Side (includes items 8 - 15 and 17) .................. 1
8 101988101 10| o T =1 oY 1T o PP 1
9 101987901 Harness, Headlight WiIre ... 1
10 1013461 Screw, Hi-Lo, #10-16 ...cooiiiiiiie et e e e 2
11 1017065 Retainer, Headlight ... e 1
12 101988201 Lens, Headlight ... 1
13 1017062 Assembly, TUMN SIgNal LENS ....ccuuiiiiiiiiiiee ettt 1
14 7893 NUL, HEX, #10-32 ..ot e 2
15 1017064 Bracket, MOUNTING ......uuiiiiiiiiieiii e e e 2
16 1016880 Bezel, Headlight, Driver-Side .........ccccoociiiiiiiiiiee e 1
17 1016879 Bezel, Headlight, Passenger-Side ..........cccciiiiiiiiiiiiiieiee e 1
18 7893 | NUL, HEX, #10-32 oottt ettt e et e e et e e e e e e e e e ennes 1
19 1016 WaShEr, LOCK, #10 ..ottt e e e e ee e e e e e et e eaees 1
20 183 Washer, Flat, TYPe A, #10 oo 1
21 1017721 Diode (key-start vehicles ONlY) .......coooiioeiiiiieee e 1
22 102272501 Kit, Diode (includes items 23 - 25) (key-start vehicles only) ..........ccoccceviiiniiineens 1
23 102264001 Assembly, Diode (key-start vehicles only) ........cccceeveeeeiiicciiciieee e 1
24 102269701 Pad, Thermal (key-start vehicles only) ..o 1
25 101963401 Nut, Hex Flanged Lock (key-start vehicles only) .........ccocoiiiiiiiiiiiin e, 1
26 1016356 Block, Terminal (pedal-start vehicles only) ........cccoovieiciiiieeie e 1
27 1013357 Rivet, Pop, Aluminum 5/32 (pedal-start vehicles only) .......ccccccceiiiiciiiiiveeneeen e, 2
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-21




S /@i{j@ RO

(((((((Cu(

%

\

'/,

m“@ﬁf\ 7 77 \\w,w_\\\\

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 7-22



ELECTRICAL COMPONENTS, DASH PANEL

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101990701 Fuel Gauge/Hour Meter (includes item 2) .......coooiiiiiiiiiiiieie e 1
2 N/A = = Tod = SRR 1
3 1012986 ATA =TS =T g o Yo G 1Y/ 2
4 101991101 I 1T Y 0 SRS 2
5 102051901 SWILCH, LIGNT <o e 1
6 1013857 | Knob, Light SWItCh .....eeiiiiiie e e 1
7 1016630 | Light, LOW Oil WAINING ....ciiiiiiiiieie ettt 1
8 102044701 Switch, Key (pedal-start vehicles only) ..o 1
8 102044702 Switch, Key (key-start vehicles only) ... 1
9 102051601 Spacer, KeY SWICH ......ooiiiiii e e e 1
10 102051701 NUL, KEY SWICR e 1
11 102044801 LG (o= 1 PR PRP 1
12 8990 THE, WITE et e e e et e e e e e et e e e e e et e e e eensaaeeeeeeensaananas 3

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-23



2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 7-24



STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1.2 3 4 E

101833701 Starter/Generator (clockwise rotation) (includes items 1 - 30) ......cccocceeiiieeninnne 1
1 101875201 Housing, Field COil ......cooiiieiiii e 1
2 101875101 Assembly, Armature (includes itemMS 3 - B) ....ccceeeeeeieeeeiiiiireeeee e 1
3 101875001 Retainer, BEArKING ........eeiiiiiiiiei et 1
4 1013001 Ball Bearing, Output Shaft .........c.eeiiiiiii e 1
5 1013005 Commutator, Ball BEariNgG .......coooiieiiiiiiiiiie e 1
6 101939901 o= Vet i I RSP 1
7 1013003 KeY, WOOAIUST ....oiiieie et 1
8 101876501 Kit, Pulley Nut and Screw (includes items 9 - 12) .....cccccevveiiii i 1
9 N/A Washer, LOCK, MT4 ...t 1
10 N/A NUL, HEX, MT4 X 2 et eee e 1
11 N/A Screw, Cross-Recessed, M5 X 0.8 X 18 MM ...cooeeveeiiiiiieeee e, 3
12 101896501 Screw, Cross-Recessed, M5 x 0.8 x 16 mm (with lock washer) ................... 2
13 101874901 End Bell, Output Shaft ........oooiii e 1
14 101875301 Set, Pole (SEL Of 4) e 1
15 101875401 Screw, Pole Piece (Set 0f 4) .....ooiiiiiie e 1
16 101875501 (7] I 1= o RSP PRPRPPRRPN 1
17 101875601 Insulator, F TErMINal .........oooiiiiii e 2
18 101877601 Package, Terminal Hardware (F1 and F2) .......ccccooiiiiiiiieeeee e 2
19 101875701 Insulator, DF Terminal ... e 1
20 101877701 Package, Terminal Hardware (DF) .......cccooiiiiiiiiiieee e 1
21 101301102 Holder, Brush (includes item 22) ..........ccueiiiiiiiiiiiiieeee e 1
22 101878101 SPriNg, BruSh ... s 4
23 101876001 Package, Terminal Hardware (A1 and A2) .......cccoooiieieiiiiieee e 2
24 101876301 Cover, Brush Inspection Port (set of 4) (includes item 25) .......ccccceviiieriieenne 1
25 1017653 Cover, Brush Inspection Port, with Drain .........cccceeeeviiiiiiiiieeceeee e 1
26 101876402 End Bell, COMMUIALOL ... e e 1
27 101879001 Bolt, Clamp, M6 X 1 X 180 MM ....uiiiiiiiiiiiie e e 2
28 101869302 Package, Brush (includes 4 brushes, 4 screws, 4 washers) .........cccccecvveeeeennee 1
29 101876202 (070) o] T=Tox (o] o =T (V[ o ISP 2
30 101875802 A COoNNECION (SEE OF 2) it 1
31 1014289 | PUIIBY ..ttt e e st e e s san et e e e s e e e e snnneeas 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-25



EH

AS VIEWED FROM
DRIVER SIDE
OF VEHICLE

N A LACES
REFERENCE N é /@)
STARTER/GENERATOR ! g@ EE

ASSEMBLY

L

="

&
\@ g

9
@
- ﬁ
o/ 1
AS VIEWED FROM REFERENCE C\
PASSENGER SIDE OF VEHICLE @ STARTER/GENERATOR

ASSEMBLY

3

Page 7-26 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101833701 Starter/Generator (clockwise rotation) ............cceieiiiiiiiii e 1
2 101524002 Bracket, Mounting, FE350 and FE40Q0 ..........ccoiiiiiiiiiiiiiiieiieeee e 1
3 101916701 Belt, Starter/GENErator ...........ooii i s 1
4 1016883 Bracket, AQJUSTING ....oeeeieiiiiiiieeee e 1
5 8754 | Nut, NYION LOCK, 3/8-16 ...oooiiueiiiiiiiiieie ettt 2
6 1241 Washer, Flat, Type A, 5/16 (replaces stainless steel washer 1015075)................ 1
7 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ..ot 2
8 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM ....covvviieieiiiiiciieieeee e ee e ereneeee e 2
9 7174 LA T, gL g o Yo O Y A I T 3
10 1016074 Screw, Torx-Head, M8 X 1.25 X 18 MM ..ccoiiiiiiiieieeeeeeeeee e 1
11 1015932 Bolt, Carriage, 5/16-18 X T ..ot 1
12 1242 NUL, HEX, 5/T18-T8 it e e nb e e e 1
13 101837301 Wire ASSEMDIY, #6 GIrEEN .....cccciieei et e e sreee e e e s sbeeeeeeanes 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-27



/ \

/

AS SEEN FROM THE
PASSENGER SIDE
OF VEHICLE

EH

TO NEGATIVE
BATTERY POST “\
TERMINAL

AS SEEN FROM
DRIVER SIDE
OF VEHICLE

Page 7-28 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



BATTERY

ITEM

PART NO. DESCRIPTION QTYy
12 3 4
1 1012328 Battery, 12-VOIt ...t 1
2 102355301 WaSher, LOCK, SS, 3/8 ...ttt e e e e e et e e e s eeraa e eaees 2
3 1014375 Screw, Hex-Head Cap, Stainless Steel, 3/8-16 X 1/2 .....cccceviiiiieiieeeeeeeeeeeee, 2
4 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..ocviiiiiiiie e 1
5 101898001 Clamp, Battery ........oeeiiiiiiii i e e e e e 1
6 7173 Screw, Hex-Head Cap, 5/16-18 X 3/4 ...ttt e e 1
7 1241 WaAShET, Flat, 5/168 ...cccocoeiiiiieeeeeeeeeeeeeeeeeee et et e e e e e e e e e e e e e e e e e e e e e e ee e reeeeeeaaaaes 2
8 7473 NUt, NYION LOCK, 5/16-18 ...eeeeeiieeeie ittt s e e e e e e e e e e e e e e 2
9 1014288 Screw, Thread-Forming, 5/16-18 X 3/4 ......oeiiiiiiiii e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 7-29

G



EH



ENGINE E



n FE350 ENGINE

TYPICAL 6 PLACES
ON ITEM 5

TYPICAL 4 PLACES
ONITEM 15

TYPICAL 4 PLACES /
ONITEM 3 /

O .

TYPICAL 2 PLACES
ONITEM 6

TYPICAL 2
PLACES

CARBURETOR
REMOVED
FOR CLARITY

TYPICAL 2

TYPICAL 2 PLACES
ON ITEM 9

Page 8-2 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE350 ENGINE (PEDAL-START) -
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4
101953802 | FE350 OHV Gasoline Engine, Complete (clockwise rotation) without automatic

compression release (w/o ACR) and with Carburetor

(does not include items 13 - 16) 1
1 1016507 Bolt, 2-Ended, MB X 1 X 29 MM .....ooiiiiiiiiieecccieee e e 3
2 N/A Washer, Flat, 6 MM ... ee e e e e e e e e s nnes 3
3 1017474 Shroud, Cylinder HEad ..........ooiiiiiiiiiie ettt e e e 1
4 1016456 Bolt, Flanged, M6 X 1 X 12 MM ....ooiiiiiiiieciiee e e 14
5 101916101 HOUSING, FAN e e e e e 1
6 1017476 Shroud, LOWEr CYIINAET ........viiiiiiiiiiie ettt e e sraeeeeeenes 1
7 1016547 Nut, Flanged, MB X 1 ..ot e s snee e e ene e e sneeas 3
8 1017500 S 0= Lo Y S 2
9 1017475 Shroud, Upper CYIINAEr ......o.eoiiiie et 1
10 1016539 L T T Vo USSP 1
11 1017486 TUDBE, Ol FlIEF et e e e e e e nnree s 1
12 1016531 D11 (o] SRS PP 1
13 101887601 Nut, NYlon LOCK, MB X T ...ttt e 1
14 1015332 Wire Assembly, #10 Braided Ground ..........ccceeeeeiiiiiiiiieeee s esieeeeeee e e 1
15 1015649 Y A o TU e IR =T o R 1
16 1015969 Screw, Pan-Head, MB X 1 X 14 MM ...t sesese e ssssssssssesesesansssenns 4

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-3



8
FE350 ENGINE
G

Page 8-4 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE350 ENGINE (PEDAL-START) -
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101916201 LAY AT ] =Y RSP 1
2 101916301 Fan, FIYWHhEEl — Gray .......cueeeiiiiiiiee et 1
3 1017448 Screw, Flanged Hex-Head, M6 X 1 X 10 MM ....ooiiiiiiiiiiiicee e 3
4 N/A Nut, HeX, FINe, T8 MM ...t 1
5 1017490 Washer, Flat, 18 MM ..o 1
6 1017455 Plate, Flywheel Fan ... 1
7 1016562 )T 1
8 1016455 Screw, Hex-Head Flanged, M5 x 0.8 X 25 MM .....coociiiiiiiiieieee e 2
9 101909201 Coil, Ignition (with internal igniter) ..o 1
10 1016578 LC 1) 0 01031 RSP 1
11 1016588 Tube, 7mm [.D. x 10 mm O.D. X 70 MM LONG ..coocviieieiiieee e 1
12 1017463 ASSEMDIY, PIUG CaAP ittt e ee e 1
13 | 101881101 Plug, Spark, OHV (AUOIE®) ..o 1
13 AM10724 Plug, Spark, OHV (INGK®) et 1
14 1016445 Bracket, RPM LIMITEI .....ccooooiiii et 1
15 101909401 IR0y Y o o Y USSP 1
16 1016579 Band, RPM Limiter MOUNt ........ooi e 1
17 1012981 (O] - T o] o SRR RRR 1
18 1016456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM .......ccoviiiiiiiicee e 2
19 1016586 I F= U o] 0 1Y PSPPSR 1
20 101909501 L0 - T o] o RSP 1
21 1016497 Screw, Cross Pan-Head, M5 X 0.8 X 8 MM ......coooviiiiiiiiiiieeeeeee e 1
22 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X 12 MM ......cooocviiiiiiiiineniiee e 1
23 1016561 O] - T o] o TSP RRR 1
24 1016587 (O - T o] o PSPPSR 1
25 101909301 L LT =T T S UPPRPRPPPRRIN 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 8-5



n FE350 ENGINE

Page 8-6 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE350 ENGINE (PEDAL-START) -

OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4 E
1 1016467 L0 1 1 Y RSP SRPRPPRR 1
2 1016502 Bracket, Oil FITEr ... e 1
3 1016457 Bolt, Flanged Hex-Head, M6 X 1 X 40 MM ..ot 2
4 1017507 T U 2
5 1016570 O-Ring, Oil FIlter MOUNT ...cooiiiieeceee et 1
6 1016432 Gasket, Drain PIUQ ......coooiiiiiiii et 1
7 1016576 L T8 o TR I = V1 o SRR 1
8 1017456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM ....ccooiiiiiiiiiie e 6
9 1017460 L0703V = T o W3 o1 o SRRSO 1
10 1017442 Gasket, Ol PUMP ..ottt e et e et e e e e ste e e e e sraeeeeeanes 1
11 1016473 Plate, Ol PUMP oottt 1
12 101648203 Pump, Oil @and ROTOr .....ueeiiiiiee ittt e e e e e 1
13 1017458 (Y RSP 1
14 1016429 SAL, VAIVE ..o 1
15 1016537 Ball, Steel Pressure Relief ... 1
16 1016581 ST o141 o [P RP 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-7



n FE350 ENGINE

Page 8-8 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE350 ENGINE (PEDAL-START) -
CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E

1 1016442 (OF= 11T = (0T (T 1
2 1016436 Gasket, ROCKET CASE .....coiiiuiiiii ittt ettt e e e 1
3 1016583 Bolt, Flanged, M6 X 1 X 35 MM ... 2
4 1016569 (O L {1 oo PSR 2
5 1017446 A, ROCKET ..t e e e e e e e e e e annnnee 2
6 1016450 (7] 1= SRRSO 4
7 1016449 Retainer, Valve SPring .......oc.ueio i 2
8 1017473 Spring, ENGINE VAIVE .....coooiiiiiiii et 2
9 1017435 Assembly, Cylinder Head, FE350 (includes items 10 and 11) ......cccccccvveeinnnns 1
10 1016560 RING, SNAP -eeiii ittt b e sar e ebe e 2
11 1016519 GUIAE, VAIVE ...t 2
12 1016479 T LS o] ] o o PP 2
13 1016566 Y= L= V= S 2
14 1017445 Valve, EXNAUST ... 1
15 1017444 ValVE, INTAKE ...t 1
16 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x 0.8 X 12 MM ....cccooveieiiiiieiieenen. 1
17 1016474 g = (RSP 1
18 1016483 VAIVE e e et e e e et e e e e s anreeee e 1
19 1016563 [T T = o] | [0 A OSR 2
20 1016489 Bolt, Stud, M8 X 1.25 X 29 MM ...eeiiiiiiiiiee e 2
21 1016452 Shaft, ROCKET ... e e 1
22 1017454 [ To Lo I =] o TSP 2
23 1016549 Washer, Flat, M12 .. 1
24 1016517 CirClip, TYPE-E ... e et e e 1
25 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM .......oiiiiiiiiii e 6
26 1017434 Gasket, HEAA ......oooiiiiie e 1
27 102304801 Kit, Gasket, FE350 (contains one each of all internal gaskets

for FE350 engine) (N0t ShOWN) .....oooiiiiiiiiiiie e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-9



n FE350 ENGINE

Page 8-10 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE350 ENGINE (PEDAL-START) -
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016538 L0 L {1 oo PSP 1
2 1017508 g 0T TP 1
3 1016535 Connector, Oil Sending UNit ........coooiiiiiiiii e 1
4 1016538 (O L {1 oo PSR 1
5 1016506 (3= o o RPN 1
6 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X 0.8 X 12 MM ....ccooviiiveniiiienenenee 1
7 1016564 T T = o] | [0 AT 2
8 1017487 Bearing, Crankshaflt ... 1
9 1017504 Seal, Crankshaft ........ccoooiiii e ————— 1
10 1016584 Bolt, 2-Ended Flanged, M8 X 1.25 X 69 MM ... 2
11 1017514 Bolt, Flanged, M8 X 1.25 X 45 MM ..cccoiiiiiiiiiiiie e 6
12 1017472 {0703V =T A 07 = g1 2o 1= SR 1
13 1017443 Gasket, CrankCase COVEI ........uuueueeiiiieieieieeeeeeeeee ettt 1
14 1017513 Bolt, Flanged, M6 X 1 X 12 MM ....uiiiiiiiiie e e 2
15 1016510 Bracket, Qil LeVel SWItCh .......cooi oo e 1
16 1016494 SENSON, Ol LEVEI ...ttt 1
17 1016496 Screw, Cross Pan-Head, M4 X 0.7 X 8 MM ....covviieiiiiiiiieeeee e 3
18 1016454 Bolt, Flanged, M5 X 0.8 X 8 MM .....coiiiiiiiiiieiiee et e 2
19 1016472 Plate, Oil Filter SCIrEEN ......oooeeeeeeeeeeeee e e 1
20 1016521 S To] (=YY TR 1 I 1 Y 1
21 101751801 Shim, 0.3 MM ThiCK ....eiiiii e A/R
21 101751802 Shim, 0.4 MM ThiCK ...eeiiiiiiiiie e e e e e e enes A/R
21 101751803 Shim, 0.5 MM ThiCK ....eeiiiii e A/R
22 1017447 Lifter, HYdrauliC .........ooe oo 2
23 102431001 Camshaft, FE350 (without automatic compression release)
(for engines with serial numbers 094171 and greater) 1
101947601 Camshaft, FE350 (without automatic compression release)
(for engines with serial numbers prior to0 094171)......ccceviiiiiiieiiiiie e 1
24 102304801 Kit, Gasket, FE350 (contains one each of all internal gaskets
for FE350 engine) (N0t SHOWN) ....ooiiiiiiiiiiiie e 1
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-11



n FE350 ENGINE

Page 8-12 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE350 ENGINE (PEDAL-START) —
CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4

1 1017503 SAI, Ol et e 1
2 101916001 Crankcase, FE350 (clockwise rotation) .........cccccveeeeiiieiiii i 1
3 1017502 [T To TR T o F= T o T PR RR 2
4 1017450 [T T T (o] o TSR 1
5 101744901 Piston, Standard..............eeeieiiii i e 1
5 101744902 Piston, .50 mMm OVEISIZEA ........cooiiiieiieee e 1
6 101745101 Ring Set, Piston, Standard ..........ccccceeiiiiiiiiiiee e 1
6 101745102 Ring Set, Piston, .50 mm OVErsized ........ccccoooieieiiiiiiie e 1
7 101745701 Assembly, Connecting Rod, Standard (includes 2 each of item 8) ................... 1
7 101745702 Assembly, Connecting Rod, .50 mm Undersized

(includes 2 each Of ItEM 8) ....eoiiiiiiii e 1
8 102272201 Bolt, Hex-Head, M8 X 1.25 X 42 MM .....uvuiiiiieeeee e 2
9 101922302 Crankshaft, FE350 (left-hand threads) (for engines with serial numbers

lower than 094171) (includes items 10 - 12 and one each of item 13) 1

102430901 Crankshaft, FE350 (left-hand threads) (for engines with serial numbers

094171 and greater) (includes helical and spur gear (not sold individually)

and one each of items 10 and 13) ...oooiiiiiiiiiii e 1
10 1016562 =S 1
11 1017484 7= Y= LA =1 [T | SRS 1
12 1017483 LCT=T- T o | SRS 1
13 1017471 (2 ToTo I @ o] o1 0 T=Tex 11 oo [N PR ST 2
14 101773301 Shim, Crankshaft, 1.18 mm ThiCK .........c.uueiiiiirei e A/R
14 101773302 Shim, Crankshaft, 1.25 MM ThiCK .....ccoeeiiiiiiiiiiiiieeeeeeeeeeeeeeeeee A/R
14 101773303 Shim, Crankshaft, 1.32 mMm ThiCK .......ccccuiiiiiiiee e A/R
14 101773304 Shim, Crankshaft, 1.39 mMm ThiCK ........cccuuiiiiiiee e A/R
14 101773305 Shim, Crankshaft, 1.46 MM ThiCK .....cccoeiiiiiiiiiiiiiieeeeeeeeeeeeee A/R
14 101773306 Shim, Crankshaft, 1.53 mMm ThiCK ........cccuumiiiiiiei e A/R
14 101773307 Shim, Crankshaft, 1.60 MM ThiCK ........cccuumiiiiiree e A/R
14 101773308 Shim, Crankshaft, 1.67 MM ThiCK .....cccoeeiiiiiiiiiiiiieeeeeeeeeeeeee A/R
14 101773309 Shim, Crankshaft, 1.74 mm ThiCK .......ccccuiiiiiiire e A/R
14 101773310 Shim, Crankshaft, 1.11 mm Thick ... A/R
14 101773311 Shim, Crankshaft, 1.81 MM ThiCK .....ccoveiiiiiiiiiiiieeeeeeeeee A/R
15 1017501 S 0= Lo T S 1
16 1016541 Bolt, Stud, MB X 1 X 22 MM ..ciiiiiiiieeeee e e e e e e e e e e eans 4
17 1016547 Nut, Flanged, IMB X 1 ... e e e e e e e 4
18 1016470 Shaft, Guide CounterbalancCe ............oooccuuiiiiiiiie e 1
19 1016571 (O T {1 oo PRSPPI 1
20 1017453 Weight, Counterbalance (includes item 21) ..o 1
21 1017510 BRANNG ..t e e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-13



n FE400 ENGINE
G

TYPICAL 6 PLACES
ON ITEM 5

TYPICAL 4 PLACES
ON ITEM 15

TYPICAL 4 PLACES /
ONITEM 3

TYPICAL 2 PLACES
ONITEM 6

TYPICAL 2
PLACES
CARBURETOR
REMOVED
FOR CLARITY
TYPICAL 2
PLACES

TYPICAL 2 PLACES
ONITEM 9

Page 8-14 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE400 ENGINE (KEY-START) -
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
12 3 4
102258701 FE400 OHV Gasoline Engine, Complete (clockwise rotation) with automatic
compression release (ACR) and Carburetor (does not include items 13 - 16) 1
1 1016507 Bolt, 2-Ended, MB X 1 X 29 MM ....eiiiiiiiiiiiie et 3
2 N/A Washer, Flat, B MM ... 3
3 1017474 Shroud, Cylinder HEad ...........eiiiiiiiiiie et e e 1
4 1016456 Bolt, Flanged, M6 X 1 X 12 MM ....ooiiiiiiiie e 14
5 102272001 HOUSING, FAN e e e e e e 1
6 1017476 Shroud, LOWEr CYIINAET ........viiiiiiiiiie ettt e e sraeee e e 1
7 1016547 Nut, Flanged, MB X T ... 3
8 1017500 S 0= Lo Y P 2
9 1017475 Shroud, Upper CYIINAEr ........eoiiiie et 1
10 1016539 (O T {1 oo PRSP 1
11 1017486 TUDBE, Ol FIIEF e enee s 1
12 1016531 D] 0] 1o -SSR 1
13 101887601 NuUt, NYION LOCK, MB X T oottt 1
14 1015332 Wire Assembly, #10 Braided Ground ..........cceeoeeieiiiiiiiiiiiieee e ccesieeeeeee e e 1
15 1015649 Y A o TU e R =T o R 1
16 1015969 | Screw, Pan-Head, MB X 1 X 14 MM ... sssses 4
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-15



n FE400 ENGINE
G

Page 8-16 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE400 ENGINE (KEY-START) -
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101916201 LAY AT ] =Y RSP 1
2 101916301 Fan, FIYWHhEEl — Gray .......cueeeiiiiiiiee et 1
3 1017448 Screw, Flanged Hex-Head, M6 X 1 X 10 MM ....ooiiiiiiiiiiiicee e 3
4 N/A Nut, HeX, FINe, T8 MM ...t 1
5 1017490 Washer, Flat, 18 MM ..o 1
6 1017455 Plate, Flywheel Fan ... 1
7 1016562 )T 1
8 1016455 Screw, Hex-Head Flanged, M5 x 0.8 X 25 MM .....coociiiiiiiiieieee e 2
9 101909201 Coil, Ignition (with internal igniter) ..o 1
10 1016578 GIFOMIMEBL .ttt ettt e e e e e e e e e e e e e e e e e e e e e e e aaenrreeeaeeaens 1
11 1016588 Tube, 7mm [.D. x 10 mm O.D. X 70 MM LONG ..coocviieieiiieee e 1
12 1017463 ASSEMDIY, PIUG CaAP ittt e ee e 1
13 101881101 Plug, Spark, OHV (AULOHLE) .....ccceiiiiiiiiiiiieiie et e 1
13 AM10724 Plug, Spark, OHV (NGK) .......coiiiiiiieeiiiiii et 1
14 1016445 Bracket, RPM LIMITEr .......cooiiiiiiiiiieeeee e 1
15 101909401 Limiter, RPIM ..ottt et e e e e et e e e e nre e e e e e 1
16 1016579 Band, RPM Limiter MOUNT ........ooiiieee e 1
17 1012981 L0 =T 1] o PP PPRP PSPPI 1
18 1016456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM .....c.oooiiiiiiiiiciee e 2
19 1016586 I F= U o] 01 PSPPSR 1
20 101909501 L0 =T 1] o PRSP 1
21 1016497 Screw, Cross Pan-Head, M5 X 0.8 X 8 MM ......coooiviiiiiiiiiieeeeeee e 1
22 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X 12 MM ......ccoocoeiiiiiineniiee e 1
23 1016561 (0= 1] o SO PPPPPRRPRN 1
24 1016587 (O] - T o] o PSPPSR 1
25 101909301 L AL =T =T T SR RPRPPPRRIN 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 8-17



n FE400 ENGINE

Page 8-18 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE400 ENGINE (KEY-START) -

OIL CIRCULATION
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016467 L0 1 1 Y RSP SRPRPPRR 1
2 1016502 Bracket, Oil FITEr ... e 1
3 1016457 Bolt, Flanged Hex-Head, M6 X 1 X 40 MM ..ot 2
4 1017507 T U 2
5 1016570 O-Ring, Oil FIlter MOUNT ...cooiiiieeceee et 1
6 1016432 Gasket, Drain PIUQ ......coooiiiiiiii et 1
7 1016576 L T8 o TR I = V1 o SRR 1
8 1017456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM ....ccooiiiiiiiiiie e 6
9 1017460 L0703V = T o W3 o1 o SRRSO 1
10 1017442 Gasket, Ol PUMP ..ottt e et e et e e e e ste e e e e sraeeeeeanes 1
11 1016473 Plate, Ol PUMP oottt 1
12 101648203 Pump, Oil @and ROTOr .....ueeiiiiiee ittt e e e e e 1
13 1017458 (Y RSP 1
14 1016429 SAL, VAIVE ..o 1
15 1016537 Ball, Steel Pressure Relief ... 1
16 1016581 ST o141 o [P RP 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-19



ﬂ FE400 ENGINE

Viewed from Passenger
side of vehicle.

Page 8-20 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE400 ENGINE (KEY-START) -

CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 1016442 (OF= 11T = (0T (T 1
2 1016436 Gasket, ROCKET CASE .....coiiiuiiiii ittt ettt e e e 1
3 1016583 Bolt, Flanged, M6 X 1 X 35 MM ... 2
4 1016569 (O L {1 oo PSR 2
5 1017446 A, ROCKET ..t e e e e e e e e e e annnnee 2
6 1016450 (7] 1= SRRSO 4
7 1016449 Retainer, Valve SPring .......oc.ueio i 2
8 1017473 Spring, ENGINE VAIVE .....coooiiiiiiii et 2
9 102270001 Assembly, Cylinder Head, FE400 (includes items 10 and 11) ......ccccccceveeeiinns 1
10 1016560 RING, SNAP -eeiii ittt b e sar e ebe e 2
11 1016519 GUIAE, VAIVE ...t 2
12 1016479 T LS o] ] o o PP 2
13 1016566 Y= L= V= S 2
14 1017445 Valve, EXNAUST ... 1
15 1017444 ValVE, INTAKE ...t 1
16 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x 0.8 X 12 MM ....cccooveieiiiiieiieenen. 1
17 1016474 g = (RSP 1
18 1016483 VAIVE e e et e e e et e e e e s anreeee e 1
19 1016563 [T T = o] | [0 A OSR 2
20 1016489 Bolt, Stud, M8 X 1.25 X 29 MM ...eeiiiiiiiiiee e 2
21 1016452 Shaft, ROCKET ... e e 1
22 1017454 [ To Lo I =] o TSP 2
23 1016549 Washer, Flat, M12 .. 1
24 1016517 CirClip, TYPE-E ... e et e e 1
25 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM .......oiiiiiiiiii e 6
26 102269901 Gasket, HEAA ......ooooiiiie e 1
27 102271101 SIBBVE ..t e e s aat b e e e e araeeeeeaan 1
28 102304901 Kit, Gasket, FE400 (contains one each of all internal gaskets

for FE400 enging) (NOt SHOWN) .....ooiiiiiiiii i 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-21



n FE400 ENGINE
G

Page 8-22 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE400 ENGINE (KEY-START) -
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 1016538 L0 L {1 oo PSP 1
2 1017508 g 0T TP 1
3 1016535 Connector, Oil Sending UNit ........coooiiiiiiiii e 1
4 1016538 (O L {1 oo PSR 1
5 1016506 (3= o o RPN 1
6 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X 0.8 X 12 MM ....ccooviiiveniiiienenenee 1
7 1016564 [T T = o] | [0 AR 2
8 1017487 Bearing, Crankshaflt ... 1
9 102272101 Seal, CrankShaft .......c.ooiiiii e 1
10 1016584 Bolt, 2-Ended Flanged, M8 X 1.25 X 69 MM ... 2
11 1017514 Bolt, Flanged, M8 X 1.25 X 45 MM ..cccoiiiiiiiiiiiie e 6
12 102271401 (1011 A O] =T g (o= T PSPPI 1
13 1017443 Gasket, CrankCase COVEI ........uuueueeiiiieieieieeeeeeeeee ettt 1
14 102272301 =70 ] L o =T g T 1= o SRR 2
15 102271201 Bracket, Oil Level SWItCh .......cooiiiiiiiiiii e 1
16 1016494 SENSON, Ol LEVEI ...ttt 1
17 1016496 Screw, Cross Pan-Head, M4 X 0.7 X 8 MM .....cccoiiiiiiiiie e 3
18 1016454 Bolt, Flanged, M5 X 0.8 X 8 MM .....coiiiiiiiiiieiiee et e 2
19 1016472 Plate, Oil Filter SCIrEEN ......oooeeeeeeeeeeeee e e 1
20 1016521 Screen, Ol FILEI oo 1
21 101751801 Shim, 0.3 MM ThiCK ....eiiiii e A/R
21 101751802 Shim, 0.4 MM ThiCK ...eeiiiiiiiiie e e e e e e enes A/R
21 101751803 Shim, 0.5 MM ThiCK ....eeiiiii e A/R
22 1017447 Lifter, HYdrauliC .........ooe oo 2
23 102271601 Camshaft, FE350/FE400 (with automatic compression release)

(INCIUAES IHEBIM 24) ... et e e e sree e e e nees 1
24 1017511 o] ] o ST 1
25 102304901 Kit, Gasket, FE400 (contains one each of all internal gaskets

for FE400 engine) (N0t ShOWN) .....oooiiiiiiiiiiie e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-23



n FE400 ENGINE
G

ehicles lllustrat

line

nd Carryall 472 Gaso

rf/Carryall 272 a



FE400 ENGINE (KEY-START) -
CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 1017503 LS T | | RSP 1
2 102271501 Crankcase, FE400 (clockwise rotation) .........cccoceeeeviieiiii e 1
3 1017502 [T To TR T o F= T o T PR RR 2
4 1017450 [T T T (o] o TSR 1
5 102270201 Piston, SANAArd..........ooiiiiieiiiie e 1
6 102270301 Ring Set, Piston, Standard ... 1
7 101745701 Assembly, Connecting Rod, Standard (includes 2 each of item 8) ................... 1
7 101745702 Assembly, Connecting Rod, .50 mm Undersized

(includes 2 each Of IitEM 8) ....cceviiveeiii e 1
8 102272201 Bolt, Hex-Head, M8 X 1.25 X 42 MM ......ooiiiiiiiiiiii et 2
9 102270401 Crankshaft, FE400 (left-hand threads) (includes items 10 - 12 and

one each of item 13) 1
10 1016562 [ S 1
11 102271901 =TT o oY o= | 2= 1 SR 1
12 102271801 LCT=T- T o SR 1
13 1017471 RO, CONNECHNG ...ttt e sbeee e e 2
14 101773301 Shim, Crankshaft, 1.18 MM ThiCK .........ccceviiiiiiiieiieiiee e A/R
14 101773302 Shim, Crankshaft, 1.25 MM ThiCK .....cceeeiiiiiiiiiiiiieeeeeeeeeeeeeeee A/R
14 101773303 Shim, Crankshaft, 1.32 MM ThiCK ........ccciiiiiiiiie e A/R
14 101773304 Shim, Crankshaft, 1.39 MM ThiCK ........ccciiiiiiiie e A/R
14 101773305 Shim, Crankshaft, 1.46 MM ThiCK .....cccoeeiiiiiiiiiiiiieeeeeeeeeeeeeee A/R
14 101773306 Shim, Crankshaft, 1.53 MM ThiCK ........ccceiiiiiiiiiei e A/R
14 101773307 Shim, Crankshaft, 1.60 MM ThiCK ........cccueiiiiiiiiie e A/R
14 101773308 Shim, Crankshaft, 1.67 MM ThiCK .....cccoeeiiiiiiiiiiiiieieeeeeeeeeeeee A/R
14 101773309 Shim, Crankshaft, 1.74 MM ThiCK ........cccoiiiiiiiie e A/R
14 101773310 Shim, Crankshaft, 1.11 mm ThiCK ........ccccciiiiiiiiei e A/R
14 101773311 Shim, Crankshaft, 1.81 MM ThiCK .....ccoeeiiiiiiiiiiiiieeeeee A/R
15 1017501 S 0= Lo T S 1
16 1016541 Bolt, Stud, MB X 1 X 22 MM ..eeiiiiiiiiie e 4
17 1016547 Nut, Flanged, IMB X 1 ... e e e e e e 4
18 1016470 Shaft, Guide CounterbalancCe ..........cccooiiiieiiiiri e 1
19 1016571 (O T {1 oo PR RTRR 1
20 102270501 Weight, Counterbalance (includes item 21) ..o 1
21 1017510 BRANNG ..ot a e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-25



TYPICAL
2 PLACES

Page 8-26 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTYy
12 3 4

1 1012164 SNUDBDET .. e e e e e e e e e 1
2 1013924 Nut, Hex Lock, UNF, 5/16-24 ...ttt s s e e e e e e 10
3 101834601 Bracket, SNUDDET .......coo i 1
4 101827101 Plate, MOUNTING ..o e e e e e e e e e e e e e 1
5 101963401 NuUt, FIaNged, 5/T16-18 ..o e 6
6 101884801 Screw, Hex Washer-Head, 5/16-24 X 7/8 ......uuueeeeieeiei e eeneeee e 10
7 101833301 Screw, Hex-Head Cap, M10 X 1.25 X 30 MM ..ceviiiieiiiiiee e eeeee e 4
8 101833101 Stud, M8 X 1.25 X 50 MM ...eeiiiiiiiiie e e e e e e e e e e e anreeeeeaeee s 2
9 101832101 WaAShEr, Flat, 5/16 .....oveiiiiiiiiee et e e e e e e e e ee e e e e e e e e anennes 2
10 101832901 Nut, Flanged, MT0 X 1.25 ...ttt e 4
11 1012571 Washer, Heavy Flat, 5/16 ........coooiiiiiciiieee e e e e e e e e e e e 4
12 1010577 Screw, Hex-Head Cap, 5/16-18X1.50 .....ccccuriiiiiiiee et eee e ee e e e 4
13 101832701 Stiffener, FIYWheel SIdE .......ccuuiiiiiiiiee e 1
14 101832601 1 {=T 1= A el O TS o PR 1
15 101833001 Nut, flange, M8 X 1.25 ... e e e 2

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-27






FUEL, INTAKE,
AND GOVERNOR SYSTEMS E



Page 9-2 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FUEL SYSTEM -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016004 Kit, Fuel Tank, with Sending Unit (includes items 2 - 9) .......ccccoiiiiiiiiiiiiienieee 1
2 1015188 Cap, Fuel Tank, NONVENLEA ........uuiiiiiiieeii e ee e e e e 1
3 1015143 Vent, FUBI TANK ..ot e ee e 1
4 1015139 Grommet, INSUIALION .......ovvveiiiieeece e 1
5 1015137 Line, Bulk Vent (available by the fOOt) .......ccceeiiiiciieee e, A/R
6 N/A Wire Assembly, #16 BIaCK ..........cooveriiiiieeeeeee e 1
7 1013746 Clamp, HOSE — Gray .....cooueiiiiei ettt 2
8 101824401 Barh, VBN ... e 1
9 101896901 Valve, Fuel Pickup Tube with Shut-Off .........ccooiiiiiiii e 1
10 1014928 U IS = o T (Y- 1 SR 1
11 101955301 FUEl Strap, FrONt ... e e e e e e s e e e e e e e e e e eans 1
12 1014116 | Nut, U-Type Speed, 1/4-20 .....oooiiiiiiiie ettt 3
13 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 .....ooooiiciiee et 1
14 1011988 Screw, Phillips Truss-Head, 1/4-20 X 2 .....ccocciiiiieeeeee e e 2
15 1012649 Clamp, HOSE — REA ...ooeiieii ettt e e e e e e e e 9
16 1013692 Line, Bulk Fuel (available by the foot™) ..., A/R
17 102003201 (Y A = R 2
18 1014523 Pump, FUEI IMPUISE ... 1
19 1014524 Kit, Rebuild, Fuel Impulse PUMP ... A/R
20 101987701 (07 7= g ] N F= T TR 1
21 1012285 | Screw, Thread-Rolling, 1/4-20 X 5/8 .....ccueeiiiiiiiiiee e 2
22 1013687 | Clamp, HOSE (SCIEW tYPE) ....ueeeiiiieiiiiie ittt ettt 1
23 1015137 Line, Bulk Vent (available by the fOOt) .......cccceeveereiii e A/R
24 1013746 | Clamp, HOSE — Gray ......cccccciiiiiiiieie ettt e e e e e s e e e e e e e e e s e nnennaneeeeeaeas 1
25 101824401 Barh, VENT ..o 1
26 N I = T Yo | A 2 (0] o) o =Y PP 1
* The total fuel line length for the Turf/Carryall 272 is 34-1/2 inches (87.6 cm).
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-3



BN

TANK
CONNECTION

SEE ABOVE
FUEL TANK FUEL

7
PICKUP TUBE

Page 9-4 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FUEL SYSTEM - CARRYALL 472 VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 102333601 Kit, Fuel Tank, with Sending Unit (includes items 2 - 9) .......ccccoiiiiiiiiiiiiienieee 1
2 1015188 Cap, Fuel Tank, NONVENLEA ........uuiiiiiiieeii e ee e e e e 1
3 1015143 Vent, FUBI TANK ..ot e ee e 1
4 1015139 Grommet, INSUIALION .......ovvveiiiieeece e 1
5 1015137 Line, Bulk Vent (available by the fOOt) .......ccceeiiiiciieee e, A/R
6 N/A Wire Assembly, #16 BIaCK ..........cooveriiiiieeeeeee e 1
7 1013746 Clamp, HOSE — Gray .....cooueiiiiei ettt 2
8 101824401 Barh, VBN ... e 1
9 101896901 Valve, Fuel Pickup Tube with Shut-Off .........ccooiiiiiiii e 1
10 102333401 (UL S (- T o TR 1
11 102333901 S T | PR 1
12 8233 | NUL, HEX, 1/4-20 ..ottt e e e e e e 1
13 1012649 Clamp, HOSE — REd ......eeiiiieeiee ettt e e e e e e e e 9
14 1013692 Line, Bulk Fuel (available by the foOt™) .......ccccoeieiiiiicc e A/R
15 102003201 1LY A = R 2
16 1013630 Pump, FUEl IMPUISE ... e 1
17 1014524 Kit, Rebuild, Fuel ImpulSe PUMP ... A/R
18 101987701 (07 7= g ] o F= T T 1
19 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 .......cccuuiiiiiiiie et 2
20 1013687 | Clamp, HOSE (SCrEW TYPE) ..oeeueeeeeiiiiiiiee e e e e ettt e e e e e e e e s er e e e e e e e e s nnaneeeees
21 1015137 Line, Bulk Vent (available by the fOOt) ........cccceveereiii e A/R
22 1013746 | Clamp, HOSE — GrAY ....cc.eiiiiiiiiiiiie ettt ettt sa e e e e san e s ane e 1
23 101824401 BarhD, VENT .. 1
24 N I = T Yo | A 2 (0] o) o =Y PSR 1
25 1014116 | Nut, U-Type Speed, 1/4-20 .....oooiiiiiiie ettt 3
26 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ......uueeeieieeee et e e 1
27 332 | Washer, Flat, 5/16 .....coooiiiiiieiiiee ettt st st nneeeeeeeans 1

* The total fuel line length for the Carryall 472 is 75.65 inches (192.2 cm).

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-5



2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 9-6



CARBURETOR ASSEMBLY, FE350 ENGINE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101905901 Assembly, Carburetor (FE350 engine) (includes items 2 - 11) .....cooceiiiiiiiienneen. 1
2 1016501 ASSEMDIY, [AI€ SCrEW ... e e 1
3 N/A Assembly, Pilot Air SCrEW ... e e e e e e e e 1
4 101973101 Jet, PHlOt, #40 oo 1
5 1016486 ASSEMDIY, FIOAt ..o e 1
6 101973301 Nozzle, Main (FE350 €NGINE) ....cceeiiiiiiiiiee e 1
Standard Jetting:

7 101642585 Jet, Main, 0 - 3,000 Feet (0-914.4 M) ..ooiiiiiiiiiieiee e e 1
7 101642582 | Jet, Main, 3,000 - 5,000 Feet (914.4-1524 M) ...oooiiiiiiiiiiiiee e A/R
7 101642580 | Jet, Main, 5,000 - 8,000 Feet (1524-2438.4 M) ...cccvveeeiiiiieeeeiiieeeesieee e esieeeae s A/R
7 101642578 | Jet, Main, 8,000 - 10,000 Feet (2438.4-3048 M) ......ooveiiiiieeeiiiiiiiee e eieeeee e A/R
7 101642575 | Jet, Main, 10,000 Feet and Above (3048 m and above) .......cccccceveeeiiiiciinineeneeenn, A/R
8 1016437 Gasket, Float Chamber ..........euuiiiiieieiiee e 1
9 1017461 Assembly, Float Chamber (includes item 10) .......ccceeveeiiciiiiiiieeeeeee e 1
10 1016499 ASSEMDIY, SCIEW ..cceieiie e e e e e 1
11 1016585 ASSEMDIY, BOIt ... e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-7



2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 9-8



CARBURETOR ASSEMBLY, FE400 ENGINE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102270701 Assembly, Carburetor (FE400 engine) (includes items 2 - 11) .....cooceiiiiiiiieneen. 1
2 1016501 ASSEMDIY, [AI€ SCrEW ... e e 1
3 N/A Assembly, Pilot Air SCrEW ... e e e e e e e e 1
4 1016574 Jet, PHlOt, #45 oo 1
5 1016486 ASSEMDIY, FIOAt ..o e 1
6 102271701 Nozzle, Main (FE400 €NGINE) ...oocueiiiiiiiiiiee et 1
Standard Jetting:

7 101642588 Jet, Main, 0 - 3,280 Feet (0-1000 M) ...oviiiiieeiiee e eie e see e e e seee e 1
7 101642585 | Jet, Main, 3,280 - 6,562 Feet (1000-2000 M) ....cccceeeiiiereeieresieeeeieeeneeeeeeeeneeeens A/R
7 101642582 | Jet, Main, 6,562 Feet and Above (2000 m and above) .........cccceeeeiiiiieeeiiiieeennne A/R
8 1016437 Gasket, Float Chamber ..........ooiiiiiiiiie e 1
9 1017461 Assembly, Float Chamber (includes item 10) ......ccceeveeiiiiiiiiiieeee e, 1
10 1016499 ASSEMDIY, SCIEW ...eeiiiiiiiiiie ettt e e e e e et e e e sree e e e e nnes 1
11 1016585 ASSEMDIY, BOIt ..o 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-9



Page 9-10

\
;Wi
v

(.\
‘i
@(((((((((((((((((
®
0=
g

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4

1 1016440 = 11 (= M [ T=TU | F= Lo 1
2 101648102 INsulator, CarbUIELOr ..........coiiiiiii e e e 1
3 101973401 Gasket, Carburetor Insulator to Throttle Bracket ...........ccccovvieiieieeiiii e, 1
4 1016444 Bracket, TRIOMIE ....covvueeeieeeee e e e e e e e eeees 1
5 1016441 Gasket, Throttle Bracket to Carburetor ..........cceeeeevieeei i 1
6 1016582 Spring, Throttle REIUIMN ... 1
7 101905901 Assembly, Carburetor (FE350 €NQINE) .....cccceeiiiiiiiiiiiiiiee e 1
7 102270701 Assembly, Carburetor (FE400 €NgINE) ......c.ueeeeiiiiiiiie et 1
8 1013746 | Clamp, HOSE — Gray .....ccccccuiiiiiiiieie ettt e e e e e e s re e e e e e e e e e s e nnenneneeeeeae s 1
9 1015137 LinNe, BUIK VENT ...ttt e e e e et e e e e e e et eeaees A/R
10 1017466 | Clamp, HOSE — BrONZE .........cuviiiiiieiee ettt e e e e e e e naeeeeeaae s 2
11 1016572 Tube, CrankCase VENL ......ccuiii i ittt e e e ee e e e e e e e e snennes 1
12 1016438 Gasket, Carburetor to Intake Manifold .............cooveveiiieieiiiicceee e, 1
13 1016480 T o= [ g1 = 1 SRS 1
14 101649002 Screw, 2-Ended Stud, M6 X 1 X 90 MM ...oooiiiiiiiieeeeeee e 2
15 1016547 Nut, Flanged, IMB X 1 ...ttt e e e e e e e e 2

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-11



Page 9-12

TYPICAL
2 PLACES

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1013700 | Clamp, Cable RetaiNiNg ......cccooiceiiiiiriiee ettt saeas 2
2 1016546 | Nut, Flanged Hex, M8 X 1.25 ...ttt 2
3 1012285 Screw, Thread Rolling, 1/4-20 X 5/8 ...ccooiiiiiiiiiee e 4
4 101903501 Screw, Hex-Head Cap, M8 X 1.25 X 24 MM ....ccccivii it 1
5 7174 LA T, L= g o Yo O Y A I TR 1
6 1011697 | WaSher, FIat, 5/16 ....oooueiiiii it 1
7 102336101 Cable, Accelerator, SNap-iN .....cccce o i 1
8 102336001 Cable, GOVEINOK, SNAP-IN ..iiiiii i e e e e e e e e er e e e e e e e e anaennnes 1
9 101832302 2T =To] 1Y MY oTo=1 121 =1 (ol g U] o] o To ] o SRR 1
10 101832202 Bracket, SUPPOIT ...t ar e s 1
11 101584502 Bracket, Governor Cable ENQINE ........coociiiiiiiiiiiii et 1

* Brackets and cables must be of the same style.

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-13



Page 9-14 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

101821501 Assembly, Air Box (includes items 1 - 13) ...oouiiiiiiiiiiii e 1
1 101804301 Screw, Hex-Head Hi-Lo, #8 X 1/2 ....ccooiiiiieiiiee e 2
2 101881701 Washer, Stainless Steel, #8 .......vveiiii 2
3 101925701 = (o] TR ] PSR 2
4 101972801 Assembly, Air Box Top (includes items 5 - 10) ....ccccvvviiieieeee e 1
5 101813001 S ] o SRS 1
6 101917601 (=YY 0 o To ] = RPN 1
7 N/A O-RiNG, 5/16 — REA ...ceeiiiieeeee e e 1
8 N/A O-RiNG, 3/8 — GIrEEN ...t 1
9 N/A RV 21NV I O 5T ] = T 1
10 101812301 Spring, REIUM ..o e 1
11 1015426 (T AN PSP 1
12 101811901 (2701 (o] AT AN T = To ) TR 1
13 101921501 Seal, INAKE e 1
14 101971301 Clamp, Hose (QIr intaKe) .....ccocoeieieiieeiie et e e 2
15 101837101 [ [T [ 0] 7= 1 (< O PUORRROt 1
16 101804301 Screw, Hex-Head Hi-Lo, #8 X 1/2 ... 1
17 101926801 Cable, Choke (inCludes item 18) .......ueeiviieiiiieiceeeeeee e 1
18 101933701 Bezel, ChOKE Cable ........oooovieieeeeieieet ettt 1
19 183 Washer, Flat, TYPE A, #10 oo 3
20 1012438 NuUt, NYION LOCK, #10-24 ...t e 3
21 332 Washer, Flat, TYPE A, 1/4 ..ot an 3
22 1015752 Screw, Hi-Lo, #12-16 X 5/8 ....eeeiieiiiiee et 3
23 101958102 D8 T S | RSP 1
24 1606 AT T o o G T I SRS 2
25 183 Washer, Flat, TYPE A, #10 oot 4
26 102190702 Kit, Air Duct Shield (includes item 27 and 28) ...........cccceeviiiiiieiiiiiiee e, 1
27 N/A Tape, VHB 4950, 4-1/2 INCES ....ooviiieiiiie et 1
28 7973 RIVEL, POP, /16 it 1
29 1631 Screw, Pan-Head, #10-24 X 3/4 ... 3

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-15



Page 9-16 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY -

CARRYALL 472 VEHICLES
ITEM PART NO. DESCRIPTION QTY
12 3 4

101821501 Assembly, Air Box (Includes Items 1 - 13) .ooeiiiiiiiiiie e 1
1 101804301 Screw, Hi-Lo Hex-Head, #8-1/2 .......oooiiiiie e 2
2 101881701 Washer, Stainless Steel, #8 .......vveiiii 2
3 101925701 = (o] TR ] PSR 2
4 101972801 Assembly, Air Box Top (Includes tems 5 - 10) ...coevveeveiiiciicciiieeeeeee e 1
5 101813001 S ] o SRS 1
6 101917601 (=YY 0 o To ] = RPN 1
7 N/A O-RiNg, 5/16 (REA) ... e 1
8 N/A O-RiNgG, 3/8 (GrEEN) ....eeeiiiiiiiiiee ettt e 1
9 N/A RV 21NV I O 5T ] = T 1
10 101812301 Spring, REIUM ..o e 1
11 1015426 (T AN PSP 1
12 101811901 (2701 (o] AT AN T = To ) TR 1
13 101921501 Seal, INAKE e 1
14 101825701 Bracket, Retaining .......cccueeiiiiiiiie e 1
15 101971301 Clamp, HOSE (AIr INTAKE) ......oiieiiiiiei e 2
16 101837101 HOSE, INTAKE ..o e 1
17 101804301 Screw, Hex-Head Hi-Lo, #8 X 1/2 ... 1
18 101926802 Cable, Choke (inCludes ieM 19) .......oiiiiiiiii e 1
19 101933701 Bezel, Choke Cable .........c..eeiiiiiie e 1
20 183 | WaASKhEL, #10 ot e e e e e e e e e e e 3
21 1012438 Nut, NYIOn LOCK, #10-24 ...ttt e e e e e e e 3
22 1015139 | GIOMMET ..ot e e s et e e e e bt e e e e nbae e e e e nbeeeeeeannreeas 1
23 Lo T T = T PSP 2
24 332 L AT == =T = S I PN 3
25 1015752 | Screw, Hi-Lo, #12-16 X 5/8 ....oooiiiiiiiei et 3
26 101811301 D0 T S | PSR 1
27 7973 AT T o o G T I SR 2
28 183 | Washer, Flat, #10 ... e e e 4
29 1631 Screw, Pan-Head, #10-24 X 3/4 ... 3

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-17






EXHAUST SYSTEM E



TYPICAL 2
PLACES

Q/@/é

PLACES

REFERENCE
ENGINE MOUNTING

Page 10-2 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



EXHAUST SYSTEM, FE350 ENGINE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101859401 System, Exhaust (FE350 €NQINE) ...c.cceiiiiiiiiiiieiiee et 1
2 1015814 Bracket, Muffler MOUNTING ......ooiiiiiiiie e 1
3 332 Washer, Flat, TYPE A, 1/4 ..ottt e e e e e e e e e 2
4 451 WaAShEr, LOCK, 1/4 ...t e e e e e e e e e e e e e e e e e e e e e e e e aeeeeeearanes 2
5 7847 Screw, Hex-Head, 1/4-20 X 3/4 ..ottt a e 2
6 1017689 | Clamp, MUFFIEE ...eeeeeiiee e e e e e e e e e e e e eeeeeees 1
7 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM ....ccciviiiiieee ettt 1
8 7174 LA T, gL g o Yo O Y A I TR 1
9 1241 Washer, Flat, TYPE A, 5/16 ...ccoo ettt e e e e e e e e e e e nnnnes 1
10 1012528 NUL, HEX, MB X 1.25 ..ottt e e s et e e e s nnnnaee s 2
11 1013734 Washer, LOCK, 8 MM ...ttt e e e e e e e e e e e e eaneeeeaans 2
12 1016904 Gasket, EXNAUST .....ooooe e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 10-3




2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 10-4



EXHAUST SYSTEM, FE400 ENGINE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102257201 System, Exhaust (FE400 €NGINE) ...ccocueiiiiiiiiiiieiiie et 1
2 1015814 Bracket, Muffler MOUNTING ......ooiiiiiiiie e 1
3 332 Washer, Flat, TYPE A, 1/4 ..ottt e e e e e e e e e 2
4 451 WaAShEr, LOCK, 1/4 ...t e e e e e e e e e e e e e e e e e e e e e e e e aeeeeeearanes 2
5 7847 Screw, Hex-Head, 1/4-20 X 3/4 ..ottt a e 2
6 1017689 | Clamp, MUFFIEE ...eeeeeiiee e e e e e e e e e e e e eeeeeees 1
7 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM ....ccciviiiiieee ettt 1
8 7174 LA T, gL g o Yo O Y A I TR 1
9 1241 Washer, Flat, TYPE A, 5/16 ...ccoo ettt e e e e e e e e e e e nnnnes 1
10 1012528 NUL, HEX, MB X 1.25 ..ottt e e e e e e e e e e eans 2
11 1013734 Washer, LOCK, 8 MM ...ttt e e e e e e e e e e e e eaneeeeaans 2
12 1016904 Gasket, EXNAUST .....oooooiii e 1
13 1015845 Bracket, Governor Cable ENQINE ........ccccuiiiiiiiiiiii i 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 10-5







TORQUE CONVERTER E



)

2




DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4

101833904 | Assembly, Drive Clutch (FE350 engine) (includes items 1 -19) ......cccccoeeiviennneen. 1

101833908 | Assembly, Drive Clutch (FE400 engine) (includes items 1 -19) .......coccoeeiiniinenn. 1
1 1016801 Kit, Drive Clutch Weight ........ooo e 1
2 101738301 AsSSEMDIY, FIXEA FACE ...cooiiiii e 1
3 1014049 Bearing, 1AIEr ... 1
4 1014050 R T=Y =T g L= S o] T o PP 1
5 1016901 Spring, Drive Clutch — Green (used in 101833904 only) .......cccooveeiiineeieeeneen. 1
5 102266201 Spring, Drive Clutch — Red (used in 101833908 only) .......ccccveviieeieiiiiieeeeee 1
6 1016289 Spacer, Fixed Face Shaft ... 1
7 1014057 RiNG, REtAINING ..oooiieiieiiee e e 1
8 1014059 AsSEMDBIY, DHVE HUD ....oeeee e 1
9 101925601 Plug, Drive CIUICN .....eeiiiiiieiie e et 1
10 1014453 Kit, Drive Clutch Button (includes item 11 - 14) ..o, 1
11 1014287 Spring, Drive BUtON ......cooiii e 3
12 1014062 Driver, Drive CIUICHh .....oooiiiiiii e 3
13 183 Washer, Flat, #10, TYPE A ..o 3
14 8450 Screw, Hex-Head, #10-24 X 1/2 ..o 3
15 1014058 WaSheEr, TRIUST ... e e e e e 1
16 1014056 RiNG, SPiral BACK-UD ...coieiiiiiiiiie ettt e 2
17 1014052 Assembly, Moveable Face (includes items 18 and 19) .........ccocccviviveeiieeeeceeees 1
18 N/A BUSKING . 1
19 1014055 RELAINET ..t e e e e e 1
20 102267101 Belt, Drive (FE350 and FE400) ........coouiiiiiiiiiiiiiee et 1
21 101916701 Belt, Starter/GeNerator ...........oovi i s 1
22 101916501 Screw, Hex-Head Cap, 3/8-24 x 5-1/2 (left-hand threads) ..........cccceviiiiiiinniennne 1
23 808 | Washer, Drive ClUICh, 3/8 ........eiiiiiiiieeee et 1
24 357 | WaSher, LOCK, 3/8 ...ttt 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 11-3







DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101834001 Assembly, Driven Clutch (includes items 2 - 8) ....cocueviiiiiiiiiiiiieeee e, 1
2 1014080 RiNG, REtaiNiNg ... e 1
3 1014078 K Y et anreas 1
4 1017686 L0712 HE TP UURRRPPR 1
5 101836201 o] 1o Il €1 (1= o [ PO PURPPPRR 1
6 1014454 Kit, Driven Clutch Button (includes 3 screws and 3 buttons) ..........cccccceveeeeenns 1
7 1014072 Assembly, Moveable Face with BUShING ........c.coviiiiiiiiii e, 1
8 1014070 FaCE, FIXEA ..ot 1
9 102267101 Belt, Drive (FE350 and FE400) ......cccooiiiiieeieie e 1

AM10419 Kit, Driven Clutch Hardware Repair (includes items 10 - 12) .......cccocoiiiiiieriieeene 1
10 101833401 Key, Square TranSMISSION .........coiecciiiiiiieee e e e cscccire e e e e e e e e s s rrrere e e e e e s enanes 1
11 102242101 Screw, Hex-Head Cap, Thread-Locking, 5/16-18 X 3/4 .....ccceeiviieieiiiieeeee 1
12 1017327 Washer, DrVEN CIULCH ......eiiiiiei e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 11-5






UNITIZED TRANSAXLE E



TYPICAL
15 PLACES
J \W)U’
REFERENCE

AX|7FUBES
ok
| N
j / 8

TYPICAL
3 PLACES \@ © : T
- D
5
S B
] . PLACES T
/ - / @
- /
TYPICAL wq@ < PLACES
2 PLACES PIS)

’ Aﬂ} 3 2 PLACES

@ TYPICAL II

4 PLACES

\ REFERENCE
AXLE TUBES

Page 12-2 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



MC012C-AS00 PRIOR TO SERIAL NUMBER
MC012C3J0001 — GEAR CASES, BRACKETS AND GUARD

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 102045901 Bracket, Transmission Cable Support .........ccccoiiiiiiiiiie e 1
2 1012285 | Screw, Thread-Rolling, 1/4-20 X 5/8 .....ccueeiiiiiiiiie e 5
3 1013061 Nut, NYIOon LOCK, #10-32 ...t e 1
4 183 Washer, Flat, TYpe A, #10 oo e e e 1
5 1010954 | Stud, Ball, 1/4-28 X 9716 .....neeeiieieeeee et s 1
6 1016341 Lever, TransmisSion Shifter ..........cuuiiiiiiiiii e 1
7 1017082 Screw, Hex Washer-Head, #10-32 X 3/4 ......coooeveeeeeeeeeee e 1
8 8717 | Nut, NYION LOCK, 1/4-28 ...cooeeeeeiie ettt e 1
9 1017231 Key, WOoOodruff, TYPE T ...ttt e e e e e e e e e e s nreeeaeaee s 1
10 101834801 AIM, GOVEINOT LBVEI ..ot e et e e e e e e e e e e e e e aeeeaeeeeeeeeeaeeeeesranes 1
11 101886101 Screw, Square-Head, 1/4-20 X 1 ..o e 1
12 1014007 LT T L= O Y o= = T L PR 1
13 8233 NuUt, NYION LOCK, 1/4-20 ...ttt e e e snenaee s 1
14 102018701 Bracket, Differential LOCK .........ccoicuiiiiiiiiiiiee et 1
102264601 Transaxle, Unitized (includes items 15 - 107) ...coocevviiiiieiie e 1
15 101890201 Shaft, SNIfLEI ... 1
16 101927301 RING, SNAP oo e 1
17 101892901 WaSher, FIat ... e 1
18 101927201 LT | | RSP 1
19 101890101 LeVer, SNIfLEI ... 1
20 1012752 g TR T TSP 1
21 101928601 L TR 00 (=T P 1
22 1016513 WaSher, FIat ... 1
23 101927101 1Y | O | PR 1
24 101893801 L= U] 1= SRR RRRPRRIN 1
25 101891301 A, PIVOL oot ee e 1
26 102018501 Gear Case (PasSENGEr SIAE) ......coicueiiiiiiiiiee et 1
27 102018601 Gear Case (AriVEr SIAE) ....eeieiuiie ittt ae e 1
28 101926901 Bolt, Flanged, M8 X 1.25 X 40 MM ....coiiiiiiiiiiiee e 15
29 1012896 Pin, Dowel (See alSO PAgE 12-6) .....ceeeiiiiiiieeiiiiiee et 3
30 1016576 L 18 o TR I =Vl o I USSR 2
31 102267601 GASKET ... s e e e st e e e s nreee e e ana 2
32 1012711 BIEatNer ..o e 1

33 101928701 Gasket, Liquid, 8.8 0Z. (250 GramsS) .......cccceeriueririieeriieeeieee e eesree e seee e A/R
34 102031501 Guard, Unitized TranSaxle .........ooceiiiiiiiiiee et 1
35 102268601 BOlt, M8 X 1.25 X 20 MM ..etiiiiiei ettt et et e e e e 4

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 12-3



2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 12-4



MC012C-AS00 PRIOR TO SERIAL NUMBER MC012C3
J0001 — F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
36 101892001 [0 Lo IR o1 U 1
37 101890001 FOPK, SRIft oo 1
38 1012748 S 0] 1T PRSP 1
39 1012747 Ball, STEEI .o 1
40 101889401 L T o PP 1
41 AM10080 Bearing, Ball, Sealed ........c..ooiiiiiiie e 2
42 1016338 WaAShET, SPIING .ottt b e sr e eae e e 2
43 101892401 LCT= Y=Y FR o1 | SRR 1
44 101892201 Plate, TRIUST ... e e e 3
45 102018801 Gear, Input, 25 TOOTh (16°) ...ueeiiiiiie e 1
46 101927601 Bearing, NEedIe ... 3
47 101927501 Bearing, NEedIe ... 1
48 101981001 RiNG, SYNCAIONIZET (16°) ..eoueiiiiiieeiiee ettt e 2
49 1012741 SPriNg, SYNCNIONIZET ....coiiiiiiiiie e e 2
50 101928001 Hub, Synchronizer CIUICh ........ccooiee e 1
51 1012740 INSErt, SYNCAIONIZET ......ooiiiiiiii e 3
52 101927901 SIEEVE, SYNCNIONIZEL ... e e eee s 1
53 101927701 PiN, DOWEL ...ttt et e e s et e e e e e 1
54 101889901 LS T U1 A [0 o 11 | SRR 1
55 101980801 Gear, INput, 25 TOOTN (16°) .uuviiiieiiee i e e eee s 1
56 1016337 WaSher, TRIUST ... e e e e 1
57 AM10081 Bearing, Ball, C-3 S€al€d .........ccccuiveiiiiiiie e 1
58 1012714 Seal, Oil, INPut Shaft ..o 1
59 102268201 Gear, 12 TOOIN .. e e s e e e enee 1
60 101893201 L)Y PR 1
61 102018901 Gear, 70 TOOIN ... st e e s e ee e e 1
62 102268401 Bearing, Ball .......ooo s 1
63 101893901 L= U] 1= RS PSUPRPRRI 1
64 101892301 L€ L0}V ¢ o PP 1
65 101891601 SIBEVE ..t e e e s e e e e e nbeeeeeeaan 1
66 102019001 (T [ O [UE] (= gl (o 1Y 1
67 7335 Bearing, Ball ... 2
68 102032001 Bearing, Inner Axle Tube, Driver-Side .........ccccceiiiiiiiiieniee e 1
69 7330 Bearing, Inner Axle Tube, Passenger-Side ..........ccccocceeiiiieececcen e 1
70 101928301 BOlt, M8 X 1.25 X B7 MIM ..ttt et 8
71 102268301 Gear, Output, 64 TOOTH .......uuiiiiieiee e eee s 1
72 102031701 PiN, DOWEL ...ttt et e e e e e e e e nnae e e e e ennrae e e e e e 1
73 102267901 (O 1T C == L 0T o =Y R PURPRPRRIN 1
74 1013774 Plate, Thrust (I1Er QEAI) ......eii i e 2
75 102268101 Plate, Thrust (differential gear) ..o 1
76 102267801 (0101 A CT= =T g - 1T SRR 1
77 1013772 Pin, DIfferential ........oceeeiiiie s 1
78 1013770 Gear, Differential [dIEr ..........uuveueueiiiccei e 2
79 102268001 Gear, Differential, 16 TOOth .........cciiiiiii e 2
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 12-5




Page 12-6

TYPICAL
8 PLACES
D )
C > .

% -
(@%%é » — REFERENCE REFERENCE

— B} DRIVER SIDE PASSENGER SIDE

ﬁ‘éﬂ TS

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



MC012C-AS00 PRIOR TO SERIAL NUMBER
MC012C3J0001 — DIFFERENTIAL LOCK AND AXLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
80 102274101 Cap, RUDDEr CENTEN .....ooeiiiiie e 2
81 102276001 (0= 1 o N o Yo7 (] o NSO PRPRR 2
82 101838801 T TR 0] 1 (= PSSR 2
83 102269201 Nut, Axle Flange Retaining ........ccccooiiiiiiii e 2
84 102269301 L= T =T - S 2
85 102269101 HUD (iNCIUdES ITEM 86) ....eeeeeeieeei e e e e e e e e e e 2
86 1013787 RS (1 o 1 I o SR 4
87 1013792 RiNG, REtaiNiNg ... 2
88 1011291 Bearing, Outer AXIE TUDE ......ooiiiiiiiie e 2
89 102269401 SAI, Ol et e 2
90 102269001 Assembly, AXIEe, DIVEI-SIAE ..........uuiiiiieiee e 1
91 102268901 Assembly, Axle, Passenger-Side ........cccoouiiiiiiiiiiiin e 1
92 102268801 Assembly, Axle TUDE, DIVEI-SIAE ......c.cevveveiiiiie e 1
93 102268701 Assembly, Axle Tube, Passenger-Side .......ccccooueeiiiiiiiiee e 1
94 102188701 S (o) o TR (L= 2
95 102019601 Bolt, M10 X 1.5 X 70 MM ..eiiiiiiei ittt e et e e e e e e e e e e nnrae e e s e nees 8
96 102031901 Bolt, M10 X 1.5 X B0 MM oeeiriiiie e e e e e e e e e e e eans 7
97 102020101 Housing, Differential LOCK .........cccoviiiiiiiiieiiee e 1
98 102020201 Lever, Differential LOCK ..........oiiiiiiiiiiei et 1
99 102020301 O-Ring, Differential LOCK ..........cooiiiiiiiiiiiiiee e 1
100 | 102020401 Spacer, Differential LOCK .........cciivriiiiiiiiiiieieeee e ee e e 1
101 102020501 Spring, Differential LOCK ........c.cooiiiiiiiiiiiie et 1
102 102020901 Arm, Differential LOCK LEVET ........uuviiiiieeiee e e e e e e e 1
103 1016686 Bolt, Differential LOCK PiNCh ........coooiii e 1
104 1016547 Nut, Flanged, IMB X 1 ... et e e e e e 1
105 | 102022301 Screw, M6 X 1 X 10 MM e e e e e e e e e nnrenreees 1
106 | 102022401 WaASHEL, MB ...t e e e e e e e e st e e e e e e e e e e e anennrees 1
107 102267701 Cog, Differential LOCk, 15 TOOth .......cooiiiiiiiiei e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 12-7




TYPICAL
15 PLACES
J \W)U’
REFERENCE

AX|7FUBES
ok
| N
j / 8

TYPICAL
3 PLACES \@ © : T
- D
5
S B
] . PLACES T
/ - / @
- /
TYPICAL wq@ < PLACES
2 PLACES PIS)

’ Aﬂ} 3 2 PLACES

@ TYPICAL II

4 PLACES

\ REFERENCE
AXLE TUBES

Page 12-8 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



MC012C-BS00 BEGINNING WITH SERIAL NUMBER
MC012C3J0001 — GEAR CASES, BRACKETS AND GUARD

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 102045901 Bracket, Transmission Cable Support .........ccccoiiiiiiiiiie e 1
2 1012285 | Screw, Thread-Rolling, 1/4-20 X 5/8 .....ccueeiiiiiiiiie e 5
3 1013061 Nut, NYIOon LOCK, #10-32 ...t e 1
4 183 Washer, Flat, TYpe A, #10 oo e e e 1
5 1010954 | Stud, Ball, 1/4-28 X 9716 .....neeeiieieeeee et s 1
6 1016341 Lever, TransmisSion Shifter ..........cuuiiiiiiiiii e 1
7 1017082 Screw, Hex Washer-Head, #10-32 X 3/4 ......coooeveeeeeeeeeee e 1
8 8717 | Nut, NYION LOCK, 1/4-28 ...cooeeeeeiie ettt e 1
9 1017231 Key, WOoOodruff, TYPE T ...ttt e e e e e e e e e e s nreeeaeaee s 1
10 101834801 AIM, GOVEINOT LBVEI ..ot e et e e e e e e e e e e e e e aeeeaeeeeeeeeeaeeeeesranes 1
11 101886101 Screw, Square-Head, 1/4-20 X 1 ..o e 1
12 1014007 LT T L= O Y o= = T L PR 1
13 8233 NuUt, NYION LOCK, 1/4-20 ...ttt e e e snenaee s 1
14 102018701 Bracket, Differential LOCK .........ccoicuiiiiiiiiiiiee et 1
102457401 Transaxle, Unitized (includes items 15 - 108) ......ccevviiiieeiieeiieccceeeeee e 1
15 101890201 Shaft, SNIfLEI ... 1
16 101927301 RING, SNAP oo e 1
17 101892901 WaSher, FIat ... e 1
18 101927201 LT | | RSP 1
19 101890101 LeVer, SNIfLEI ... 1
20 1012752 g TR T TSP 1
21 101928601 L TR 00 (=T P 1
22 1016513 WaSher, FIat ... 1
23 101927101 1Y | O | PR 1
24 101893801 L= U] 1= SRR RRRPRRIN 1
25 101891301 A, PIVOL oot ee e 1
26 102018501 Gear Case (PasSENGEr SIAE) ......coicueiiiiiiiiiee et 1
27 102018601 Gear Case (AriVEr SIAE) ....eeieiuiie ittt ae e 1
28 101926901 Bolt, Flanged, M8 X 1.25 X 40 MM ....coiiiiiiiiiiiee e 15
29 1012896 Pin, Dowel (See alSO PAgE 12-6) .....ceeeiiiiiiieeiiiiiee et 3
30 1016576 L 18 o TR I =Vl o I USSR 2
31 102267601 GASKET ... s e e e st e e e s nreee e e ana 2
32 1012711 BIEatNer ..o e 1

33 101928701 Gasket, Liquid, 8.8 0Z. (250 GramsS) .......cccceeriueririieeriieeeieee e eesree e seee e A/R
34 102031501 Guard, Unitized TranSaxle .........ooceiiiiiiiiiee et 1
35 102268601 BOlt, M8 X 1.25 X 20 MM ..etiiiiiei ettt et et e e e e 4

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 12-9



o B

B

(3

QY
750

©)

o
t X
@\.

=

o

[

Qo

0

2

x

©

0

=

£

L2

=

il

w

L

Z

(5}

Y s
) :
5

@@ o

L

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 12-10



MC012C-BS00 BEGINNING WITH SERIAL NUMBER
MC012C3J0001 — F&R TRANSMISSION AND GEAR

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
36 101892001 [0 Lo IR o1 U 1
37 101890001 FOPK, SRIft oo 1
38 1012748 S 0] 1T PRSP 1
39 1012747 Ball, STEEI .o 1
40 101889401 L T o PP 1
41 AM10080 Bearing, Sealed, Ball ..........oooiiiiiiii e 2
42 1016338 WaAShET, SPIING ..eiiiiiiiiiiie ettt sae e ae e e nee e sneeaans 2
43 101892401 L T= =T RS o T | 1
44 101892201 Plate, TRIUST ... e e e 3
45 102018801 Gear, Input, 25 TOOTh (16°) ...ueeiiiiiie e 1
46 101927601 Bearing, NEedIe ... 3
47 101927501 Bearing, NEedIe ... 1
48 101981001 RiNG, SYNCAIONIZET (16°) ..eoueiiiiiieeiiee ettt e 2
49 1012741 SPriNg, SYNCNIONIZET ....coiiiiiiiiie e e 2
50 101928001 Hub, Synchronizer CIUICh ........ccooiee e 1
51 1012740 INSErt, SYNCAIONIZET ......ooiiiiiiii e 3
52 101927901 SIEEVE, SYNCNIONIZEL ... e e eee s 1
53 101927701 PiN, DOWEL ...ttt et e e s et e e e e e 1
54 102453001 Shaft, Input, W/CIrclip GrOOVE ......cceeviiiiiiiee e 1
55 101980801 Gear, INput, 25 TOOTN (16°) .uuriiiiieiee i e s e eee s 1
56 1016337 WaSheEr, TRIUST ...t e e e e 1
57 AM10081 Bearing, C-3 Sealed, Ball ..........cccciieiiiiiiie e 1
58 1012714 Seal, Oil, INpuUt Shaft .......oooiiiiiii e 1
59 102452501 Gear, 13 TOOIN ..t e e 1
60 101893201 L)Y P 1
61 102018901 Gear, 70 TOOIN .. st e e s e e e 1
62 102268401 Bearing, Ball .......ooo s 1
63 101893901 L= U] 1= RS PSUPRPRRI 1
64 101892301 L€ L0}V ¢ o PP 1
65 101891601 SIBEVE ..t e e e s e e e e e nbeeeeeeaan 1
66 102019001 (T [ O [UE] (= gl (o 1Y 1
67 7335 Bearing, Ball ... 2
68 102032001 Bearing, Inner Axle Tube, Driver-Side .........ccccceiiiiiiiiieniee e 1
69 7330 Bearing, Inner Axle Tube, Passenger-Side ..........ccccocceeiiiieececcen e 1
70 101928301 BOlt, M8 X 1.25 X B7 MIM ..ttt et 8
71 102452401 Gear, Output, 72 TOOTH ......vviiiiiie i ee e 1
72 102031701 PiN, DOWEL ...ttt et e e e e e e e e nnae e e e e ennrae e e e e e 1
73 102453201 (O 1T C == L 0T o =Y R PURPRPRRIN 1
74 1013774 Plate, Thrust (I1Er QEAI) ......eii i e 2
75 102268101 Plate, Thrust (differential gear) ..o 1
76 102267801 (0101 A CT= =T g - 1T SRR 1
77 1013772 Pin, DIfferential ........oceeeiiiie s 1
78 1013770 Gear, Differential [dIEr ..........uuveueueiiiccei e 2
79 102268001 Gear, Differential, 16 TOOth .........cciiiiiii e 2
80 102453101 Circlip, INPUL Shaft......oiiiee e e 1
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 12-11




Page 12-12

TYPICAL
8 PLACES
D )
C > .

=
W Q\?fi & L REFERENCE REFERENCE
® 5 — ) DRIVER SIDE PASSENGER SIDE
- S e

ﬁ‘éﬂ TS

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



MC012C-BS00 BEGINNING WITH SERIAL NUMBER
MC012C3J0001 — DIFFERENTIAL LOCK AND AXLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
81 102276001 LOF=To 0 IoTor (] o SRR 2
82 101838801 T TR 0] 1 (= SRR 2
83 102269201 Nut, Axle Flange Retaining ........oooooiiiiiiiiiiie e 2
84 102269301 WaASHEL, FIAt ...t e et e e e e e e e e e eeees 2
85 102269101 HUD (iNCIUAES ItEM 86) ....eveeeeieeeieie et e e e e e e e e e e e ee s 2
86 1013787 (0 o 1R I o SR 4
87 1013792 RiNG, REtAINING ..ooiiiiiieie e 2
88 1011291 Bearing, Outer AXIE TUDE ......ooiiiiiiie e e 2
89 102269401 SAI Ol e e e e e —————————aan 2
90 102269001 Assembly, AXIE, DIIVEI-SIAE .........uvveiiiiiiiie s 1
91 102268901 Assembly, Axle, Passenger-Side ........cccoiueiiiiiiiiiiei e 1
92 102452701 Assembly, Axle Tube, Driver-Side (LH).......ccccovimmiieee e 1
93 102452601 Assembly, Axle Tube, Passenger-Side (RH) ........cocooiiiiiiiiiiinieiceeee e 1
94 102188701 S () o TR (= S 2
95 102019601 Bolt, M10 X 1.5 X 70 MM 1eeiiiiiee ettt r e e e e e e s e e e e e e e anennns 8
96 102031901 Bolt, M10 X 1.5 X B0 MM ..eiiiiiiii ittt e e e e e e e e snnrae e e e enees 7
97 102020101 Housing, Differential LOCK .........ccccveiiiiiiiiiiiie e 1
98 102020201 Lever, Differential LOCK .........ceeiiireiiiiiiiiiieieeeee e e e e eee s 1
99 102020301 O-Ring, Differential LOCK ........c.couiiiiiiiiiiiiiiiie s e e sneeee s 1
100 | 102020401 Spacer, Differential LOCK .........ccievieiiiiiiiiiiiieeee e ee e e 1
101 102020501 Spring, Differential LOCK .........cooiiiiiiiiiiiiiie e 1
102 102020901 Arm, Differential LOCK LEVEN ........ueiiiiiieeeee e 1
103 1016686 Bolt, Differential LOCK PiNCh ........ccoiiiie e 1
104 1016547 Nut, Flanged, MB X T ..o e 1
105 102022301 SCreW, MB X T X TO MM cevetiiii e s e e e e e e e e e e e e eaeas 1
106 | 102022401 L= T =T [ SR 1
107 | 102267701 Cog, Differential LOCk, 15 TOOth .......cooiiiiiiiiiiiiiiee e 1
108 102274101 Cap, RUDDEr CeNTEN.......eiiiiiee e e e 2

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 12-13



Qi@/@
\

@ o
Ig% = ’/\
— =

TYPICAL
2 PLACES

REFERENCE TRANSAXLE

Page 12-14 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



UNITIZED TRANSAXLE -

DIFFERENTIAL LOCK CABLE ASSEMBLY AND SHIFTER

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102025101 Control, Differential LOCK ..........coooiiiiiiiiieeeeeeeeeeeeee e e e e e e 1
2 102022201 Handle, Differential LOCK .........cooiuiiiiiiiiiiie e 1
3 1011017 Bolt, Hex Washer-Head, #8-32 X 3/8 .......cuuoiiiiiiiieeiee e 1
4 1011571 NUL, HEX, #8-32 ..eoiiiiiiiiie ettt e e e e e e e e e s eennteeeesnnnnaees 1
5 101880901 RIVET, POP et 2
6 102046601 Decal, Differential Lock Control Warning ..........c.ccoovcieeeiiiieiee e 1
7 102031201 Cable, Differential Lock (Turf 272 and Carryall 272) .......ccocoeiiiieiiiiieiiiee e 1
7 102316701 Cable, Differential Lock (Carryall 472) ......cooooiiiieiieeee e 1

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 12-15





j_baker
Rectangle


MAINTENANCE AND
SERVICE TOOLS E



B

(T

(19)

Page 13-2 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION oy | Y| ST

1.2 3 4

The following tool list includes all tools available from Club Car for

maintenance and service procedures for gasoline, electric, and/or

diesel vehicles, both past and present models. Be sure to carefully

examine the tool list for applicability to your vehicle before ordering
1 101871001 Accelerator Pedal Adjustment TOOI ........ooevvvviiiiiiiiiiiiiciieieiee e, 1 1
2 101813202 Adhesive, Guide Ring, 3-Gram Tube ..........ccccoveiiiiin e,
3 101641202 | ADOT e s 1
4 101831901 Battery Discharge Machine, 36/48 VOIt ..........ccccceeiiiieii e 1
5 1014305 Battery Terminal Protector Spray ........ccoccceeieiiien i 1 1 1
6 1011767 Battery Thermometer ... 1 1 1
7 1016417 | Bearing and Oil Seal Remover Assembly ..........cccocccviiiiiiiniennnen. 1 1 1
8 1016416 | Bearing Driver Set ........occiiiiiiiii e 1 1 1
9 1012811 Bearing PUIEr ... 1 1 1
10 1012812 Bearing Puller Wedge Attachment ............cccoiieieiiiniieeeeeeee, 1 1 1
11 1013582 Brake Adjustment Tool (used only on vehicles with

manually adjusted mechanical brakes) ............cccoociiiiiiiiiiiiiiee, 1 1
12 102555501 Brake Cable Release TOOI ........oocuveiiiiiiiiiiiiiee e 1 1 1
13 102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall Electric

Industrial Truck only) (includes items 14 and 15)........ccccccceeeennnen. 1
14 i Brake Pedal Adjustment TOOI .........ccoooiiiiiiiiiiieeee e 1
15 e Brake Pedal Tension TOOI ..........cooiiiiiiiiiieieiiie e 1
16 102669601 Connecting Rod Small End Bushing Tool

(for Kubota D722 Diesel ENQINES) ......cccoviiiieeiiiiiieei e 1
17 101887101 Calibration Test MOAUIE ........ccuviiiiiiiiiiie e 1
18 101808401 Cam Installation TOOI ..........coiiiiiiiriiiiee e 1
19 102562401 Charger Bezel TOOI ......cccueeiiiiiiiiee e 1
20 102686101 Clutch Removal Tool

(for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles) ............... 1 1

Please refer to the maintenance and service manual
for proper tool application.
i Special order item available upon request
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 13-3




Page 13-4 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oy | Y| ST
1 2 3 4
21 1014510 | Clutch Tool Kit (includes items 22 - 28) ........ccccoevieeiiiiieniee e 1
22 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) ........cccccvvveeeveeeeeeiiicinns 1
23 1014496 Drive Clutch Puller (for Kawasaki engines only) .........ccccccceeennne 1
24 1014497 Drive Clutch Hub Puller (for Kawasaki engines only) ................. 1
25 1014508 Driven Clutch Cam Puller (for Kawasaki engines only) .............. 1
26 1014507 Driven Clutch Puller Plug (for Kawasaki engines only) ............... 1
27 1015524 Drive Clutch Holder Tool Assembly (for Kawasaki engines only) 1
28 101809101 Press Weldment (for Kawasaki engines only) ..........cccccoceeeenns 1
29 102601501 Clutch, Drive, Fixed Sheave Tool
(for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles) ................ 1 1
30 102607501 Clutch, Drive, Spider Removal Tool
(for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles) ................ 1 1
31 102603501 Clutch, Driven, Spring Compression Base (for use with items 32
and 33) (for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles)...| 1 1
32 102605201 Clutch, Driven, Spring Compression Collar (for use with items 31
and 33) (for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles)...| 1 1
33 102606101 Clutch, Driven, Spring Compression Nut (for use with items 31
and 32) (for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles)...| 1 1
34 101831801 Communication Display Module ...........cccoovviiiiiiiiiieeee e 1
35 101641002 Compression Gauge and Adapter .......ccccviiierieiiiiee e 1
36 102669001 Compression Tester (for Kubota D722 Diesel Engines)................... 1
37 102669201 Connecting Rod Alignment Tool (for Kubota D722 Diesel Engines) 1
38 1011273 CoNtiNUItY TESTEI ...vviieiiieee e 1 1
39 102668901 Crank Sleeve Setter (for Kubota D722 Diesel Engines) ................. 1
40 102669501 Crankshaft Bearing Replacement Tool
(for Kubota D722 Diesel ENGINES) ......ccoovcviiiiiiiiiiieeiiiieee e 1
41 102674001 Crankshaft Main Bearing Driver (for use with items 42 and 43)
(for Honda GX620 Gasoline ENgines) ........ccoevviiieeeiiiiieeieiiiieeeens 1
42 102674101 Crankshaft Main Bearing Driver Attachment
(for use with Honda GX620 Gasoline Engines) 1
43 102674201 Crankshaft Main Bearing Pilot Attachment
(for Honda GX620 Gasoline Engines) .......ccccoveiveeeiiiiieeneiiiieeeenens 1
44 102675201 Cutter, Valve Seat Exhaust, 32 Degree (requires item 59)
(for Honda GX620 Gasoline ENgines) ......cccccevvveeeeeiiiiieeeniiieeee e 1
45 102675301 Cutter, Valve Seat Intake, 32 Degree (requires item 59)
(for Honda GX620 Gasoline ENgiNes) .......cccevecvveeiiiiieieeciiieeeeeens 1
46 102675401 Cutter, Valve Seat, 60 Degree (requires item 59)
(for Honda GX620 Gasoline ENgines) .......ccccoveiveeeiiiiieeieiiiieeeenes 1
47 102675001 Cutter, Valve Seat, Exhaust, 45 Degree (requires item 59)
(for Honda GX620 Gasoline ENgines) .......ccccoveiieeeeiiiieeneiiiiieeenes 1
48 102675101 Cutter, Valve Seat, Intake, 45 Degree (requires item 59)
(for Honda GX620 Gasoline ENgiNes) .......cccevecveeeiiiciieieeiiiiieeeeens 1
Please refer to the maintenance and service manual
for proper tool application.
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 13-5




I
797

i)mijim

5

‘;/-g

©

— <

Page 13-6 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oy | Y| ST
1.2 3 4
49 1012151 Dry Moly LUBFiCant ........cooo i 1 1 1
50 102674501 Flywheel Clutch Holder (for Honda GX620 Gasoline Engines) ....... 1
51 102668601 Flywheel Puller (for Kubota D722 Diesel ENgines) .........cccccceeueee. 1
52 1016627 Flywheel Puller Kit (for Kawasaki ENgines) .......ccccoccocveiiiieneennnnn. 1
53 102669801 Fuel Injection Pump Pressure Tester
(for Kubota D722 Diesel ENQINES) .....cccovviviiiieiiiiiieeeeiieee e 1
54 102669901 Gauge, Carburetor Float Level
(for Honda GX620 Gasoline ENgiNes) .......ccceveiieeeiiiieeeeeiiiieeeenes 1
55 102674701 Gauge, Oil Pressure (for Honda GX620 Gasoline Engines) ........... 1
56 102670001 Gauge, Oil Pressure, Attachment (for Honda GX620 Engines) ...... 1
57 1016418 | GEAI YOKE .ooiiiiiiiiii ettt ettt a e e 1 1 1
58 101933101 Governor Shaft Installation Tool (for Kawasaki Engine Vehicles) ... 1
59 102674901 Holder, Valve Seat Cutter (for use with items 44 through 48)
(for Honda GX620 Gasoline ENgiNes) .......ccceveieeeiiiieeeeeiiiiieeenens 1
60 102169401 Hydraulic Brake Adjuster (for gasoline vehicles equipped
with hydraulic brakes, except XRT 1500, Carryall 294,
and Bobcat 2200) ......oooiiiuiiiiieiiiiee e s 1
61 1011478 HYArOMETEr ... e 1 1 1
62 102669701 Idle Gear Bushing Replacement Tool
(for Kubota D722 Diesel ENQINES) ......ccooviiieieiiiiiieei e 1
63 1013593 Internal Retaining RiNg Pliers ... 1 1 1
64 102248803 | 1Q Display Module (IQDM) Kit (for IQ System vehicles only) .......... 1
(includes items 65 and 66)
65 102251501 Adaptor, CabIle .......ceeiiiiieiieciee e ————— 1
66 102241502 IQDM Series 2 Cable .......coceviiiiieieierree e 1
67 102241501 IQDM Series 1 Cable (replacement) ........cccoocoeiiiieiiiiee e 1
68 101928701 Liquid Gasket (transaxle Case) ........ccccvverriieeeieiiisiirireeee e e e e eenas 1 1 1
69 102243402 Moly-Teflon Lubricant (4-0z. (113-gram) tube) .......ccccceeevineennnnnne. 1
Please refer to the maintenance and service manual
for proper tool application.
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 13-7




0

(C—D
(D
® = DD

® =0

() =
®)

Page 13-8 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oy | Y| ST

1.2 3 4
70 102669101 Oil Pressure Tester (for Kubota D722 Diesel Engines) ................... 1
71 101997201 Paint, Touch-Up — BeIgE™ .......ciiiiiiiiiiiiieieeeee e 1 1
71 101997207 | Paint, TOUCh-Up — BIaCK™ .......coiiiiiiiiiiiiiiieeeee e 1 1
71 101997212 Paint, Touch-Up — Burgundy™ ..........ccooiiiiiiiiiiiee e 1 1
71 101997211 Paint, Touch-Up — Classic Blue (Navy)* ......cccccceeiiiiiiiciiiieeeeeee e 1 1
71 101997205 Paint, Touch-Up — Dark Gray™ .........ccoocecverieiere e ecsesenneeeeseee e e 1 1 1
71 101997209 Paint, Touch-Up — Dark Green® .........cccocveeviieeieeeciiee e 1 1 1
71 101997204 | Paint, TOUCh-UP — Gray™ ......cccoiiiiiiiiiiee e 1 1 1
71 101997203 | Paint, TouCh-Up — Red™ .......ooiiiiiiiiieei e e 1 1 1
71 101997206 Paint, Touch-Up — Royal Blue (Pacific Blue)* .........ccccccoiviieeernnnnn. 1 1
71 101997202 Paint, Touch-Up — White* .......cooiiiiiiiie e 1 1 1
72 1016414 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) . 1
73 1016415 Piston Ring Pliers (for Kawasaki ENgines) .........ccccoccoveiiiiieneennnnn. 1
74 102669301 Plastigage (for Kubota D722 Diesel ENgQiNeS) .........cccceeeviieneeennnnen. 1
75 102668801 Puller, Special Use (for Kubota D722 Diesel Engines) .................... 1
76 1012549 Retaining Ring Pliers, 45° External .........cccccooiiiiiiiie e, 1 1 1
77 1012560 Retaining Ring Pliers, 90° Internal ...........ccccoeviiiiiiiiiiieeeeeeee, 1 1 1
78 101823101 Safety First Card (50 per PACK) ...ceeeveeeeeeieiciieieeieeee e e e e e eeeeeeeeeeeeeeas 1 1 1
79 1012809 SAI PUIIET .ot e e sreae e e e 1 1 1
80 102330901 Spanner Wrench (for coil over shock front

suspension vehicles ONnly) ..., 1 1
81 1014264 | Steering Column Bearing Press TOOl .......ccccoocieeiiiiiiiii i, 1 1
82 1014259 | Steering Column Retaining Ring TOOl ......coooiiiiiiiiiiiiiie e, 1 1
83 102061201 Steering Wheel Puller TOOI ..o 1 1 1
84 AM10753 Tachometer (includes gasoline engine pick up lead only) ............... 1 1
85 AM10771 Tachometer Diesel Probe (for use with item 84) ..........cccceeiinennen. 1
86 1014162 Transaxle Axle Seal TOOI .......cccoicuiiiiiiiiiee e 1
87 1014161 Transaxle Pinion Seal TOOI ........cceeviiiiiiiiiiiieec e 1
88 1014115 Transmission TOOI Kit ......coooiiiiiiiiie e 1
89 101611003 | Tune-Up Kit, All OHV (for Kawasaki Engines) (includes air filter,

spark plug, oil filter, fuel filters) (not shown) ..........cccccviiiiiiinnen, 1
90 1016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) . 1
91 102674601 Valve Guide Driver

(for Honda GX620 Gasoline ENgines) .......ccccevecveeeiivciieieeciiiieeeeenns 1
92 101641201 Valve Guide Reamer (FE290, FE350, and FE400 only) .................. 1
93 102674401 Valve Guide Reamer, 6.6 mm

(for Honda GX620 Gasoline ENgines) .......ccccoveiieeeiiiiieeeeiiiiieeenes 1
94 102669401 Valve Guide Replacement Tool (for Kubota D722 Diesel Engines) 1

* ltem 71 is not for use on Surlyn® body material which is used
on Precedent vehicles.
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 13-9




Page 13-10

0o
VL;Y;Jwg S

-—_

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oy | Y| ST
1.2 3 4
95 1016552 Valve Seat Cutter GUIAE ......ccocvviieeeiiiiie e 1
96 102668701 Valve Seat Cutter Set (for Kubota D722 Diesel Engines) ............... 1
97 1016551 Valve Seat Cutter T-WrencCh ........coooviiiiiiiiiee e 1
98 1016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) 1
99 1016554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ......cccccceeevvvvcvvnveennnn. 1
100 101641101 Valve Spring COMPIrESSOL .....cocuuviiieeiieieee et 1
101 1011480 | VOIt ONM MELET ...oviiiiiiieiee e e e 1 1 1
102 102674801 Wrench, Valve Clearance Adjustment
(for Honda GX620 Gasoline ENgiNes) .......cccevviieeeiiiieeeeeiiiiieeenes 1
2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 13-11






Part Number and Page

AM10080
AM10081
AM10419
AM10724
AM10753

183

12-11

12-11

11-5

8-5, 8-17

13-9

4-9, 4-11, 1-3, 7-21, 9-15, 9-17, 11-3,

12-3, 12-9

304
320
332

1-19, 1-21
6-3
1-3, 1-5, 1-7, 1-9, 1-13, 1-17, 1-19,

1-21, 5-5, 9-5, 9-15, 9-17, 10-3, 10-5

334
357
403
451
705
706
808
1016
1028
1032
1035
1231
1241

1-9, 5-5, 6-3, 6-5

1-19
1-11, 1-15
1-5, 10-3, 10-5
1-11, 1-15, 1-19, 4-13, 7-27
1-19
6-9
7-21
5-3
1-13, 1-17
1-9
1-13, 1-17

1-3, 1-13, 1-17, 1-19, 1-21, 4-7, 5-3,

5-5, 7-17, 7-19, 7-27, 7-29, 10-5

1242

1-13, 1-17, 1-19, 1-21, 7-17, 7-19,

7-27

1606
1624
1631
7048
7049
7173
7174

1-3, 9-15

5-5, 6-5

9-15, 9-17

6-7

1-13, 1-17

7-29

1-3,1-13,1-17,1-19, 1-21, 6-3, 7-27,

9-13, 10-3, 10-5

7270
7310
7311
7330
7335
7410
7473

6-7, 6-9

2-3

1-5

12-5,12-11

12-5, 12-11

1-3

1-3, 1-5, 1-11, 1-15, 4-7, 5-3, 5-5,

6-7, 7-17, 7-19, 7-29

7479
7532
7716
7818
7847
7893
7973
8057
8058
8067
8168
8233

4-9, 4-11
1-15

5-3, 5-5

7-17, 7-19

1-5, 1-9, 10-3, 10-5

7-15, 7-17, 7-19, 7-21

9-15, 9-17

7-15, 7-17

7-15, 7-17

6-7

9-17
1-9,1-13,1-17,1-19, 1-21, 4-9, 4-11,

5-5, 7-15, 9-5, 12-3, 12-9

8248

8450
8639
8717

8754
7-27

INDEX

7-15, 9-3, 9-5

8251 1-7

11-3

7-21

7-15, 7-17, 7-19, 12-3, 12-9

1-11, 1-15, 4-13, 5-5, 6-3, 6-7, 6-9,

8755 1-11, 1-15

8935 1-5

8990 6-5, 7-23

1010028
1010138
1010145
1010150
1010434
1010435
1010543
1010545
1010577
1010829
1010878
1010909
1010921
1010934

7-29
1010954
1010984
1011017
1011084
1011273
1011291
1011402
1011415
1011478
1011480
1011553
1011571
1011652
1011694
1011697
1011700
1011734
1011767
1011988
1011990
1012151
1012164
1012285

6-7

6-5

6-9

6-7

1-7, 1-13, 1-17
1-11, 1-15

1-7

1-3

8-27

4-5, 4-13

1-9, 5-3

7-21

1-3,5-3

1-13, 1-17, 1-19, 1-21, 4-7, 6-7,

7-15, 7-17, 7-19, 12-3, 12-9
2-3, 4-3, 4-5, 6-7
12-15

5-5

13-5

12-7, 12-13

5-3

6-9

13-7

13-11

1-19, 1-21, 3-7, 3-11
12-15

1-5

5-5

1-5, 9-13

5-5

5-5

13-3

9-3

1-13, 1-17, 1-19, 4-13
13-7

8-27

1-3, 1-19, 1-21, 4-11, 7-15, 9-3,

9-5, 9-13, 12-3, 12-9

1012295
1012303
1012328
1012333
1012382
1012412
1012431

7-17, 7-19
1-11, 1-15, 6-9
7-29

7-15

7-5,7-9, 7-13
1-5

7-15, 7-17

1012438
1012528
1012549
1012560
1012565
1012566
1012571
1012594
1012604
1012605
1012649
1012711
1012714
1012740
1012741
1012747
1012748
1012752
1012809
1012811
1012812
1012830
1012896
1012981
1012986
1012987
1013001
1013003
1013005

9-15, 9-17
10-3, 10-5
13-9

13-9

6-3

6-3

8-27

7-15

6-3

6-3

9-3, 9-5
12-3, 12-9
12-5, 12-11
12-5, 12-11
12-5,12-11
12-5,12-11
12-5, 12-11
12-3, 12-9
13-9

13-3

13-3

1-5, 7-27, 10-3, 10-5

12-3, 12-9
8-5, 8-17
7-23

7-15

7-25

7-25

7-25

101301102 7-25

1013035
1013042
1013044
1013051
1013052
1013061
1013309
1013311
1013312
1013317
1013357
1013366
1013461
1013483
1013531
1013582
1013587
1013589
1013590
1013591
1013593
1013609
1013630
1013687
1013692
1013700

6-5

6-5

6-5

6-5

6-5

12-3, 12-9
1-7

1-7

1-7

1-17

7-21

4-5, 4-13
7-21

1-19

4-7, 4-13
13-3

7-15
7-15, 7-17, 7-19
7-15

7-15

13-7
7-17, 7-19
9-5

9-3, 9-5
9-3, 9-5
9-13

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page i-1



1013734
1013746
1013770
1013772
1013774
1013787
1013792
1013857
1013871
1013924
1014007
1014049
1014050
1014052
1014055
1014056
1014057
1014058
1014059
1014062
1014065
1014070
1014072
1014078
1014080
1014089
1014115
1014116
1014119
1014125
1014126
1014136
1014145
1014161
1014162
1014213
1014214
1014217
1014259
1014264
1014287
1014288
1014289
1014305
1014306
1014321
1014375
1014387
1014415
1014453
1014454
1014471
1014496
1014497
1014498
1014507

Page i-2

1-5, 10-3, 10-5
9-3, 9-5, 9-11
12-5, 12-11
12-5, 12-11
12-5, 12-11
4-3, 6-7, 12-7, 12-13
12-7, 12-13
7-23

5-5

4-3, 4-5, 8-27
4-9, 4-11, 12-3, 12-9
11-3

11-3

11-3

11-3

11-3

11-3

11-3

11-3

11-3

7-15, 7-17, 7-19
11-5

11-5

11-5

11-5

7-15

13-9

9-3, 9-5

7-5, 7-9, 7-13, 7-17
6-3

6-3

4-9, 4-11

7-15, 7-17, 7-19
13-9

13-9

6-3

6-3

6-3

13-9

13-9

11-3

7-29

7-25

13-3

1-19, 1-21

1-5, 1-7, 1-13, 1-17
7-29

1-5, 1-7, 1-13, 1-17
1-13, 1-17

11-3

11-5

1-11, 1-15

13-5

13-5

13-5

13-5

1014508
1014510
1014513
1014514
1014523
1014524
1014537
1014555
1014727
1014807
1014808
1014928
1014948
1015064
1015075
1015137
1015139
1015143
1015188

INDEX

13-5

13-5

1-13, 1-17
1-13, 1-17
9-3

9-3, 9-5

1-13, 1-17
6-7

7-15

7-15, 7-17
7-17

9-3

7-19

7-15

10-3

9-3, 9-5, 9-11
9-3, 9-5, 9-17
9-3, 9-5

9-3, 9-5

101524002 7-27

1015245
1015252
1015277
1015313
1015332
1015345
1015356
1015363
1015365
1015367
1015371
1015372
1015373
1015390
1015391
1015399
1015400
1015405
1015409
1015413
1015414
1015426
101542901
101543701
1015445
1015453
101547601
1015507
1015524
1015530
101553901
1015583
1015597
1015606

1-13, 1-17
1-11
1-9
1-13, 1-17
7-5, 7-9, 7-13, 8-3, 8-15
7-17, 7-19
1-11, 1-15
1-13, 1-17
1-17
1-17
7-17, 7-19
7-17, 7-19
7-17, 7-19
1-13, 1-17
1-11, 1-15
1-11, 1-13, 1-15, 1-17
1-11, 1-13, 1-15, 1-17
7-17, 7-19
7-15
1-17
1-17
9-15, 9-17
1-11
3-3, 3-5, 3-9
1-19
6-9
3-7, 3-11
1-11, 1-15
13-5
1-19, 1-21

1-13, 1-17, 3-3, 3-5, 3-9

1-11, 1-15, 6-9
6-7
1-17

101562710 1-7
101564505 1-7

1015649
1015737
1015741
1015752
1015769
1015777
1015814
1015845
101584502
1015878
1015932
1015969
1016004
1016060
1016074
1016078
101609401
101611003
1016154
1016156
1016201
1016214
1016219
1016289
1016337
1016338
1016341
1016342
1016346
1016356
1016380
1016387
1016389
101641002
101641101
101641201
101641202
1016413
1016414
1016415
1016416
1016417
1016418
1016423
101642575
101642578
101642580
101642582
101642585
101642588
1016429
1016432
1016436
1016437
1016438
1016440

8-3, 8-15
7-5, 7-9, 7-13, 7-17, 7-19
7-17, 7-19
7-17, 7-19, 9-15, 9-17
7-5,7-9, 7-13
7-17, 7-19
10-3, 10-5
10-5
9-13
7-17
7-27
8-3, 8-15
9-3
1-9
7-27
1-9
3-3, 3-5, 3-9
13-9
6-3
6-3
1-9, 7-15
6-3
6-3
11-3
12-5, 12-11
12-5,12-11
12-3, 12-9
7-15
6-7
7-21
7-5,7-9, 7-13
6-7
6-7
13-5
13-11
13-9
13-3
13-9
13-9
13-9
13-3
13-3
13-7
7-17, 7-19
9-7
9-7
9-7
9-7, 9-9
9-7, 9-9
9-9
8-7, 8-19
8-7, 8-19
8-9, 8-21
9-7, 9-9
9-11
9-11

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



1016441 9-11
1016442 8-9, 8-21
1016444 9-11
1016445 8-5, 8-17
1016449 8-9, 8-21
1016450 8-9, 8-21
1016452 8-9, 8-21
1016454 8-11, 8-23
1016455 8-5, 8-17
1016456 8-3, 8-5, 8-15, 8-17
1016457 8-7, 8-19
1016458 8-9, 8-21
1016467 8-7, 8-19
1016470 8-13, 8-25
1016472 8-11, 8-23
1016473 8-7, 8-19
1016474 8-9, 8-21
1016479 8-9, 8-21
1016480 9-11
101648102 9-11
101648203 8-7, 8-19
1016483 8-9, 8-21
1016486 9-7, 9-9
1016489 8-9, 8-21
101649002 9-11
1016494 8-11, 8-23
1016496 8-11, 8-23
1016497 8-5, 8-17
1016499 9-7, 9-9
1016501 9-7, 9-9
1016502 8-7, 8-19
1016506 8-11, 8-23
1016507 8-3, 8-15
1016510 8-11
1016513 12-3, 12-9
1016517 8-9, 8-21
1016519 8-9, 8-21
1016521 8-11, 8-23
1016531 8-3, 8-15
1016535 8-11, 8-23
1016537 8-7, 8-19
1016538 8-11, 8-23
1016539 8-3, 8-15
1016541 8-13, 8-25
1016544 8-5, 8-9, 8-11, 8-17, 8-21, 8-23
1016546 9-13
1016547 8-3, 8-13, 8-15, 8-25, 9-11
1016549 8-9, 8-21
1016551 13-11
1016552 13-11
1016553 13-11
1016554 13-11
1016560 8-9, 8-21
1016561 8-5, 8-17
1016562 8-5, 8-13, 8-17, 8-25
1016563 8-9, 8-21

1016564
1016566
1016569
1016570
1016571
1016572
1016574
1016576
1016578
1016579
1016581
1016582
1016583
1016584
1016585
1016586
1016587
1016588
1016627
1016630
1016663
1016723
101672701

INDEX

8-11, 8-23
8-9, 8-21
8-9, 8-21
8-7, 8-19
8-13, 8-25
9-11
9-9
8-7, 8-19, 12-3, 12-9
8-5, 8-17
8-5, 8-17
8-7, 8-19
9-11
8-9, 8-21
8-11, 8-23
9-7,9-9
8-5, 8-17
8-5, 8-17
8-5, 8-17
13-7
7-23
6-3
1-7

7-15

101674702 5-5

1016751

1-7

101675506 1-7
101677705 1-7

1016801
1016849
1016851
1016859
1016879
1016880
1016883
1016901
1016904
1016947
101705701
1017062
1017064
1017065
1017082
1017226
1017231
1017233
1017273
1017315
1017327
1017378
1017380
101738301
1017384
1017424
1017434
1017435
1017442

11-3
7-21
7-21
7-21
7-21
7-21
7-27
11-3
10-3, 10-5
7-15
39
7-21
7-21
7-21
12-3, 12-9
6-3
12-3, 12-9
43,45
6-3
6-3
11-5
55
55
11-3
1-3
55
8-9
8-9
8-7, 8-19

1017443 8-11, 8-23
1017444 8-9, 8-21
1017445 8-9, 8-21
1017446 8-9, 8-21
1017447 8-11, 8-23
1017448 8-5, 8-17
101744901 8-13
101744902 8-13
1017450 8-13, 8-25
101745101 8-13
101745102 8-13
1017453 8-13
1017454 8-9, 8-21
1017455 8-5, 8-17
1017456 8-7, 8-19
101745701 8-13, 8-25
101745702 8-13, 8-25
1017458 8-7, 8-19
1017460 8-7, 8-19
1017461 9-7, 9-9
1017463 8-5, 8-17
1017466 9-11
1017471 8-13, 8-25
1017472 8-11
1017473 8-9, 8-21
1017474 8-3, 8-15
1017475 8-3, 8-15
1017476 8-3, 8-15
1017483 8-13
1017484 8-13
1017486 8-3, 8-15
1017487 8-11, 8-23
1017490 8-5, 8-17
1017500 8-3, 8-15
1017501 8-13, 8-25
1017502 8-13, 8-25
1017503 8-13, 8-25
1017504 8-11
1017507 8-7, 8-19
1017508 8-11, 8-23
1017510 8-13, 8-25
1017511 8-23
1017513 8-11
1017514 8-11, 8-23
101751801 8-11, 8-23
101751802 8-11, 8-23
101751803 8-11, 8-23
1017653 7-25
1017686 11-5
1017689 10-3, 10-5
1017696 5-5

1017721 7-21
101773301 8-13, 8-25
101773302 8-13, 8-25
101773303 8-13, 8-25
101773304 8-13, 8-25

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page i-3



101773305
101773306
101773307
101773308
101773309
101773310
101773311
101796201

8-13, 8-25
8-13, 8-25
8-13, 8-25
8-13, 8-25
8-13, 8-25
8-13, 8-25
8-13, 8-25
5-5

1017976 1-15

101804301
101806102
101808401
101809101
101811301
101811901
101812301
101813001
101813202
101817401
101818801
101821501
101822001
101823101
101824401
101825101
101825102
101825701
101827101
101831801
101831901
101832001
101832101
101832202
101832302
101832601
101832701
101832901
101833101
101833301
101833401
101833701
101833904
101833908
101834001
101834601
101834801
101835601
101836201
101837101
101837301
101838801
101856102
101859401
101861901
101869302
101871001

Page i-4

9-15, 9-17
4-7

13-3

13-5

9-17

9-15, 9-17
9-15, 9-17
9-15, 9-17
13-3

55

5-5

9-15, 9-17
5-5

13-9
9-3,9-5
33

3-3, 3-5, 3-9
9-17

8-27

13-5

13-3

4-13

8-27

9-13

9-13

8-27

8-27

8-27

8-27

8-27

11-5

7-25, 7-27
11-3

11-3

11-5

8-27

12-3, 12-9
1-7, 1-9, 1-11, 1-15
11-5

9-15, 9-17
7-5, 7-9, 7-13, 7-27
4-5,6-7, 12-7, 12-13
7-17, 7-19
10-3

55

7-25

13-3

101874901
101875001
101875101
101875201
101875301
101875401
101875501
101875601
101875701
101875802
101876001
101876202
101876301
101876402
101876501
101877601
101877701
101878101
101879001
101879401
101879701
101879801
101879901
101880201
101880901
101881101
101881701
101884801
101886101
101887101
101887601
101888501
101888502
101889401
101889901
101890001
101890101
101890201
101891301
101891601
101892001
101892201
101892301
101892401
101892901
101893201
101893801
101893901
101894302
101894303
101894701
101896501
101896901
101898001
101900802
101903101

INDEX

7-25

7-25

7-25

7-25

7-25

7-25

7-25

7-25

7-25

7-25

7-25

7-25

7-25

7-25

7-25

7-25

7-25

7-25

7-25

6-5

6-5

6-5

6-5

6-5

4-13, 12-15
8-5, 8-17
9-15, 9-17
8-27

12-3, 12-9
13-3

1-5, 8-3, 8-15
1-7

1-7
12-5,12-11
12-5

12-5, 12-11
12-3, 12-9
12-3, 12-9
12-3, 12-9
12-5,12-11
12-5, 12-11
12-5, 12-11
12-5, 12-11
12-5,12-11
12-3, 12-9
12-5,12-11
12-3, 12-9
12-5, 12-11
1-13

1-7

1-17

7-25

9-3, 9-5
7-29

4-13, 6-9
6-7

101903501
101905901
101909201
101909301
101909401
101909501
101915201
101916001
101916101
101916201
101916301
101916501
101916701
101916901
101917601
101921501
101921601
101922302
101925601
101925701
101926801
101926802
101926901
101927101
101927201
101927301
101927501
101927601
101927701
101927901
101928001
101928301
101928601
101928701
101933101
101933701
101939901
101946201
101953105
101954301
101955301
101958102
101958601
101958602
101960201
101960501
101963301
101963401

9-13

9-7, 9-11
8-5, 8-17
8-5, 8-17
8-5, 8-17
8-5, 8-17
3-7,3-11
8-13

8-3

8-5, 8-17
8-5, 8-17
11-3
7-27,11-3
5-5

9-15, 9-17
9-15, 9-17
1-9

8-13

11-3

9-15, 9-17
9-15

9-17

12-3, 12-9
12-3, 12-9
12-3, 12-9
12-3, 12-9
12-5, 12-11
12-5, 12-11
12-5, 12-11
12-5, 12-11
12-5, 12-11
12-5, 12-11
12-3, 12-9
12-3, 12-9, 13-7
13-7

9-15, 9-17
7-25

1-7
4-7,5-3
1-7

9-3

9-15

1-7

1-9

3-3, 3-5
3-7, 3-11
1-7

1-7, 1-11, 1-13, 1-15, 1-17,

7-21, 8-27

101963901
101964001
101966901
101971301
101972001
101972002
101972003

1-7
1-7
5-5
9-15, 9-17
13-9
13-9
13-9

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



101972004
101972005
101972006
101972007
101972009
101972011
101972012
101972801
101973101
101973301
101973401
101979101
101980801
101981001
101987701
101987901
101988001
101988002
101988101
101988201
101990701
101991101
102003201
102006501
102010101
102010201
102012301
102013001
102013101
102013601
102013701
102013801
102013901
102015701
102015801
102016501
102016701
102016801
102017601
102018501
102018601
102018701
102018801
102018901
102019001
102019601
102020101
102020201
102020301
102020401
102020501
102020601
102020801
102020901
102021401
102021402

13-9

13-9

13-9

13-9

13-9

13-9

13-9

9-15, 9-17
9-7

9-7

9-11

7-15

12-5, 12-11
12-5, 12-11
9-3, 9-5
7-21

7-21

7-21

7-21

7-21

7-23

7-23

9-3, 9-5
6-9

6-5

6-3

6-7

6-3

6-3

6-7

6-7

6-7

1-3

1-3

1-3

6-7

6-7

6-7

6-7

12-3, 12-9
12-3, 12-9
12-3, 12-9
12-5, 12-11
12-5, 12-11
12-5, 12-11
12-7, 12-13
12-7, 12-13
12-7, 12-13
12-7, 12-13
12-7, 12-13
12-7, 12-13
12-7, 12-13
12-7, 12-13
12-7, 12-13
2-3

2-3

102021501
102021601
102021710
102021714
102021801
102022201
102022301
102022401
102022601
102022801
102022901
102023001
102023101
102023301
102023701
102024901
102025001
102025101
102025701
102025801
102026001
102026401
102026501
102026901
102028301
102028401
102028601
102028901
102029101
102029301
102029501
102029601
102029801
102030001
102030201
102030501
102031201
102031501
102031701
102031901
102032001
102032801
102032901
102033001
102033101
102033201
102033301
102033401
102033501
102033701
102033901
102044001
102044201
102044401
102044601
102044701

INDEX

1-3
1-3

1-3

1-3

1-3

12-15

12-7, 12-13
12-7, 12-13
6-5

6-5

65

6-7

6-7

6-5

1-5

1-5

1-5

12-15

1-3

1-3

55

1-5

1-5

1-5

413

413

5-3

5-3

3-3, 3-5, 3-9
3-3

1-5

1-13

1-13

1-13

1-13

1-3

12-15

12-3, 12-9
12-5, 12-11
12-7, 12-13
12-5, 12-11
4-9, 4-11
4-9, 4-11
4-9
4-9,4-11
4-7

4-3

4-5

4-5

413

413

4-9
4-3,6-7
4-3,4-9, 4-11
3-3, 3-5, 3-9
7-23

102044702
102044801
102045001
102045501
102045601
102045701
102045801
102045901
102046501
102046601
102046801
102047001
102048401
102048601
102049401
102049501
102049601
102049701
102049901
102050001
102050101
102050201
102050301
102050401
102050501
102050601
102050701
102050801
102050901
102050902
102051001
102051101
102051201
102051301
102051401
102051601
102051701
102051901
102052301
102052401
102052701
102052801
102054201
102054401
102055801
102056001
102056901
102057501
102057601
102058401
102059001
102059401
102059501
102060201
102061101
102061201

7-23
7-23

1-3

4-3,4-9, 4-11
6-9

4-9,4-11
4-9,4-11

7-15, 12-3, 12-9
1-3, 3-7

3-3, 3-5, 3-9, 12-15

1-13, 3-3
15

1-3

6-7

4-3, 4-5
4-3, 4-5
4-3, 4-5
4-3, 4-5
4-3, 4-5
4-3, 4-5
4-3, 4-5
4-3, 4-5
4-3

4-3, 4-5
4-3, 4-5
4-3, 4-5
4-3, 4-5
45

45

45

4-3, 4-5
4-7

4-7

4-7

4-7
7-23
7-23
7-23
6-7

6-7
4-13
4-13
4-7

4-7

1-3
1-21
1-3

4-7

4-7

1-3

15

15

15

15

15
13-9

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page i-5



102065001
102065103
102065901
102066001
102066701
102067001
102068501
102078101
102100001
102156301
102157001
102157601
102158301
102160101
102160501
102169401
102170901
102188701
102195201
102223601
102224001
102224301
102228001
102231601
102234901
102241501
102242101
102242701
102243402
102247201
102248801
102249901
102251501
102251601
102251701
102256901
102257201
102258701
102258801
102259001
102264001
102264601
102264701
102266201
102266301
102267101
102267301
102267601
102267701
102267801
102267901
102268001
102268101
102268201
102268301
102268401

Page i-6

6-9
1-21

1-11, 1-15
1-11, 1-15
6-7

6-7

15

1-3

6-7

35

33

35

33

1-3

4-13

13-7

4-13

6-9, 12-7, 12-13
9-15
7-5,7-9
37,311
3-3, 3-5, 3-9
37,311
37,311
1-13, 3-5, 3-9
13-7

11-5

4-13

13-7

4-13

13-7

13-3

13-7

1-19, 1-21
1-19, 1-21
6-9

10-5

8-15

6-9

1-3

7-21

12-3

45

11-3

6-9

11-3, 115
6-9

12-3, 12-9
12-7, 12-13
12-5, 12-11
12-5

12-5, 12-11
12-5, 12-11
12-5

12-5

12-5, 12-11

102268601
102268701
102268801
102268901
102269001
102269101
102269201
102269301
102269401
102269701
102269901
102270001
102270201
102270301
102270401
102270501
102270701
102271101
102271201
102271401
102271501
102271601
102271701
102271801
102271901
102272001
102272101
102272201
102272301
102272501
102274101
102274301
102276001
102278001
102292801
102301401
102304801
102304901
102316101
102316701
102323201
102330901
102331201
102331601
102331701
102331801
102333301
102333401
102333601
102333901
102334701
102334801
102335001
102336001
102336101
102339201

INDEX

12-3, 12-9
12-7

12-7
12-7,12-13
12-7,12-13
4-5, 12-7, 12-13
4-5, 12-7, 12-13
4-5, 12-7, 12-13
12-7,12-13
7-21

8-21

8-21

8-25

8-25

8-25

8-25

9-9, 9-11
8-21

8-23

8-23

8-25

8-23

9-9

8-25

8-25

8-15

8-23

8-13, 8-25
8-23

7-21

4-5, 12-7, 12-13
3-9
4-5,12-7, 12-13
6-3

5-3

1-9

8-9, 8-11
8-21, 8-23
7-13

12-15

5-3

13-9

4-13

4-11

4-11

4-11

4-11

9-5

9-5

9-5

3-9

3-9

1-15

9-13

9-13

4-7, 4-11

102345901 3-7, 3-11
102355301 7-29
102430901 8-13
102431001 8-11
102452401 12-11
102452501 12-11
102452601 12-13
102452701 12-13
102453001 12-11
102453101 12-11
102453201 12-11
102457401 12-9
102555501 13-3
102562401 13-3

472 park brake cable 4-13

A
a-arm 6-7
accelerator pedal 5-5
accelerator pedal adjustment tool  13-3
accelerator pedal return spring cup  5-5
accelerator pivot rod 5-5
acceleratorrod 5-5
a-connector (starter/generator) 7-25
adapter
cable (IQDM) 13-7
adhesive, guide ring  13-3
adjuster
hydraulic brake 13-7
adjuster, axle (brake) 4-3, 4-5
air box 9-15, 9-17
air box top  9-17
air duct 9-15, 9-17
air filter  9-15, 9-17
AM10080 12-5
AM10081 12-5
angle, tailgate 1-13
arbor 13-3
arm
differential lock lever 12-7, 12-13
governor lever 12-3, 12-9
pivot 12-3, 12-9
rocker 8-9, 8-21
armature 7-25
armrest 1-5, 1-7
assembly
a-arm  6-7
accelerator pedal 5-5
accelerator rod 5-5
airbox 9-15
airboxtop 9-15
armature 7-25
axle 12-7,12-13
bearing (steering column) 6-3
bolt (float chamber) 9-7, 9-9
brake 4-5

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



INDEX

brake drum 6-7 battery terminal protector spray 13-3 oil filter  8-7, 8-19
brake drum and hub  4-3 battery thermometer 13-3 oil level switch  8-11, 8-23
brake pedal 5-3 bearing retaining 9-17
carburetor (fe350 engine) 9-7, 9-11 ball (transaxle) 12-5 rpm limiter  8-5, 8-17
carburetor (fe400 engine) 9-9, 9-11 ball, C-3 sealed (transaxle) 12-11 snubber 8-27
connecting rod  8-13, 8-25 ball, sealed (transaxle) 12-11 support  9-13
cylinder head 8-9, 8-21 crankshaft 8-11, 8-23 tailgate 1-13, 1-17
drive clutch (fe350 engine) 11-3 hub 6-7 throttle 9-11
drive clutch (fe400 engine) 11-3 idler (drive clutch) 11-3 transmission cable support 7-15, 12-3,
drive hub  11-3 inner axle tube  12-5, 12-11 12-9
driven clutch  11-5 lower pinion (steering) 6-5 bracket (fuel gauge/hour meter)  7-23
fixed face (drive clutch) 11-3 needle 12-5,12-11 brake 4-5
float (carburetor) 9-7, 9-9 outer axle tube 12-7, 12-13 brake adjustment tool  13-3
float chamber  9-7, 9-9 pivot support  5-5 brake cable hanger 4-13, 6-9
front panel (cargo box) 1-13, 1-17 thrust 6-7 brake cable release tool  13-3
headlight 7-21 upper pinion (steering) 6-5 brake cluster 4-3
idle screw  9-7, 9-9 bearing and oil seal remover 13-3 brake drum  4-3, 4-5, 6-7
inner ball joint  6-5 bearing cup  6-7 brake hose 4-9, 4-11
master cylinder 4-7 bearing driver set 13-3 brake line  4-9, 4-11
moveable face (driven clutch) 11-5 bearing puller 13-3 brake mounting block  5-3
pilot air screw  9-7, 9-9 bearing puller wedge  13-3 brake pedal 5-3
scorecard plate  6-3 bearing retainer (starter/generator) 7-25 brake pedal adjustment tool  13-3
screw (float chamber) 9-7, 9-9 bearing seat (steering column) 6-3 brake pedal tension tool  13-3
side panel (cargo box) 1-13, 1-17 bell crank  4-7 breather (transaxle) 12-3, 12-9
steering column  6-3 bell crank and shaft 7-17, 7-19 bronze bushing 6-7, 7-15, 7-17, 7-19
steering gear box 6-5 bell crank, forward/reverse 7-15 brush 7-25
tailgate 1-13 belt, drive 11-3 brush connector  7-25
tilt bed 1-11 belt, starter/generator  7-27, 11-3 brush holder  7-25
turn signal lens ~ 7-21 bezel, choke cable 9-15, 9-17 brush inspection port cover  7-25
wheel and tire  2-3 bezel, headlight 7-21 brush spring  7-25
wire 7-27 block, fuse  7-17, 7-19 bucket seat 1-5
wire harness  7-5, 7-9, 7-13 block, terminal  7-21 bulb, halogen  7-21

axle 12-7,12-13 body, front 1-3 bumper

axle adjuster (brake) 4-3, 4-5 bolt return spring  5-5

axle hardware 4-3, 4-5 banjo (brake) 4-3, 4-9, 4-11 rubber 1-9, 5-3

axle tube 12-7, 12-13 differential lock pinch  12-7, 12-13 seat 1-7

axle, stop  6-9, 12-7, 12-13 kingpin  6-7 tube 1-3

u- 6-9 bushing
B wheel cylinder  4-3, 4-5 bronze 6-7, 7-15, 7-17, 7-19
boot bronze spindle 6-7

backing plate (brake) 4-3, 4-5

ball bearing (transaxle) 12-5 park brake lever 4-13 drive clutch  11-3
ball bearing, C-3 sealed (transaxle) 12-11 rubber 9-3, 9-5 nylon  1-13, 1-17
ball bearing, output shaft 7-25 steering column  6-3 steel 1-11, 1-15, 6-9
ball bearing, sealed (transaxle) 12-11 boot (master cylinder)  4-7 tailgate latch  1-17
ball joint 6-5, 7-15 boot shield 4-13 urethane 1-11, 1-15, 6-7, 6-9
ball stud 5-5, 7-15, 7-17, 7-19, 12-3, 12-9 bottom, air box  9-17
ball, steel (transaxle) 12-5, 12-11 brace, trailer hitch  1-19 C
ball, steel pressure relief 8-7, 8-19 bracket cable
band, rpm limiter mount  8-5, 8-17 accelerator support  9-13 accelerator, snap-in  9-13
barb, vent 9-3, 9-5 adjusting (starter/generator) 7-27 choke 9-15, 9-17
barrel, plastic 1-7, 1-13, 1-17 differential lock 12-3, 12-9 choke, bezel 9-15, 9-17
base, forward/reverse shifter 7-15 governor cable engine  9-13, 10-5 differential lock  12-15
battery master cylinder mounting  4-7 governor, snap-in  9-13
12-volt  7-29 mounting (headlight)  7-21 IQDM  13-7
clamp 7-29 mounting (starter) 7-27 park brake 4-13
battery discharge machine 13-3 muffler mounting  10-3, 10-5 transmission  7-15

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page i-7



calibration test module  13-3
cam (driven clutch) 11-5

cam installation tool 13-3
cam, electrical box 7-17, 7-19
cam, neutral lockout 7-15
camshaft 8-11, 8-23

cap
corner 1-5,1-7,1-13,1-17
filler 4-7

fuel tank 9-3, 9-5
locking 4-5, 12-7, 12-13

rubber center 4-5, 12-7, 12-13

seat back 1-7
tuber bumper 1-3

carburetor (fe350 engine) 9-7, 9-11
carburetor (fe400 engine) 9-9, 9-11

carburetor float level tool 13-7
card, safety first 13-9
cargo box 1-17
case
gear 12-3,12-9
gear carrier 12-5, 12-11
rocker 8-9, 8-21
charger bezel tool 13-3
choke cable 9-15
choke cable bezel 9-15, 9-17
choke valve o-ring  9-15
circlip
input shaft 12-11
circlip, type-e  8-9, 8-21
clamp
battery 7-29
cable retaining 9-13
hose 9-3, 9-5, 9-17
hose (air intake) 9-15
hose (bronze) 9-11
hose (gray) 9-3, 9-5, 9-11
hose (red) 9-3, 9-5
muffler 10-3, 10-5
p- 4-9,4-11
plastic (fuel line) 9-3, 9-5
clevis pin  4-5, 4-13
clevisrod 4-7
clip
horseshoe 4-9, 4-11
scorecard  6-3
cluster, brake 4-3
clutch alignment tool  13-5
clutch removal tool 13-3
clutch tool kit 13-5

clutch, drive (fe350 engine) 11-3
clutch, drive (fe400 engine) 11-3

clutch, driven 11-5

cog, differential lock 12-7, 12-13

coil cover shock 6-7
coil, field 7-25

INDEX

coil, ignition  8-5, 8-17
collet (cylinder head) 8-9, 8-21
communication display module 13-5
compression gauge 13-5
compression mount  6-9
compression tester 13-5
compressor, piston ring  13-9
compressor, valve spring  13-11
connecting rod  8-13, 8-25
connecting rod (crankshaft) 8-13, 8-25
connecting rod alignment tool (diesel) 13-5
connector, oil sending unit  8-11, 8-23
console cover 1-5
continuity tester  13-5
control, differential lock 12-15
cornercap 1-5, 1-13
counterbalance guide shaft 8-13, 8-25
counterbalance weight 8-13, 8-25
cover

brush inspection port  7-25

console 1-5

crankcase 8-11, 8-23

dust 4-3, 4-5, 6-7

electrical component box 7-17, 7-19

gearcase 12-5,12-11

oil pump 8-7, 8-19

vinyl seat back 1-7

vinyl seat bottom 1-7
crank sleeve setter tool 13-5
crank, bell  4-7
crankcase 8-13, 8-25
crankshaft 8-13, 8-25
crankshaft bearing replacement tool  13-5

crankshaft main bearing driver attachment
tool 13-5

crankshaft main bearing driver tool 13-5

crankshaft main bearing pilot attachment
tool 13-5

cup
accelerator pedal return spring  5-5
bearing 6-7

seat holder 1-5
cushion, shock absorber 6-9
cutter, valve seat 13-5, 13-11
cylinder head 8-9, 8-21
cylinder, master 4-7
cylinder, wheel 4-3, 4-5

D

damper 8-5, 8-17

dash hardware 1-3

dash panel 1-3

dashboard 1-3

decal
bed latch warning  3-3, 3-5, 3-9
bedload 1-13, 1-17

bed load warning  3-3, 3-5, 3-9
Carryall 272 3-5
Carryall 472 3-9
Club Car 3-7,3-11
Club Car tailgate 1-13, 1-17, 3-3, 3-5,
3-9
crush area warning  3-3, 3-5, 3-9
differential lock control warning  3-3, 3-5,
3-9, 12-15

diode wiring 3-7, 3-11
driver/passenger warning  3-3, 3-5, 3-9
frame ground 3-7, 3-11
gasoline warning  3-7, 3-11
Ingersoll-Rand (gold) 3-3, 3-5, 3-9
key switch  3-3, 3-5, 3-9
operating instructions  3-3, 3-5, 3-9
passenger warning  3-9
rotating parts  3-7, 3-11
rotating parts and hot manifold  3-7, 3-11
trailer hitch  1-19, 1-21, 3-7, 3-11
Turf 272  3-3
under age warning  3-3, 3-5, 3-9
vehicle loading  3-3, 3-5, 3-9
winch cable warning 3-7, 3-11

decal, Club Car 1-3

decal, IR 1-3

decal, Key Switch  3-3

decal, Operating Instructions  3-3

diesel tachometer probe 13-9

differential gear 12-5, 12-11

differential lock 12-7, 12-13, 12-15

differential pin  12-5, 12-11

diode 7-21

diode, flyback 7-19

diode, headlight 7-21

dipstick  8-3, 8-15

double lip seal 6-7

drain plug 8-7, 8-19

drain plug (transaxle) 12-3, 12-9

drive belt 11-3

drive clutch (fe350 engine) 11-3

drive clutch (fe400 engine) 11-3

drive clutch button 11-3

drive clutch fixed sheave tool 13-5

drive clutch holder tool 13-5

drive clutch hub puller 13-5

drive clutch puller 13-5

drive clutch spider removal tool 13-5

drive hub 11-3

driven clutch 11-5

driven clutch cam puller 13-5

driven clutch puller plug  13-5

driven clutch spring compression base tool

13-5
driven clutch spring compression collar tool
13-5

Page i-8 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



driven clutch spring compression nut tool
13-5

driver, drive clutch  11-3

drum, brake 4-3, 4-5, 6-7

dry moly lubricant  13-7

duct, air 9-15

dust cover 4-3, 4-5, 6-7

dust seal 6-5

E

e-clip (air box top) 9-15

electrical box cam 7-17, 7-19

end bell, commutator 7-25

end bell, output shaft 7-25

engine shroud 8-3, 8-15

engine, fe350 ohv gasoline 8-3
engine, fe400 ohv gasoline 8-15
equalizer 4-13

equalizerrod 4-7, 5-3

exhaust gasket 10-3, 10-5

exhaust system (fe350 engine) 10-3
exhaust system (fe400 engine) 10-5
exhaust valve 8-9, 8-21

F
fan housing 8-3, 8-15
fan shroud 8-3, 8-15
fan, flywheel 8-5, 8-17
fe350 ohv gasoline engine  8-3
fe400 ohv gasoline engine  8-15
fender, front 1-3
fender, rear 1-21
field coil (starter/generator) 7-25
fillercap 4-7
filter

air 9-15, 9-17

fuel 9-3, 9-5

oil 8-7,8-19
fitting, grease  6-7
fixed face (drive clutch) 11-3
fixed face (driven clutch) 11-5
flange, wheel bolt  4-5
float (carburetor) 9-7, 9-9
float chamber 9-7, 9-9
floor mat 1-3
flywheel 8-5, 8-17
flywheel puller 13-7
fork, shift 12-5, 12-11
forward/reverse shifter 7-15
frame, tilt bed 1-15
f-terminal insulator  7-25
fuel gauge 7-23
fuel impulse pump  9-3, 9-5
fuelinjection pump pressure testertool  13-7
fuel line 9-3, 9-5
fuel strap 9-3, 9-5

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

INDEX

fuel tank 9-3, 9-5

fuse block 7-17, 7-19
fuse, 10-amp 7-17, 7-19
fuse, 20-amp 7-17, 7-19

G

gasket
carburetor insulator  9-11
crankcase cover 8-11, 8-23
drain plug 8-7, 8-19
exhaust 10-3, 10-5
float chamber 9-7, 9-9
head 8-9, 8-21
insulator 9-11
liquid 12-3, 12-9, 13-7
oil pump 8-7, 8-19
rocker arm case 8-9
rocker case 8-21
throttle bracket 9-11
gasket kit 8-9, 8-11, 8-21, 8-23
gauge, compression 13-5
gauge, fuel 7-23
gear
12 tooth 12-5
13 tooth 12-11
70 tooth 12-5, 12-11
cluster idler 12-5, 12-11
differential 12-5, 12-11
differential idler 12-5, 12-11
helical (crankshaft) 8-13, 8-25
input 12-5, 12-11
output 12-5, 12-11
spur (crankshaft) 8-13, 8-25
spur (transaxle) 12-5, 12-11
gearcase 12-3, 12-9
gear case cover 12-5,12-11
gear yoke 13-7
governor 12-5,12-11
governor lever arm  12-3, 12-9
governor shaft installation tool 13-7
grease fitting 6-7
grill (front body) 1-3
grip, hand  1-13, 1-17
grip, pencil  6-3
grommet 9-17
grommet (flywheel) 8-5, 8-17
grommet, insulation 9-3, 9-5
guard, unitized transaxle 12-3, 12-9
guide
oil (transaxle) 12-5, 12-11
steering 6-5
valve 8-9, 8-21
valve seat cutter 13-11
guide ring adhesive  13-3

H

halogen bulb  7-21

hand grip 1-13

hand grip, tilt latch  1-11, 1-15
handle, differential lock 12-15
handle, forward/reverse switch 7-15
hanger, brake cable 4-13, 6-9
hardware, terminal (starter/generator) 7-25
harness, headlight wire 7-21
harness, wire 7-5, 7-9, 7-13
headlight 7-21

headlight lens 7-21

hinge plate 1-5

hinge plate, body 1-5

hinge, tilt bed 1-11

hitch, receiver trailer 1-21

hitch, trailer 1-19

hold-down, (brake) shoe 4-3, 4-5
holder, radio/beverage 1-5
horseshoe clip 4-9, 4-11

hose, brake 4-9, 4-11

hose, intake 9-15, 9-17

hour meter 7-23

housing
differential lock 12-7, 12-13
fan 8-3, 8-15

field coil (starter/generator) 7-25
hub 12-7,12-13
hub bearing 6-7
hub, drive  11-3
hub, synchronizer clutch 12-5, 12-11
hydraulic brake adjuster 13-7
hydraulic lifter  8-11, 8-23
hydraulic shoe 4-3, 4-5
hydrometer 13-7

idle gear bushing replacement tool 13-7
idle screw 9-7, 9-9

ignition coil  8-5, 8-17

insert, synchronizer 12-5, 12-11
insert, threaded 1-5

insert, wood 1-7

insulation 1-15

insulation, bulk  1-11

insulator, carburetor 9-11
insulator, f-terminal  7-25

intake hose 9-17

intake pipe 9-11

intake valve 8-9, 8-21

internal retaining ring pliers  13-7
1Q display module (IQDM) 13-7

J

jet, main  9-7, 9-9

Page i-9



jet, pilot 9-7, 9-9

joint
ball 6-5, 7-15
inner ball  6-5
spring-loaded ball  5-5
steering 6-3

K

key (crankshaft) 8-13, 8-25

key (dash panel) 7-23

key (driven clutch) 11-5

key (flywheel) 8-5, 8-17

key (transmission) 11-5

key switch  7-23

key, woodruff  7-25, 12-3, 12-9

kingpin bolt  6-7

kit
accelerator pivot rod  5-5
axle adjuster 4-3, 4-5
axle hardware 4-3, 4-5
brake pedal adjustment tool 13-3
dash hardware 1-3
diode 7-21
drive clutch weight 11-3
driven clutch button  11-5
fuel tank  9-3, 9-5

gasket (engine) 8-9, 8-11, 8-21, 8-23

hydraulic shoe 4-3, 4-5
1Q display module (IQDM) 13-7
pulley 4-13
pulley nut and screw  7-25
rear receiver 1-21
reverse buzzer 7-21
shock absorber cushion 6-9
tune-up 13-9
knob, light switch  7-23

L

latch
tailgate 1-17
weld 1-15

wire (air box) 9-15, 9-17
latch (cargo bed) 1-13
latch weld (cargo bed) 1-11
lead wire 8-5, 8-17
lens, headlight 7-21
lens, turn signal  7-21
lever
adjuster (brake) 4-3, 4-5
choke 9-15, 9-17
differential lock 12-7, 12-13
park brake 4-5, 4-13
shifter 12-3, 12-9
transmission shifter 12-3, 12-9
lifter, hydraulic  8-11, 8-23

INDEX

light switch  7-23

light switch knob  7-23
light, low oil warning 7-23
limit switch  7-15, 7-17
limiter, rpm 8-5, 8-17

line
brake 4-9, 4-11
fuel 9-3, 9-5

vent 9-3, 9-5, 9-11
link, rack and pinion drag 6-5
liquid gasket 13-7
locking cap 4-5, 12-7, 12-13
long park brake cable 4-13
lubricant, dry moly  13-7
lubricant, moly-teflon  13-7
lug nut 2-3, 4-3, 4-5, 6-7
lug stud 4-3, 6-7, 12-7, 12-13

M
main jet 9-7, 9-9
master cylinder 4-7
mat, floor 1-3
meter, hour 7-23
meter, volt ohm 13-11
module
calibration test  13-3
communication display 13-5
moly-teflon lubricant  13-7
mount, compression 6-9
moveable face (drive clutch) 11-3
moveable face (driven clutch) 11-5

N

neutral lockout cam 7-15
nozzle, main (fe350 engine) 9-7
nozzle, main (fe400 engine) 9-9
nut, key switch  7-23

nut, lug 2-3, 4-3, 4-5, 6-7

o)

oil filler tube 8-3, 8-15

oil fiter 8-7, 8-19

oil level sensor 8-11, 8-23

oil pressure gauge tool 13-7

oil pressure tester (diesel) tool 13-9
oil pump and rotor  8-7, 8-19

oil seal 8-13

oil seal (axle tube) 12-7, 12-13

oil seal (crankshaft) 8-11, 8-25

oil seal (governor pivot) 12-3, 12-9
oil seal (shifter shaft) 12-3, 12-9
oil seal, input shaft 12-5, 12-11

oil warning light 7-23

o-ring 8-11, 8-23, 12-7, 12-13

—_ e~ o~ —~

o-ring (counterbalance shaft) 8-13, 8-25

o-ring (oil sending connector) 8-11, 8-23
o-ring (rocker case hardware) 8-9, 8-21

o-ring, choke valve 9-15
o-ring, oil filter mount  8-7, 8-19

P

pad
accelerator pedal 5-5
brake pedal 5-3
spring 6-9
thermal 7-21
paint, touch-up 13-9
panel
dash 1-3
front (cargo box) 1-13, 1-17
seat 1-5
seat support  1-7
side (cargo box) 1-13, 1-17
p-clamp 4-9, 4-11
pedal, accelerator 5-5
pedal, brake 5-3
pencil grip  6-3
pilot air screw 9-7, 9-9
pilot jet 9-7,9-9
pin
bow tie locking 4-7, 5-3
clevis 4-5, 4-13, 5-3
differential 12-5, 12-11
hair spring cotter 4-13
piston 8-13, 8-25
pinion, steering 6-5
pipe, intake 9-11
piston 8-13, 8-25
piston pin  8-13, 8-25
piston pin retaining ring  8-13, 8-25
piston ring compressor 13-9
piston ring pliers  13-9
piston ring set  8-13, 8-25
pivotarm 12-3, 12-9
plastic barrel 1-13
Plastigauge tool 13-9
plate 8-9, 8-21
backing (brake) 4-3, 4-5
body hinge 1-5
floor 1-15
flywheel fan 8-5, 8-17
hinge 1-5
mounting 8-27
oil filter screen  8-11, 8-23
oil pump 8-7, 8-19
scorecard 6-3
suspension mounting  6-7
thrust 12-5, 12-11
tilt bed latch  1-9
pliers
internal retaining ring  13-7

Page i-10 2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



pistonring 13-9
retaining ring  13-9
plug
cap 8-5,8-17
drain 8-7, 8-19
drain (transaxle)
drive clutch  11-3
driven clutch puller 13-5
spark (ohv) 8-5, 8-17
pole set (starter/generator) 7-25
pop rivet 1-5, 4-9, 4-11, 4-13, 9-15, 12-15
press weldment 13-5
pressure switch  4-7
proprod 1-9
protector spray, battery terminal  13-3
puller
bearing 13-3
clutch 13-3
drive clutch  13-5
drive clutch hub  13-5
driven clutch cam 13-5
flywheel 13-7
seal 13-9
puller, special use tool 13-9
pulley (starter/generator) 7-25
pulley nut and screw (starter/generator)
7-25
pulley, flat mount 4-13
pump cover (oil) 8-7, 8-19
pump, fuel impulse 9-3, 9-5
pump, oil and rotor  8-7, 8-19
pushrod 4-7,8-9, 8-21

12-3, 12-9

R

rack and pinion drag link  6-5
rack, steering  6-5
radio/beverage holder 1-5
reamer, valve guide 13-9
regulator, voltage  7-17, 7-19
remover, bearing and oil seal 13-3
retainer

bearing (starter/generator) 7-25

headlight 7-21

shock absorber cushion 6-9

spiral ring  11-3

spring 5-5

spring (drive clutch) 11-3

valve spring 8-9, 8-21
retaining ring (drive clutch) 11-3
retaining ring (driven clutch) 11-5
retaining ring pliers  13-9
return spring bumper 5-5
reverse buzzer 7-21
ring

piston (set) 8-13, 8-25

piston pin retaining 8-13, 8-25

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

INDEX

retaining (drive clutch) 11-3
retaining (driven clutch) 11-5
snap (steering) 6-5
spiral back-up 11-3
synchronizer 12-5, 12-11
rivet, blind 1-3
rivet, pop 1-5, 4-9, 4-11, 4-13, 9-15, 12-15
rocker arm 8-9, 8-21
rocker case 8-9, 8-21
rocker shaft 8-9, 8-21
rod
accelerator 5-5
accelerator pivot  5-5
connecting 8-13, 8-25
connecting (crankshaft)
equalizer 4-7, 5-3
prop 1-9
push 4-7, 8-9, 8-21
shift 12-5, 12-11
rod, clevis 4-7
rpm limiter  8-5, 8-17
rubber boot 9-3, 9-5
rubber bumper 1-9, 5-3

8-13, 8-25

S

safety firstcard 13-9
scorecard clip 6-3
scorecard plate  6-3
screen, oil filter 8-11, 8-23

screw
idle 9-7,9-9
pilot air 9-7, 9-9

pole piece (starter/generator) 7-25
rack guide 6-5
tuflok  1-3

screw, valve clearance adjuster 13-9

seal
bed 1-5,1-15
crankshaft 8-23
double lip 6-7
dust 6-5
input shaft oil
intake 9-17
intake (air box) 9-15
oil 8-13
oil (axle tube)
oil (crankshaft)
oil (governor pivot) 12-3, 12-9
oil (shifter shaft) 12-3, 12-9
steering pinion dust  6-5
valve 8-9, 8-21

seal puller 13-9

seat back 1-7

seat bottom 1-7

seat panel 1-5

seat support  1-5

12-5, 12-11

12-7,12-13
8-11, 8-25

seat, bucket 1-5
seat, spring 8-9, 8-21

sensor, oil level 8-11, 8-23
set, pole 7-25

shackle, rear spring  6-9
shaft

counterbalance guide 8-13, 8-25
input 12-5, 12-11
rocker 8-9, 8-21
shifter 12-3, 12-9
steering column  6-3
shield, air duct 9-15
shield, boot 4-13
shift fork 12-5, 12-11
shift rod 12-5, 12-11
shifter shaft 12-3, 12-9
shifter, forward/reverse  7-15
shim
crankshaft 8-13, 8-25
latch plate  1-9
tilt bed pivot  1-15
shim (camshaft) 8-11, 8-23
shock absorber cushion 6-9
shock absorber, rear 6-9
shock tower 6-7
shock, coil cover 6-7
short park brake cable 4-13
shroud, engine  8-3, 8-15
shroud, fan 8-3, 8-15
sleeve (governor) 12-5, 12-11
sleeve, steel 6-7
sleeve, synchronizer 12-5, 12-11
snap ring (steering) 6-5
snubber 8-27
solenoid, 12-volt
spacer
accelerator pedal 5-5
differential lock 12-7, 12-13
fixed face shaft 11-3
key switch  7-23
ratchet support  5-5
rear suspension 6-9
spanner wrench  13-9

7-17, 7-19

spark plug (ohv) 8-5, 8-17
spindle 6-7
spray, battery terminal protector 13-3
spring
brake pedal return  4-7
brush 7-25
compression 1-13, 1-17, 6-3

differential lock 12-7, 12-13
drive button  11-3

drive clutch  11-3

engine valve 8-9, 8-21
forward/reverse cam 7-15
latch extension 1-11, 1-15

Page i-11



rear four-leaf  6-9
return 5-5, 9-17
return (air box) 9-15
shoe to shoe 4-3, 4-5
synchronizer 12-5, 12-11
tapered compression  6-3
throttle return  9-11
yoke (steering) 6-5
spring pad  6-9
spring seat 8-9, 8-21
starter/generator  7-25, 7-27
steel ball (transaxle) 12-5, 12-11
steel bushing 1-11, 1-15, 6-9
steel sleeve 6-7
steering column  6-3
steering column bearing press tool 13-9
steering column retaining ring tool  13-9
steering gear box 6-5
steering guide  6-5
steering pinion  6-5
steering rack 6-5
steering stop  6-7
steering wheel 6-3
steering wheel puller tool 13-9
stem, valve 2-3
stiffener, flywheel side  8-27
stiffener, pto side 8-27
stiffener, seat  1-7
stop, axle 6-9, 12-7, 12-13
stop, steering  6-7
strap, seat bottom 1-7
stud
ball 5-5, 7-15, 7-17, 7-19, 12-3, 12-9
flush head 1-13, 1-17
lug 4-3, 6-7,12-7, 12-13
support
accelerator pivot rod 5-5
latch plate  1-9
lower fender 1-3
seat 1-5
upper front body 1-3
suspension mounting plate  6-7
switch
key 7-23
light 7-23
limit 7-15, 7-17
pressure 4-7
synchronizer clutch hub  12-5, 12-11
synchronizer ring 12-5, 12-11
system, exhaust (fe350 engine) 10-3
system, exhaust (fe400 engine) 10-5

T
10-amp fuse 7-17, 7-19
12-volt battery  7-29
12-volt solenoid  7-17, 7-19

Page i-12

INDEX

20-amp fuse 7-17, 7-19
tachometer 13-9
tachometer probe, diesel 13-9
tailgate 1-13, 1-17
tailgate angle 1-17
tailskirt  1-19, 1-21
tape, VHB (air duct shield) 9-15
tape, VHB (console cover) 1-5
terminal block  7-21
terminal hardware (starter/generator) 7-25
tester, continuity 13-5
thermalpad 7-21
thermometer, battery  13-3
thrust bearing 6-7
thrust plate 12-5, 12-11
tie, wire  6-5, 7-21, 7-23
tiltbed 1-15
tilt bed hinge 1-15
tilt bed, manual lift 1-11
tire 2-3
tool
accelerator pedal adjustment 13-3
brake adjustment 13-3
brake cable release 13-3
brake pedal adjustment 13-3
brake pedal tension 13-3
cam installation 13-3
carburetor float level 13-7
charger bezel 13-3
clutch alignment 13-5
connecting rod alignment  13-5
crank sleeve setter 13-5
crankshaft bearing replacement  13-5
crankshaft main bearing driver 13-5

crankshaft main bearing driver
attachment 13-5

crankshaft main bearing pilot
attachment 13-5

drive clutch fixed sheave 13-5

drive clutch holder 13-5

drive clutch spider removal 13-5

driven clutch spring compression base

13-5

driven clutch spring compression collar
13-5

driven clutch spring compression nut
13-5

fuel injection pump pressure tester 13-7
governor shaft installation  13-7

idle gear replacement 13-7

oil pressure gauge  13-7

oil pressure tester 13-9

Plastigauge 13-9

puller, special use 13-9

steering column bearing press 13-9
steering column retaining ring  13-9
steering wheel puller 13-9

transaxle axle seal 13-9
transaxle pinion seal 13-9
transmission 13-9
valve clearance adjustment 13-11
valve guide driver 13-9
valve guide replacement 13-9
tool kit, clutch  13-5
top, air box 9-15, 9-17
touch-up paint 13-9
tower, shock 6-7
track, prop rod 1-9
trailer hitch  1-19
trailer hitch, receiver 1-21
transaxle axle seal tool 13-9
transaxle pinion seal tool 13-9
transaxle, unitized 12-3, 12-9
transmission cable 7-15
transmission shifter lever 12-3, 12-9
transmission tool  13-9
trim, seat bottom  1-7
tube
7 mm (flywheel) 8-5, 8-17
axle 12-7,12-13
crankcase vent 9-11
oil filler 8-3, 8-15
tune-up kit  13-9
turn signal lens  7-21

U

u-bolt 6-9
unitized transaxle 12-3, 12-9
urethane bushing 1-11, 1-15, 6-7, 6-9

\'
valve 8-9, 8-21
choke 9-15, 9-17
exhaust 8-9, 8-21
fuel pickup tube 9-3, 9-5
intake 8-9, 8-21
stem 2-3
valve clearance adjuster screw 13-9
valve clearance adjustment wrench  13-11
valve guide 8-9, 8-21
valve guide driver tool 13-9
valve guide reamer 13-9
valve guide replacement tool 13-9
valve seal 8-9, 8-21
valve seat cutter 13-5, 13-11
valve seat cutter guide 13-11
valve seat t-wrench  13-11
valve spring compressor  13-11
ventline 9-11
vent, fuel tank 9-3, 9-5
volt ohm meter 13-11
voltage regulator 7-17, 7-19

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



INDEX

w
warning light, oil  7-23
washer
copper (brake) 4-3, 4-9, 4-11
delrin flat 7-15, 7-17, 7-19
kingpin wave 6-7
mounting 11-3, 11-5
nylon flat 7-15
spring 12-5, 12-11
thrust 12-5, 12-11
wave 7-15
wedge (steering column)  6-3
wedge, bearing puller 13-3
weight, counterbalance 8-13, 8-25
weight, drive cluich 11-3
weldment, forward/reverse bell crank  7-15
weldment, press  13-5
wheel 2-3
wheel bolt flange 4-5
wheel cylinder 4-3, 4-5
wheel, steering 6-3
wire harness 7-5, 7-9, 7-13
wire latch  9-15, 9-17
wire tie  6-5, 7-21, 7-23
wire, lead 8-5, 8-17
woodruff key 7-25, 12-3, 12-9
wrench, spanner 13-9

Y
yoke spring (steering) 6-5
yoke, gear 13-7

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page i-13



Your Comments Are Appreciated

Please select gur caegory:

[ ] Distributor/Dealer [ ] Technician
[ ] Individual Owner [ ] Golf Course Superintendent
[] Club Car Associate/Representative [ ] Other:

In order to help us better serve you, please rate this publication in the following catgories:

Poor Fair Average Good Excellent
1. Ease of Understanding ] [] [] ] ]
2. Ease of Finding Information ] ] ] ] ]
3. Clarity of lllustrations ] ] ] ] ]
4. Index Usability ] ] ] ] ]

Comments/Suggestions

Please fax a copy of this page to (706) 228-2662.

Thank You!
Club Car Technical Publication Department

2004/2005 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List






i

IngersollRand

CubCar |

Club Car, Inc.

P.O. Box 204658
Augusta, GA 30917-4658
USA

Web www.clubcar.com
Phone 1.706.863.3000
1.800.ClubCar
Int’l  +1706.863.3000
Fax 1.706.863.5808



	Contents
	Body and Trim
	Front Body Trim
	Front Seats
	Rear Seat and Support Structure - Carryall 472 Vehicles
	Latch Plate and Prop Rod - Turf 272 and Carryall 272 Vehicles
	Tilt Bed, Hinge and Latch - Turf 272 and Carryall 272 Vehicles
	Cargo Box - Turf 272 and Carryall 272 Vehicles
	Tilt Bed, Hinge and Latch - Carryall 472 Vehicles
	Cargo Box - Carryall 472 Vehicles
	Rear Body Trim - Carryall 272 Vehicles
	Rear Body Trim - Carryall 472 Vehicles

	Wheels and Tires
	Wheels and Tires

	Decals
	Decals, Continued - Turf 272 and Carryall 272 Vehicles
	Decals, Continued - Carryall 472 Vehicles
	Decals, Continued - Carryall 472 Vehicles
	Decals - Turf 272 Vehicles
	Decals - Carryall 272 Vehicles

	Brake Systems
	Front Brake Assembly
	Rear Brake Assembly
	Master Cylinder
	Hydraulic Brake System - Turf 272 and Carryall 272 Vehicles
	Hydraulic Brake System - Carryall 472 Vehicles
	Hand Park Brake Assembly

	Pedal Group
	Brake Pedal Assembly
	Accelerator Pedal Assembly

	Steering, Front and Rear Suspension
	Steering Column
	Steering Gear Assembly
	Front Suspension
	Rear Suspension

	Electrical System
	Wiring - Turf 272, Pedal-Start Vehicle
	Wiring - Turf and Carryall 272 Key-Start Vehicles
	Wiring - Carryall 472, Key-Start Vehicle
	Forward/Reverse Shifter Assembly
	Electrical Component Box, Pedal-Start Vehicles
	Electrical Component Box, Key-Start Vehicles
	Electrical Components, Front Body
	Electrical Components, Dash Panel
	Starter/Generator Assembly
	Starter/Generator Mounting
	Battery

	Engine
	FE350 Engine (Pedal-Start) - Shrouds and Brackets
	FE350 Engine (Pedal-Start) - Ignition Components and Flywheel
	FE350 Engine (Pedal-Start) - Oil Circulation
	FE350 Engine (Pedal-Start) - Cylinder Head
	FE350 Engine (Pedal-Start) - Crankcase, Camshaft and Oil Sensor
	FE350 Engine (Pedal-Start) - Crankcase and Crankshaft
	FE400 Engine (Key-Start) - Shrouds and Brackets
	FE400 Engine (Key-Start) - Ignition Components and Flywheel
	FE400 Engine (Key-Start) - Oil Circulation
	FE400 Engine (Key-Start) - Cylinder Head
	FE400 Engine (Key-Start) - Crankcase, Camshaft and Oil Sensor
	FE400 Engine (Key-Start) - Crankcase and Crankshaft
	Engine Mounting

	Fuel, Intake, and Governor Systems
	Fuel System - Turf 272 and Carryall 272 Vehicles
	Fuel System - Carryall 472 Vehicles
	Carburetor Assembly, FE350 engine
	Carburetor Assembly, FE400 engine
	Carburetor Installation
	Governor and Accelerator Cables
	Intake Duct, Choke, and Air Box Assembly - Turf 272 and Carryall 272 Vehicles
	Intake Duct, Choke, and Air Box Assembly - Carryall 472 Vehicles

	Exhaust System
	Exhaust System, FE350 engine
	Exhaust System, FE400 engine

	Torque Converter
	Drive Clutch
	Driven Clutch

	Unitized Transaxle
	MC012C-AS00 Prior To Serial Number MC012C3J0001 - Gear Cases, Brackets and Guard
	MC012C-AS00 Prior To Serial Number MC012C3 J0001 - F&R Transmission and Gear Reduction
	MC012C-AS00 Prior To Serial Number MC012C3J0001 - Differential Lock and Axles
	MC012C-BS00 Beginning With Serial Number MC012C3J0001 - Gear Cases, Brackets and Guard
	MC012C-BS00 Beginning With Serial Number MC012C3J0001 - F&R Transmission And Gear
	MC012C-BS00 Beginning With Serial Number MC012C3J0001 - Differential Lock And Axles
	Unitized Transaxle - Differential Lock Cable Assembly and Shifter

	Maintenance and Service Tools
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued

	Index-Numerical
	Index-Alphabetical


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




